April 2009



PICTURE INDEX

2000 BODY

2010 WHITE BODY
ASSY

2020 BODY ASSY.

2030 ENGINE
COMPARTMENT
ASSY.

2040 ROOF SKIN
ASSY.

2050 TRUNK BAFFLE
PLATE ASSY.

2060 LF DOOR
ASSY.

D

28

2070 RF DOOR
ASSY.

W

28

2080 LR DOOR
ASSY.

(b

3l

2090 RR DOOR
ASSY.

2.

2100 ENGINE HOOD
ASSY.

AR}

2120 FRONT CROSS
MEMBER ASSY.

2110 TRUNK LID
ASSY.




2010 WHITE BODY ASSY.

NO.| PART NO. DES. QTY| REMARK
1012000400 WHITE BODY ASSY.(W/O SUNROOF) 1
1012000402 WHITE BODY ASSY.(SUNROOF) 1

1 BODY ASSY. 1
2 | 10120011000103 LF DOOR ASSY. 1
3 | 10120015500103 RF DOOR ASSY. 1
4 [10120020500103 LR DOOR ASSY. 1
5 |10120025400103 RR DOOR ASSY. 1
6 DOOR HINGE MOUNTING BOLT 12
7 HEXAGON FLANGE NUT 4
8 |10120031100103 TRUNK LID ASSY. 1
9 |10120032900103 ENGINE HOOD ASSY. 1
101201741602 ENGINE HOOD ASSY. 1| oS

10 HEXAGON FLANGE NUT 4

11 |10120005140103 LEFT WING 1

12 | 10120004990103 RIGHT WING 1

13 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 14

14 | 101200018503 FRONT CROSS MEMBER ASSY. 1

15 M8 HEXAGON FLANGE NUT 4




2020 BODY ASSY.

NO.| PART NO. DES. QTY| REMARK
BADY ASSY. 1
1 (101200365002 ROOF SKIN ASSY.(W/O SUNROOF) 1
101200041702 ROOF SKIN ASSY.(SUNROOF) 1
2 1101200002002 RIGHT SIDE RAIL 1
3 1101200002102 LEFT SIDE RAIL 1
4 BODY BOTTOM ASSY. 1
5 ENGINE COMPARTMENT ASSY. 1
6 FRONT FLOOR ASSY. 1
7 | 1012005270 REAR FLOOR ASSY. 1
8 1101200421402 LEFT SIDE WALL ASSY. 1
9 1101200467402 RIGHT SIDE WALL ASSY. 1
10 (101200715002 COWL PANEL UPPER PART ASSY. 1
11| 1012003880 TRUNK BAFFLE PLATE ASSY. 1
12 ROOF 1# CROSS MEMBER 1
13 ROOF REAR CROSS MEMBER 1
14 (101200389002 REAR END PANEL ASSY. 1




2030 ENGINE COMPARTMENT ASSY.

NO.| PART NO. DES. QTY| REMARK
1 |101200031402 | RADIATOR LOWER CROSS MEMBER il Eyecaivel
101201731002 | RADIATOR LOWER CROSS MEMBER(MT) | 1 | 2AD/TO%
105201731002 | RADIATOR LOWER CROSS MEMBER(AT) | 1
101200032702 RADIATOR UPPER CROSS MEMBER il Eyecaival
101201730502 RADIATOR UPPER CROSS MEMBER 1| RS
1012000335 | FRONT CROSS MEMBER LEFT BRACKET | 1
1012000339 | FRONT CROSS MEMBER RIGHT BRACKET | 1
101200032503 RADIATOR CENTER BRACKET il Eyecaival
101201732102 RADIATOR CENTER BRACKET(MT) 1 | rADIATOR
105201732102 RADIATOR CENTER BRACKET(AT) 1 | FORWARD
2 | 1012000357 |RF SHOCK ABSORBER LOWER FRONT PLATE| 1
3 |101200018202 RIGHT SIDE RAIL ASSY. 1
4 RF SHOCK ABSORBER INTERIOR BRACKET| 1
5 Q1460616 HEXAGON HEAD BV(\)/kgHSEZRls,\é?— WASHER & PLAIN 2
6 | 101200018302 LEFT SIDE RAIL ASSY. 1
7 | 1012000359 |LF SHOCK ABSORBER LOWER FRONT PLATE| 1
8 LF SHOCK ABSORBER LOWER FRONT PLATE SUB-ASSY.| 1
9 LF TOW HOOK FIXING PLATE ASSY. 1
10 COWL PANEL BAFFLE PLATE ASSY. 1
11 | 101200029103 RADIATOR RIGHT POLE ASSY. 1
12 | 101200030303 RADIATOR LEFT POLE ASSY. 1
1018004683 ENGINE BOTTOM RIGHT SHIELD 1
1018004682 ENGINE BOTTOM LEFT SHIELD 1
1018011470 ENGINE BOTTOM RIGHT SHIELD 1 |RADIATOR
1018011472 ENGINE BOTTOM LEFT SHIELD 1 |FORWARD




2040 ROOF SKIN ASSY.

NO.| PART NO. DES. QTY| REMARK
1 (101200365002 ROOF SKIN ASSY.(W/O SUNROOF) 1
101200041702 ROOF SKIN ASSY.(SUNROOF) 1
2 ROOF 3# CROSS MEMBER 1
3 ROOF 2# CROSS MEMBER 1




2050 TRUNK BAFFLE PLATE ASSY.

NO.

PART NO.

DES.

QTY

REMARK

N OO o0~ WDN P

101200388002

1012003887

TRUNK BAFFLE PLATE ASSY.
TRUNK BAFFLE PLATE SUB-ASSY.
RIGHT CONNECTING PLATE
ROOF DRIP CHANNEL
LEFT CONNECTING PLATE
REAR SEAT HOOK FIXING PLATE
REAR SEAT HOOK
REAR SEAT HOOK FIXING PLATE ASSY.

R T L i e




2060 LF DOOR ASSY.

NO. PART NO. DES. QTY| REMARK

10120011000103 LF DOOR ASSY. 1
1 1012000970 LF DOOR LOWER HINGE ASSY. 1
2 1012001101 LF DOOR UPPER HINGE ASSY. 1
3 DOOR HINGE MOUNTING BOLT 4
4 LF DOOR BODY 1
5 1012001129 LF DOOR GLASS REAR GUIDE RAIL 1
6 LF DOOR GLASS UPPER GUIDE RAIL 1




2070 RF DOOR ASSY.

NO. PART NO. DES. QTY| REMARK

10120015500103 RF DOOR ASSY. 1
1 1012000972 RF DOOR LOWER HINGE ASSY. 1
2 1012001551 RF DOOR UPPER HINGE ASSY. 1
3 DOOR HINGE MOUNTING BOLT 4
4 RF DOOR BODY 1
5 1012001581 RF DOOR GLASS REAR GUIDE RAIL 1
6 RF DOOR GLASS UPPER GUIDE RAIL 1




2080 LR DOOR ASSY.

af e

NO.| PART NO. DES. QTY| REMARK

10120020500103 LR DOOR ASSY. 1
1| 1012002051 LR DOOR UPPER HINGE ASSY. 1
2 | 1012000974 LR DOOR LOWER HINGE ASSY. 1
3 DOOR HINGE MOUNTING BOLT 4
4 | 1012002058 LR DOOR GLASS FRONT GUIDE RAIL 1
5 LR DOOR GALSS UPPER GUIDE RAIL 1
6 LR DOOR BODY 1




2090 RR DOOR ASSY.

NO.| PART NO. DES. QTY| REMARK

10120025400103 RR DOOR ASSY. 1
1| 1012002541 RR DOOR UPPER HINGE ASSY. 1
2 | 1012000976 RR DOOR LOWER HINGE ASSY. 1
3 DOOR HINGE MOUNTING BOLT 4
4 | 1012002547 RR DOOR GLASS FRONT GUIDE RAIL 1
5 RR DOOR GALSS UPPER GUIDE RAIL 1
6 RR DOOR BODY 1




2100 ENGINE HOOD ASSY.

NO.| PART NO. DES. QTY| REMARK
10120032900103 ENGINE HOOD ASSY. 1
101201741602 ENGINE HOOD ASSY. 1| RN
1| 1018005657 ENGINE HOOD LOCK ASSY. 1
1018011471 ENGINE HOOD LOCK ASSY. 1 | RADIATOR
1012017318 |ENGINE HOOD LOCK BUCKLE FIXING PLATE FORWARD
2 ENGINE HOOD INTERIOR PLATE 1
3 ENGINE HOOD EXTERIOR PLATE 1
4 | 1012003542 ENGINE HOOD RIGHT HINGE ASSY. 1
5 | 1012003537 ENGINE HOOD LEFT HINGE ASSY. 1




2110 TRUNK LID ASSY.

NO.| PART NO. DES. QTY| REMARK

10120031100103 TRUNK LID ASSY. 1
1 1018005221 | TRUNK LID RIGHT HINGE TORSION SPRING| 1
2 1018005222 | TRUNK LID LEFT HINGE TORSION SPRING | 1
3 TRUNK LID EXTERIOR PLATE 1
4 TRUNK LID INTERIOR PLATE 1
5 TRUNK LID LOCK CYLINDER MOUNTING PLATE ASSY.| 1
6 TRUNK LID RIGHT HINGE FIXING PLATE ASSY.| 1
7 TRUNK LID LEFT HINGE FIXING PLATE ASSY.| 1
8 | 1012003150 TRUNK LID HINGE ASSY. 2
9 1018005223 | TRUNK LID HINGE TORSION BAR PLASTIC CLIP| 1




2120 FRONT CROSS MEMBER ASSY.

NO. PART NO. DES. QTY| REMARK

101200018503 FRONT CROSS MEMBER ASSY. 1
1 FRONT CROSS MEMBER SIDE RAIL 2
2 1101200033502 [ FRONT CROSS MEMBER LEFT BRACKET ASSY.| 1
3 1101200033902 | FRONT CROSS MEMBER RIGHT BRACKET ASSY.| 1
4 FRONT CROSS MEMBER EXTERIOR PLATE ASSY.| 1
5 FRONT CROSS MEMBER INTERIOR PLATE ASSY.| 1
6 FRONT CROSS MEMBER SUB-ASSY. 1




PICTURE INDEX

4010 BRAKE PEDAL [4020 ACCELERATOR 4030 CLUTCH 4040 BRAKE 4050 BRAKE 4060FRONT[MSC
PEDAL . |CONTROL PIPELINE (ABS) PIPELINE(W/O ABS) =
Ly S
m Gy - = e =, ﬂ\-"
4000 CHASSIS S et 2 f'.{.;-_\,‘
; L : R o
& '?7/ e (\\l
& i
4210 MK CHASSIS 4070 FRONT
REPAIR KIT STEERING KNUCKLE
T
i 830
4200 MK CHASSIS 4080 REAR D
REPAIR KIT BRAKE
4190 STEERING 4090 PARKING
WHEEL ASSY. BRAKE CONTROL
4100 STEERING
LINKAGE
$ p 3
! . >
4170 CONSTANT 4160 REAR 4150 FRONT ran T oo 4130 MT CONTROL 4120 STEERING 4110 EPS ASSY.
VELOCITY DRIVE SUSPENSION SUSPENSION PIPELINE
i =3 M "

SHAFT

-

1 r,ﬂ"j
> T

&

e A
Caaan Femmwi Ses

-




4010 BRAKE PEDAL

NO.| PART NO. DES. QTY| REMARK
BRAKE PEDAL ASSY. 1
1 VACUUM HOSE 1
2 STEEL HOOP 2
3 | 1014001600 |VACUUM BOOSTER & BRAKE MASTER CYLINDER ASSY.| 1 MT
1014003364 | VACUUM BOOSTER & BRAKE MASTER CYLINDER ASSY.| 1 AT
1014001975 | VACUUM BOOSTER & BRAKE MASTER CYLINDER ASSY.| 1 | W/O ABS
4 BOOSTER MOUNTING MAT 1
5 HEXAGON FLANGE NUT 4
6 HEXAGON HEAD BOLT 1
7 | 1014001612 BRAKE PEDAL & BRACKET ASSY. 1 MT
1014001936 BRAKE PEDAL & BRACKET ASSY. 1 AT




4020 ACCELERATOR PEDAL & ACCESSORY

NO.

PART NO.

DES.

QTY

REMARK

© 0 N O 0o b~ WO DN =

-
o

1014001696

1014001609

ACCELERATOR CABLE ASSY.
HEXAGON FLANGE NUT
ACCELERATOR PEDAL & BRACKET ASSY.
PEDAL LEVER ASSY.

PEDAL BRACKET ASSY.
SPECIAL ELASTIC GASKET
LUBRICATING SHAFT BUSHING
CONNECTING SHAFT ROD
RETURN SPRING
CUSHION




4030 CLUTCH CONTROL

11| 1014001611

CLUTCH PEDAL & BRACKET ASSY.

NO.] PART NO. DES. QTY| REMARK
1 1014001775 CLUTCH HYDRAULIC HOSE 1
2 "L" TYPE CIRCLIP 2
3 | 1016001927 CLUTCH HOSE FIXING BRACKET 1
4 Q1840616 HEXAGON FLANGE BOLT 1
5 STEEL SPRING HOOP 2
6 [ 1014001771 MASTER CYLINDER INLET PIPE ASSY. 1
7 | 1014001773 MASTER CYLINDER OUTLET PIPE ASSY. | 1
8 | 1014001688 CLUTCH MASTER CYLINDER ASSY. 1

1602520180 CLUTCH RELEASE CYLINDER ASSY. 1
9 HEXAGON NUT 2
10 HEXAGON FLANGE BOLT 1




4040 BRAKE PIPELINE (ABS)

e i




4040 BRAKE PIPELINE (ABS)

NO. PART NO. DES. QTY| REMARK| |NO.] PART NO. DES. QTY| REMARK
BRAKE PIPELINE (ABS) 1 20| 1014001868 LR BRAKE PIPE ASSY.III 1
1 1014001865 RF BRAKE PIPE ASSY. 1 21| 1014001869 RR BRAKE PIPE ASSY. I 2
2 1014001649 RF BRAKE HOSE ASSY. 1 22 1014001658 SEVEN-WAY CLIP 2
3 "L" TYPE SPRING CLIP 4 23| 1014001765 BRAKE HOSE CONNECTING BOLT 4
4 1014001950 COPPER SEALING WASHER 2 241 1014001650 REAR BRAKE HOSE ASSY. 2
5 Q1460625 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 1 25| 1014001738 LR BRAKE PIPE ASSY.lII 1
6 1014001656 DUAL-WAY CLIP 1 26| 1014001739 RR BRAKE PIPE ASSY.II 1
7 1014003412 BRAKE MASTER CYLINDER 1# BRAKE PIPE ASSY.| 1 MK60 27 1014001737 SINGLE-WAY CLIP 2
1014003926 BRAKE MASTER CYLINDER 1# BRAKE PIPE ASSY.| 1 MK70 28 HEXAGON HEAD BOLT & WASHER ASSY.[ 2
8 1014001863 | BRAKE MASTER CYLINDER 2# BRAKE PIPE ASSY.| 1 29 RR BRAKE HOSE FIXING PLATE ASSY. | 1
9 1014001686 HECU 1 MK60 30 LR BRAKE HOSE FIXING PLATE ASSY. | 1
1014003650 HECU 1 MK?70 31 Q1460620 HEXAGON HEAD BOLT & WASHER ASSY.[ 2
10 1014001867 RR BRAKE PIPE ASSY. 1 1406141180 | BRAKE PIPE DUAL-WAY CONNECTING | 1
11 1017009273 CONNECTING BOLT 3 MK60
1014003923 CONNECTING BOLT 3 MK70
12 1017009272 ABS RUBBER CUSHION 3 MK60
1014003924 ABS RUBBER CUSHION 3 MK70
13 1014001864 LF BRAKE PIPE ASSY. 1
14 1014001888 HECU CONTROL BRACKET ASSY. 1 MK60
1014003411 HECU CONTROL BRACKET ASSY. 1 MK70
15 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3
16 1014001648 LF BRAKE HOSE ASSY. 1
17 Q32006 HEXAGON FLANGE NUT 5
18 1014001866 LR BRAKE PIPE ASSY. 1
19 FIVE-WAY CLIP Il 5




4050 BRAKE PIPELINE(W/O ABS)

26
17
ah,
= . L3
éﬁql ‘ 22
4 19
&




4050 BRAKE PIPELINE(W/O ABS)

NO.|  PART NO. DES. QTY| REMARK| [NO.|  PART NO. DES. QTY| REMARK
BRAKE PIPELINE 1 25| 1014006370 FRONT BRAKE PIPE, LH 1
1| Q1460825 HEXAGON BOLT 3 26| 1014006372 FRONT BRAKE PIPE, RH 1
2 | 1014001648 FRONT BRAKE HOSE, LH 1 27| 1014006382 REAR PIPE, LH | 1
3| 1014001649 FRONT BRAKE HOSE, RH 1 28| 1014006384 REAR PIPE, RH | 1
4 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 29| 1014006378 FIVE-WAY VAL;E;}?EPQSEPiFS{;?NAL VALVELR 1
5| 1014001950 SEAL WASHER 2 30| 1014006380 | F'VEWAYVALYE TO PROPORTIONALVALVERR | 4
6 SEVEN-WAY CLIP 2
7 Q1460620 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
8 | 1014001738 REAR PIPE, LH Il 1
9 | 1014001739 REAR PIPE, RH Il 1
10 FIVE-WAY CLIP Il 5
11| Q32006 HEXAGON FLANGE NUT 7
12| 1014001737 SINGLE-WAY CLIP 2
13| 1014001650 REAR BRAKE HOSE 2
14 REAR HOSE FIXING PLATE, LH 1
15 REAR HOSE FIXING PLATE,RH 1
16 HEXAGON BOLT 2
17| Q1840645 HEXAGON FLANGE BOLT 1
18| 1014001765 | BRAKE HOSE CONNECTING BOLT | 2
19 "L" TYPE CIRCLIP 4
20 1014006374 1# BRAKE PIPE-BRAKE MASTER CYLINDER| 1
21 1014006376 2# BRAKE PIPE-BRAKE MASTER CYLINDER| 1
22| 1014003882 FIVE-WAY VALVE 1
23| 1014001920 PROPORTIONAL VALVE 1
24| 1014001922 BRACKET-CONNECTING ROD 1




4060 FRONT DISC BRAKE & STEERING KNUCKLE ASSY.

1017009294

RF WHEEL SPEED SENSOR ASSY.

NO.] PART NO. DES. QTY| REMARK
1014001602 |LF DISC BRAKE & STEERING KNUCKLE ASSY.| 1 | W/O ABS
1014003281 |LF DISC BRAKE & STEERING KNUCKLE ASSY.| 1 ABS
1014001601 |RF DISC BRAKE & STEERING KNUCKLE ASSY.| 1 | W/O ABS
1014003283 |RF DISC BRAKE & STEERING KNUCKLE ASSY.| 1 ABS

1 CROSS SLOT HEAD SCREW 2
2 | 1014001811 BRAKE DISC 1
3 | 1014001809 LEFT BRAKE CALIPER ASSY. 1
1014001810 RIGHT BRAKE CALIPER ASSY. 1
4 LEFT STEERING KNUCKLE & WHEEL HUB ASSY.| 1 | W/O ABS
RIGHT STEERING KNUCKLE & WHEEL HUB ASSY.| 1 [ W/O ABS
5 BRACKET MOUNTING BOLT 4 ABS
1017009293 LF WHEEL SPEED SENSOR ASSY. 1 ABS




4070 FRONT STEERING KNUCKLE & FRONT WHEEL HUB ASSY.

NO.] PART NO. DES. QTY| REMARK
1 1014001997 LEFT STEERING KNUCKLE 1 ABS
2 1014001998 RIGHT STEERING KNUCKLE 1 ABS
1 LEFT STEERING KNUCKLE 1 | W/O ABS
RIGHT STEERING KNUCKLE 1 [ W/O ABS
3 | 1014003153 LEFT SPLASH GUARD 1
1014003154 RIGHT SPLASH GUARD 1
M6 HEXAGON HEAD BOLT 3
6 | 1014003218 FRONT WHEEL HUB BOLT 4
7 | 1014003148 FRONT WHEEL HUB 1
8 | 1014003273 DUAL ROW BALL BEARING 1
9 HOLE CIRCLIP 1
3101801001 WHEEL HUB NUT 4




4080 REAR DRUM BRAKE & WHEEL HUB ASSY.

NO.] PART NO. DES. QTY| REMARK
1 1014001815 REAR BRAKE DRUM 1
2 | 1014001814 REAR WHEEL HUB 1 [ W/O ABS
1014003295 REAR WHEEL HUB 1 ABS
3 | 1014003873 LR BRAKE ASSY. 1
1014003874 RR BRAKE ASSY. 1
4 | 1014001603 RL DRUM BRAKE & WHEEL HUB ASSY. 1 [ W/O ABS
1014003291 RL DRUM BRAKE & WHEEL HUB ASSY. 1 ABS
1014001604 RR DRUM BRAKE & WHEEL HUB ASSY. 1 [ W/O ABS
1014003293 RR DRUM BRAKE & WHEEL HUB ASSY. 1 ABS




4090 PARKING BRAKE CONTROL

NO.] PART NO. DES. QTY| REMARK

1 1014001661 | PARKING BRAKE CONTROL LEVER ASSY. | 1
10140016610001| PARKING BRAKE CONTROL LEVER ASSY. | 1 | RUSSIA

1014001818 LEFT PARKING BRAKET CABLE ASSY, 1
1014001819 RIGHT PARKING BRAKET CABLE ASSY, 1

2 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
3 PARKING BRAKE CABLE FIXING BRACKET | 1
4 HEXAGON HEAD BOLT 1
5 HEXAGON HEAD BOLT 8
6
7




4100 STEERING LINKAGE

NO.] PART NO. DES. QTY| REMARK
1 1014001698 STEERING COLUMN ASSY. 1
2 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
3 HEXAGON FLANGE BOLT 1
4 HEXAGON HEAD BOLT 2
5| 1014001749 UNIVERSAL JOINT ASSY. 1
1 6 | 1014001834 STEERING COLUMN SPLINE DUST BOOT | 1
101800590000601 STEERING COLUMN UPPER COVER 1 | RUSSIA
101800590000653 STEERING COLUMN UPPER COVER 1 | COFFEE
101800590100601 STEERING COLUMN LOWER COVER 1 | RUSSIA
101800590100653 STEERING COLUMN LOWER COVER 1 | COFFEE




4110 HEPS ASSY.

NO.[ PART NO. DES. QTY| REMARK
1 1014001831 DUST BOOT 1
2 | 1014001832 DUST BOOT INTERIOR PLATE 1
3 | 1014001833 DUST BOOT CLIP 1
4 Q32006 HEXAGON FLANGE BOLT 1
5| 1014001834 | STEERING COLUMN SPLINDE DUST BOOT | 1
6 HEXAGON FLANGE BOLT 2
7 | 1014001633 HEPS & TIE ROD ASSY. 1
8 "2" TYPE HEXAGON SLOTTED NUT 2
9 COTTER PIN 2




4120 STEERING PIPELINE

12

N

14, 13, 15 18

5

4

3
4
1

Ly
fﬁ I%H':

25

24

NO.[ PART NO. DES. QTY| REMARK
1 1014001794 HEPS HIGH PRESSURE PIPE ASSY. 1
2 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 3
3 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
4 "2" TYPE HEXAGON NUT 1
5 GB97.1910 "A" TYPE PLAIN WASHER 1
6 1014001837 OIL PUMP MOUNTING BRACKET 1
7 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1
8 1014001836 RED COPPER WASHER 1
9 [ 1014001835 CONNECTING BOLT 1
10| 1014001304 | OIL PUMP RESERVOIR CONNECTING PIPE| 1
11 STEEL SPRING HOOP 2
1211014001303-01 HEPS RESERVOIR 1
13 Q1460620 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
14 RESERVOIR BRACKET CLIP 1
151 1014001318 RESERVOIR BRACKET ASSY. 1
16 STEEL SPRING HOOP 1
171 1014001837 OIL PUMP ADJUSTABLE BRACKET 1
19 3PK610 BELT 1
20| 1014001307 |HEPS PUMP WITH BRACKET ASSY.(W/O RESERVOIR)| 1
21| E050000202 STEERING OIL PUMP DRIVE WHEEL 1
23 OIL PUMP LEFT BRACKET 1
24 OIL PUMP RIGHT BRACKET 1
25| 1014001891 |LOWER PRESSURE PIPE TO RESERVOIR ASSY.| 1

1014001977

LOWER PRESSURE PIPE TO EPS ASSY.




4130 MT CONTROL

NO.] PART NO. DES. QTY| REMARK
1 1014001763 [ TRANSMISSION CONTROL LEVER HANDLE| 1

101400176300601| TRANSMISSION CONTROL LEVER HANDLE| 1 | RUSSIA
1014001763 GEARSHIFT LEVER KNOB 1
2 | 1014001747 |TRANSMISSION CONTROL LEVER DUST BOOT| 1

101400174700601 | TRANSMISSION CONTROL LEVER DUST BOOT| 1 | RUSSIA
3 | 1016000019 MANUAL GEARSHIFT ASSY. 1
4 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4
5| 1014001685 GEARSHIFT CABLE ASSY. 1
6 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.[ 3
7 | 1014001762 ELASTIC CLIP 2
8 GEARSHIFT BRACKET 1
9 Q40208 WASHER 2
10 Q50108 LOCKPIN 2
11 GEARSHIFT BRACKET 1
12 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4
13 Q50110 LOCKPIN 1




4140 AT CONTROL

Q1400825

HEXAGON HEAD BOLT & PLAIN WASHER ASSY.

NO.] PART NO. DES. QTY| REMARK
1 AUTO GEARSHIFT CONTROL LEVER 1
2 LOCKPIN 4
3 "2" TYPE HEXAGON NUT 1
4 | 1014001876 AUTO GEARSHIFT ASSY. 1
5 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1
6 [ 1018005710 "E" TYPE CLIP 1
7 | 1014001937 GEARSHIFT CABLE ASSY. 1
8 | 1014001938 KEY RESTRICT CABLE 2
9 PLAIN WASHER 1
10 SPRING WASHER 1




4150 FRONT SUSPENSION

| 36
[ 35

- 34

.58 27
36
- 37
— 36

— 35

TS

T




4150 FRONT SUSPENSION

NO. PART NO. DES. QTY| REMARK| [NO. PART NO. DES. QTY| REMARK
FRONT SUSPENSION 1 25| 1014001707 FRONT COIL SPRING 2
1 1014001605 |[FRONT SUSPENSION CROSS MEMBER ASSY.| 1 26 1014001709 FRONT CUSHION 2
2 1014001335 |HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 27| 1014001708 FRONT SHOCK ABSORBER ASSY. 2
3 1014001336 |HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 30 1014001683 FRONT STABILIZER BAR 1
4 1014001682 |FRONT SUSPENSION REINFORCEMENT RAIL| 2 31 1014001667 |FRONT STABILIZER BAR PRESSURE PLATE| 2
5 JQ1401020 |HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4 32 1014001669 FRONT STABILIZER BAR BUSHING 2
6 1014001607 LEFT LOWE TRAILING ARM ASSY. 1 33 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4
7 1014001606 RIGHT LOWE TRAILING ARM ASSY. 1 34 1014001670 FRONT STABILIZER BAR BOLT 2
8 1014001338 | HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 35 1014001671 SNAP RING 8
9 HEXAGON FLANGE NUT 2 36 1014001672 GASKET 8
10 1014001339 | HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 37 1014001668 BIG WASHER 2
11 HEXAGON SLOTTED NUT 2 38 HEXAGON HEAD LOCKING NUT 4
12 LOCKPIN 2
13 FRONT STABILIZER BAR SET 1
14 FRONT POLE ASSY. 2
15 JQ184B1450TF2 HEXAGON FLANGE BOLT 4
16 Q32014 HEXAGON FLANGE NUT 4
17| 1014001715 |FRONT SUSPENSION UPPER SEAT PRESSURE PLATE[ 2
18 HEXAGON NUT 3
19 1014001714 |FRONT SUSPENSION UPPER SEAT DUST BOOT| 2
20 HEXAGON LOCKING NUT 2
21 1014001713 FRONT SUSPENSION UPPER SEAT 2
22| 1014001712 |FRONT SUSPENSION UPPER SEAT SEAL GASKET| 2
23 1014001711 SPRING UPPER SEAT 2
24 1014001710 SPRING & DUST BOOT 2




4160 REAR SUSPENSION

NO.] PART NO. DES. QTY| REMARK
1 1014002428 REAR AXLE ASSY. 1
2 | 1014001675 REAR AXLE BRACKET BUSHING ASSY. 2
3 1014001337 [HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
4 | 1014001681 LOWER CUSHION 2
5| 1014013916 REAR SPRING 2
6 | 1014001680 UPPER CUSHION 2
7 | 1014001676 REAR SHOCK ABSORBER 2
8 | 1014001724 | LOWER SEAT LOWER PRESSURE PLATE | 2
9 | 1014001725 REAR SHOCK ABSORBER LOWER SEAT | 2
10| 1014001706 REAR SHOCK ABSORBER UPPER SEAT 2
11 UPPER SEAT UPPER PRESSURE PLATE | 2
12 HEXAGON NUT 4
13| 1014001723 REAR CUSHION 2
14 BIG WASHER 2
15 "A" TYPE HEXAGON FLANG NUT M12X1.25| 2
16| 1014002432 REAR SHOCK ABSORBER DUST BOOT 2
17| 1014001957 BRAKE MOUNTING BOLT 8
18| 1014017073 REAR SHOCK ABSORBER SLEEVE 2




4170 CONSTANT VELOCITY DRIVE SHAFT

NO.] PART NO. DES. QTY| REMARK
1 1014001886 |RIGHT CONSTANT VELOCITY DRIVE SHAFT ASSY.| 1 S160
1014001420 | RIGHT CONSTANT VELOCITY DRIVE SHAFT ASSY.| 1 S160G
2 1014001885 |[LEFT CONSTANT VELOCITY DRIVE SHAFT ASSY.| 1 |S160/S160G
3 1014001757 FIXING NUT 2
4 FRONT GEAR RING 2




4180 WHEEL

1018001968

SPARE TIRE PRESSURE PLATE

NO.] PART NO. DES. QTY| REMARK
1 1014002000 TIRE ASSY. 4
2 | 3101615106 TIRE VALVE 4
3 | 1054005001 WHEEL NUT 4
4 | 1408053180 WHEEL HUB TRIM COVER 1
5 BALANCE WEIGHT 1
6 | 1014001974 STEEL WHEEL RIM ASSY. 1

101400197400604 STEEL WHEEL RIM ASSY. 1 | RUSSIA
1014001996 ALUMINUM WHEEL RIM ASSY. 1
7 WHEEL ASSY. 1




4190 STEERING WHEEL ASSY.

NO.] PART NO. DES. QTY| REMARK
1 [ 1014001744 STEERING WHEEL ASSY.(COLOURED) 1 SRS
101400174500653| STEERING WHEEL ASSY.(LEATHER,COFFEE)| 1 SRS
101400174500601( STEERING WHEEL ASSY.(LEATHER,RUSSIA)( 1 SRS
101400174300653 STEERING WHEEL ASSY.(COFFEE) 1 [W/O SRS
1018009045 STEERING WHEEL COVER 1
2 HEXAGON FLANGE NUT 1




4200 MK CHASSIS REPAIR KIT




4200 MK CHASSIS REPAIR KIT

NO. PART NO. DES. QTY| REMARK| |NO. PART NO. DES. QTY| REMARK
1 EXTERIOR BRAKE FRICTION PAD 1
2 EXTERIOR NOISE INSULATOR ASSY. 1
3 LEFT INTERIOR BRAKE FRICTION PAD 1
4 RIGHT INTERIOR BRAKE FRICTION PAD 1
5 INTERIOR NOISE INSULATOR ASSY. 1

1014003350 FRONT BRAKE FRICTION PAD 1

6 1014003351 REAR BRAKE FRICTION PAD 1
7 BRAKE SHOE ASSY. | 1
8 LEFT BRAKE SHOE I 1
RIGHT BRAKE SHOE I 1

9 1014003192 LEFT BRAKE WHEEL CYLINDER 1
1014003193 RIGHT BRAKE WHEEL CYLINDER 1

10| 1014001962 STEERING TIE ROD 1

11 1014001960 LEFT STEERING TIE ROD & BALL JOINT 1
12| 1014001961 RIGHT STEERING TIE ROD & BALL JOINT | 1
13 1014003354 |EXTERIOR RZEPPA CONSTANT VELOCITY JOINT| 1

14| 1014003356 |LEFT INTERIOR RZEPPA CONSTANT VELOCITY JOINT| 1 MT
1014003358 | LEFT INTERIOR RZEPPA CONSTANT VELOCITY JOINT| 1 AT
15| 1014003359 |RIGHT INTERIOR RZEPPA CONSTANT VELOCITY JOINT| 1 AT
1014003357 | RIGHT INTERIOR RZEPPA CONSTANT VELOCITY JOINT| 1 MT
16| 1014003360 INTERIOR RZEPPA REPAIR KIT 1

17| 1014003361 EXTERIOR RZEPPA REPAIR KIT 1




4210 MK CHASSIS REPAIR KIT

NO.] PART NO. DES. QTY| REMARK
1 1014003369 RESERVOIR 1 ABS
1014003385 RESERVOIR 1 [ W/O ABS
2 | 1014003370 RESERVOIR COVER 1
3 [ 1014003371 BRAKE MASTER CYLINDER 1 ABS
1014003386 BRAKE MASTER CYLINDER 1 | W/O ABS
4 VACUUM BOOSTER GASKET 1
5 1014001600 [BRAKE MASTER CYLINDER &VACUUM BOOSTER| 1 MT
1014003364 |BRAKE MASTER CYLINDER &VACUUM BOOSTER| 1 AT
1014001975 | BRAKE MASTER CYLINDER & /ACUUM BOOSTER| 1 | W/O ABS




PICTURE INDEX

6000 POWER

6010 MR479QA
ENGINE ASSY.

6020 MR481QA
ENGINE ASSY.

6030 ENGINE MOUNT

6040 ENGINE MOUNT

i
% &

6050 FUEL TANK

6060 FUEL LINE

1

o

BB

6070 FUEL PUMP
ASSY.

6080 AIR INTAKE

SYSTEM
=
ﬂiﬁ' T

6090 AIR CLEANER

ASSY. ”
AT
f§§%?? T

6100 COOLING
SYSTEM (MT)

6120-01 EXHAUST
SYSTEM (1.6L)

10-2

6120 EXHAUST
SYSTEM (1.5L)

10-1

6110-01 COOLING
SYSTEM (AT)

" g2

6100-01 COOLING
SYSTEM (MT)

6110 COOLING
SYSTEM (AT)

" B2




6010 MR479QA ENGINE ASSY.

NO.] PART NO. DES. QTY| REMARK

1 2000000002 MR479QA ENGINE ASSY. 1
1086090501 MR479QA ENGINE ASSY. 1 OBD
1086001015 MR479QA ENGINE ASSY. 1 AT
1086090507 MR479QA ENGINE ASSY. 1 [ EURO IV
1016003746 MR479QA ENGINE ASSY. 1 |ANTI-THEFT

2 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2

3 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1

4 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1

5 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 3

6 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1

7 | 3000000011 5-GEAR TRANSMISSION (JL160G) 1
3000000001 5-GEAR TRANSMISSION (JL160) 1
3000000013 AUTO TRANSMISSION (JL-ZA130) 1
2020000003 [ENGINE OVERHAUL KIT (MR479Q, MR479QA)( 1




6020 MR481QA ENGINE ASSY.

NO.] PART NO. DES. QTY| REMARK

1 2160013901 MR481QA ENGINE ASSY. 1
1086090601 MR481QA ENGINE ASSY. 1 OBD
1086090600 MR481QA ENGINE ASSY. 1 AT

2 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2

3 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1

4 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1

5 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 3

6 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1

7 | 3000000005 5-GEAR TRANSMISSION (JL160A) 1
3000000013 AUTO TRANSMISSION (JL-ZA130) 1
1086000000 ENGINE OVERHAUL KIT (MR481A) 1




6030 ENGINE MOUNTING(MT)

NO.[ PART NO. DES. QTY| REMARK
1 1016000631 ENGINE REAR BRACKET 1 S160
1016001760 ENGINE REAR BRACKET 1 S160G
2 HEXAGON FLANGE BOLT 4
3 | 1016000632 ENGINE REAR INSULATOR 1
4 HEXAGON FLANGE BOLT 1
5 HEXAGON FLANGE NUT 3
6 HEXAGON FLANGE BOLT 1
7 | 1016000633 ENGINE LEFT BRACKET 1
8 | JQ184C1030 HEXAGON FLANGE BOLT 7
9 | 1016000634 ENGINE LEFT INSULATOR 1
10 HEXAGON FLANGE BOLT 1
11| 1016000636 ENGINE RIGHT INSULATOR 1
12 HEXAGON FLANGE BOLT 2




6040 ENGINE MOUNTING (AT)

NO.[ PART NO. DES. QTY| REMARK
1 1016000648 ENGINE REAR BRACKET 1
2 HEXAGON FLANGE BOLT 2
3 HEXAGON FLANGE BOLT 1
4 | 1016000632 ENGINE REAR INSULATOR 1
5 HEXAGON FLANGE BOLT 1
6 HEXAGON FLANGE NUT 3
7 HEXAGON FLANGE BOLT 1
8 [ 1016000651 ENGINE LEFT BRACKET 1
9 HEXAGON FLANGE BOLT 6
10| 1016000649 ENGINE LEFT INSULATOR 1
111 JQ184C1030 HEXAGON FLANGE BOLT 2
12 HEXAGON FLANGE BOLT 1
13| 1016000636 ENGINE RIGHT INSULATOR 1

14 HEXAGON FLANGE BOLT 2




6050 FUEL TANK

NO.| PART NO. DES. QTY| REMARK
1 1016001331 OIL FILLER CAP ASSY. 1
2 | 1016001506 OIL FILLER SEAL 1
3 | 1016001335 OIL FILLER PIPE 1
4 CROSS SLOTTED HEXAGON HEAD BOLT & WASHER ASSY.| 4
5 CROSS SLOTTED HEXAGON HEAD BOLT & WASHER ASSY.| 2
6 | 1016001338 OIL FILLER HOSE 1
7 "A" TYPE WORM DRIVE HOSE HOOP 2
8 | 1016001339 OIL FILLER VENT HOSE 1
9 "A" TYPE WORM DRIVE HOSE HOOP 2
10| 1016001859 FUEL TANK ASSY. 1
11 CROSS SLOTTED HEXAGON HEAD BOLT & WASHER ASSY.| 4

2000100006 OIL LEVEL INDICATOR COMPONENT 1




6060 FUEL LINE & FUEL EVAPORATOR

NO. PART NO. DES. QTY| REMARK
1 1016001494 CONTROL VALVE TO ENGINE HOSE 1
2 STEEL HOOP 3
3 STEEL HOOP 3
4 [ 1036000974 CANISTER CONTROL VALVE 1
5 CROSS HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3
6 1016001495 CONTROL VALVE TO CANISTER HOSE 1
7 1016001355 CANISTER(VERTICAL) 1
8 1016001354 CANISTER AIR INTAKE PIPE 1
9 STEEL HOOP 2
10| 1016001352 METAL VENT PIPE 1
11| 1016001351 METAL FUEL PIPE 1
12| 1016001353 METAL FUEL RETURN PIPE 1
13 FIVE- WAY CLIP 2
14 FUEL RETURN HOSE 1
15 "A" TYPE WORM DRIVE HOSE HOOP 4
16| 1016001507 FUEL HOSE 1
17 CANISTER CONTROL VALVE MOUNTING BRACKET| 1
18 1016001503 | CANISTER MOUNTING BRACKET WELDING ASSY.| 1
19 PIPE CLIP 1
10
\\ N :
PANER
=




6070 FUEL PUMP ASSY.

CROSS SLOTTED HEAD SELF-TAPPING SCREW

NO.[ PART NO. DES. QTY| REMARK
1 FUEL TANK BODY 1
2 | 1016001861 FUEL PUMP ASSY. 1
3 | 1016001523 FUEL TANK COVER 1
4 | 1016001512 INLET FUEL FILTER HOSE 1
5| 1016001864 OIL RETURN HOSE 1
6 [ 1016001511 VENT HOSE 1
7 | 1016001512 OUTLET FUEL FILTER HOSE 1
8 | 10160001520 FUEL FILTER ASSY. 1
9 FUEL TANK BAFFLE PLATE 1
10| 1016001526 SEAL 1




6080 AIR INTAKE SYSTEM

© 0 N o O s~ W N

WORM DRIVE HOSE HOOP
CRANKCASE EXHAUST EMISSION HOSE
HEAT AIR GUIDE PIPE
STEEL HOOP
BRACKET

NO.| PART NO. DES. QTY| REMARK
1 | 1016000585 AIR CLEANER ASSY. )
HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 5
1018004652 PLASTIC EXPANSION CLIP(¢7) )
1016000588 AIR CLEANER INTAKE HOSE )




6090 AIR CLEANER ASSY.

NO.] PART NO. DES. QTY| REMARK
1 1016000574 AIR CLEANER INTAKE PIPE ASSY. 1
2 | 1016000575 AIR CLEANER UPPER BODY 1
3 | 1016000576 AIR CLEANER LOWER BODY 1
4 | 1016000577 AIR CLEANER FILER 1
5 RUBBER CUSHION 3
6 BOLT BUSHING 3
7 CLIP 2




6100 COOLING SYSTEM (MT)

1016002045-01

EXPANSION TANK WITH OVERFLOW PIPE ASSY.

NO.] PART NO. DES. QTY| REMARK
1 1016001409 RADIATOR ASSY.(MT) 1
2 | 1016002191 COOLING FAN ASSY. 1
3 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4
4 | 1016001407 RADIATOR LOWER CUSHION 2
5| 1016001408 RADIATOR UPPER CUSHION 2
6 [ 1016001401 RADIATOR WATER INLET PIPE 1
7 | 1016001398 RADIATOR WATER OUTLET PIPE 1
8 "A" TYPE WORM DRIVE HOSE HOOP 4
9 | 1016001414 |RADIATOR FRONT VENT LEFT BAFFLE PLATE| 1
10| 1016001415 |RADIATOR FRONT VENT RIGHT BAFFLE PLATE| 1
11| 1601457180 RADIATOR COVER 1
12 DRAIN SWITCH 1




6110 COOLING SYSTEM (AT)

1016002045-01

EXPANSION TANK WITH OVERFLOW TUBE ASSY.

NO.] PART NO. DES. QTY| REMARK
1 1016000763 RADIATOR ASSY.(AT) 1
2 | 1016002191 COOLING FAN & MOTOR ASSY. | 1
3 HEXAGON BOLT, SPRING WASHER & PLATE WASHER SET| 4
4 | 1016001407 RADIATOR LOWER CUSHION 2
5| 1016001408 RADIATOR UPPER CUSHION 2
6 [ 1016001401 RADIATOR WATER INLET PIPE 1
7 | 1016001398 RADIATOR WATER OUTLET PIPE 1
8 TYPE A WORM DRIVEN HOSE CIRCLIP 4
9 | 1016001412 AT OIL INLET PIPE 1
10| 1016001413 AT OIL OUTET PIPE 1
11 STEEL BAND ELASTIC CIRCLIP 4
12| 1016001414 RADIATOR FRONT VENT LEFT BAFFLE 1
13| 1016001415 RADIATOR FRONT VENT RIGHT BAFFLE 1
14| 1601457180 RADIATOR CAP 1
15 DRAIN SWITCH 1




6100-1 COOLING SYSTEM (MT/RADIATOR FORWARD)

NO.| PART NO. DES. QTY| REMARK

1 [1602041180-01 RADIATOR ASSY.(MT) 1| s

RADIATOR

2 | 1602197180 RADIATOR LOWER CUSHION 2 | RADA o8
3 | 1016001408 RADIATOR UPPER CUSHION 2

4 | 1016002191 COOLING FAN & MOTOR ASSY. | 1 | RADIATOR

5 | 1016002192 COOLING FAN & MOTOR ASSY. II 1 | FORWARD
6 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2

RADIATOR

7 | 1016003339 RADIATOR WATER INLET PIPE 1| A

RADIATOR

8 | 1602200180 RADIATOR WATER OUTLET PIPE R
9 "A" TYPE WORM DRIVE HOSE HOOP 4

RADIATOR

10 1016003127 EXPANSION TANK WITH OVERFLOW PIPE ASSY.| 1 FORWARD
11 CROSS SLOT SCREW & PLAIN WASHER ASSY.| 3




6110-1 COOLING SYSTEM (AT/RADIATOR FORWARD)

NO.| PART NO. DES. QTY| REMARK
1| 1016000231 RADIATOR ASSY.(AT) 1| s
2 | 1602197180 RADIATOR LOWER CUSHION 2 | s
3 | 1016001408 RADIATOR UPPER CUSHION 2
4 | 1016002191 COOLING FAN & MOTOR ASSY. | 1 | RaDIATOR
5| 1016002192 COOLING FAN & MOTOR ASSY. |l 1 | FORWARD
6 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
7 | 1016003339 RADIATOR WATER INLET PIPE 1| s
8 | 1602200180 RADIATOR WATER OUTLET PIPE 1| s
9 "A" TYPE WORM DRIVE HOSE HOOP | 4
10| 1016003127 |EXPANSION TANK WITH OVERFLOW PIPE ASSY.| 1 Eég{x;gg
11 CROSS SLOT SCREW & PLAIN WASHER ASSY.| 3
12| 1016000177 |OIL COOLER WITH MOUNTING BRACKET ASSY.| 1
13 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 1
14| 1016000179 AT FLUID OUTLET HOSE 1
15| 1016000180 OIL COOLER OUTLET HOSE 1
16| 1016000182 AT FLUID INLET HOSE 1
17 "C" TYPE WORM DRIVE HOSE HOOP | 6




6120 EXHAUST SYSTEM(1.5L)

i

-

13

14 10 &
0 / /

NO.] PART NO. DES. QTY| REMARK
1 [ 1016001384 FRONT EXHAUST PIPE ASSY.(TWC) 1
2 | 1016002020 EXHAUST PIPE GASKET 2
3 SPRING 4
4 | 1203131101 EXHAUST PIPE CONNECTING BOLT 4
5| 1016001678 CENTER MUFFLER ASSY. 1
6 | 1016001444 FRONT EXHAUST SEAL IV 1
7 HEXAGO HEAD BOLT & SPRING WASHER ASSY.| 2
8 | 1016001449 REAR MUFFLER ASSY. 1
9 | 1016001388 REAR RUBBER SEAT 2
10| 1016001399 FRONT RUBBER SEAT 2
11| 1016001389 FRONT FLOOR HEAT INSULATOR 1
12 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 5
13| 1016001390 FRONT EXHAUST PIPE BRACKET 1
14 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2
15| 1016001391 REAR FLOOR HEAT INSULATOR 1
16| 1016000249 EXHAUST MANIFOLD ASSY.(TWC)(OBD) 1
17| 1017007963 | REAR OXYGEN SENSOR WIRING HARNESS BRACKET| 1 RUSSIA




6130 EXHAUST SYSTEM(1.6L)

NO.| PART NO. DES. QTY| REMARK
1 1016001447 FRONT EXHAUST PIPE ASSY. 1
2 | 1016002020 EXHAUST PIPE GASKET 2
3 SPRING 4
5 4 1 1203131101 EXHAUST PIPE CONNECTING BOLT 4
5| 1016001448 CENTER MUFFLER ASSY. 1
1016002496 CENTER MUFFLER ASSY.(OBD) 1
6 | 1016001444 FRONT EXHAUST SEAL IV 1
7 HEXAGO HEAD BOLT & SPRING WASHER ASSY.| 2
8 | 1016001449 REAR MUFFLER ASSY. 1
9 | 1016001388 REAR RUBBER SEAT 2
10| 1016001399 FRONT RUBBER SEAT 2
11| 1016001389 FRONT FLOOR HEAT INSULATOR 1
12 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 5
13| 1016001390 FRONT EXHAUST PIPE BRACKET 1
14 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2
151 1016001391 REAR FLOOR HEAT INSULATOR 1
16| 2160141901 EXHAUST MANIFOLD ASSY.(TWC) 1
1086001113 EXHAUST MANIFOLD ASSY.(TWC)(OBD) 1

17| 1017007963 |REAR OXYGEN SENSOR WIRING HARNESS BRACKET| 1 [ RUSSIA




PICTURE INDEX

7010 COMBINATION

7020 ELECTRIC

7030 COMBINATION

7040 EXTERIOR LAMP

7050 INTERIOR LAMP

7060 FRONT

SWITCH LIGHT WINDSHIELD WIPER
7000 BODY PR
ELECTRICS \ !l
. 10
7210 COMPRESSOR 7070 FRONT
FIXING WINDSHIELD
WASHER
e}
[ =
- [
2 -
ﬂ,,uﬂ“’
7200 ENGINE ECU 7080 AUDIOR
SYSTEM

BRACKET 2, ?
I.lll.

S

%

7190 FRONT WIRING
HARNESS

7180 PARKING
SENSOR

7090 CIGARETTE
LIGHTER & HORN

141

7100 BATTERY

@

7170 ELECTRONIC
CONTROL
SET(REMOTE
CONTROL) - -

7160 FUSE BLOCK
BODY

7150 ABS WIRING
HARNESS , -

7140 BODY WIRING
HARNESS

7130 I/P WIRE
HARNESS

=
S

7120 SRS ASSY.

7110 ON-VEHICLE
HANDSFREE PHONE




PICTURE INDEX

7000 BODY
ELECTRICS

7220 COMPRESSOR
HOSE ASSY.

7230 CONDENSER

@y

7240 A/C

HE/\r\l—hAn

Ar
P AP

7250 A/C HEADUNIT
ASSY.

7260 CONTROL
SYSTEM ASSY.

~




7010 COMBINATION METER

NO.

PART NO.

DES.

QTY

REMARK

N o o0~ WD

1017000176
1017000173
1017000156

POINTER COMBINATION METER & BRACKET ASSY.
POINTER COMBINATION METER & BRACKET ASSY.
DIGITAL COMBINATION METER & BRACKET ASSY.
DIGITAL COMBINATION METER ASSY.
DIGITAL COMBINATION METER LEFT BRACKET
DIGITAL COMBINATION METER RIGHT BRACKET
CROSS SLOTTED HEAD SCREW
HEXAGON FLANGE SELF-TAPPING SCREW
REED NUT

N AN R R R R R R

MT
AT




7020 ELECTRIC SWITCH

NO.| PART NO. DES. QTY| REMARK
ELECTRIC REARVIEW MIRROR SWITCH &
1| 1017000941 | PANEL ASSY.(WITH THEFT-DETERRENT | 1 | 0Ol
INDICATOR)
2 MOUNTING PANEL 1
ELECTRIC REARVIEW MIRROR SWITCH &
3| 1017000989 | PANEL ASSY.(WITH THEFT-DETERRENT | 1
INDICATOR)
4 SWITCH PLUG 1
5 | 1017003866 ANTI-THEFT COIL 1
1017003865 ANTI-THEFT CONTROL 1
1017003868 TRANSMITTER 1
6 | 1017000635 RIGHT COMBINATION SWITCH ASSY. | 1
7 | 1017000636 LEFT COMBINATION SWITCH ASSY. 1
8 | 3720100001 BRAKE LIGHT SWITCH 1
9 1017002540 |RF DOOR REGULATOR SWITCH & PANEL ASSY.| 1 [COLOURED
10 1017002541 |REAR DOOR REGULATOR SWITCH & PANEL ASSY.| 1 |COLOURED
11| 1017003539 CLOCK SPRING 1
13 IGNITION SWITCH 1
1017000705 IGNITION SWITCH LOCKING BOLT 1
14 IGNITION SWITCH LOCK CYLINDER ASSY. | 1
15| 1017000707 IGINITION SWITCH UPPER BRACKET | 1
16| 1017000703 IGINITION SWITCH LOWER BRACKET | 1
17 LOCKING BOLT 1
18| 1017000917 |INSTRUMENT PANEL CENTER SWITCH ASSY.| 1
19| 1017000918 | INSTRUMENT PANEL ADJUSTING SWITCH | 1
20| 1017002539 LF DOOR REGULATOR SWITCH & PANEL ASSY.| 1 |COLOURED
21| 1017000872 DOOR CONTROL SWITCH 1




7030 COMBINATION LIGHT

HEXAGON FLANGE NUT

NO.| PART NO. DES. QTY| REMARK
1 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 8
2 | 1018005273 HEADLIGHT FIXING CLIP 2
3| JQ398M85 PLASTIC NUT 4
4 | 1017001057 LF COMBINATION HEADLIGHT ASSY. | 1
1017001058 RF COMBINATION HEADLIGHT ASSY. | 1
1017001105 LF COMBINATION HEADLIGHT ASSY. 1| SECTRI
1017001106 | RF COMBINATION HEADLIGHT ASSY. | 1 [ =ECIRC
1017010345 |COMBINATION HEADLIGHT ADJUSTER MOTOR| 2
5 | 1017001557 LR COMBINATION LAMP ASSY. 1
1017001558 RR COMBINATION LAMP ASSY. 1
6




7040 EXTERIOR LAMP

NO.| PART NO. DES. QTY| REMARK
1 Q1840516 HEXAGON FLANGE BOLT 4
2 Q31205 "B" TYPE REED NUT 4
3 | 1017001245 LF FOGLIGHT 1

1017001246 RF FOGLIGHT 1
4 | 1058000023 RIGHT TURNING SIGNAL LIGHT COVER 1
1058000021 LEFT TURNING SIGNAL LIGHT COVER 1
5| 3717010028 REAR LICENSE PLATE LIGHT 1
6 | 1017001562 LR RETROREFLECTOR 1
1017001563 RR RETROREFLECTOR 1
7 HEXAGON FLANGE NUT 4




7050 INTERIOR LAMP

NO.| PART NO. DES. QTY| REMARK
1 | 1017001445 SUNROOF SWITCH ASSY. 1 |COLOURED
1 2 | 1017001444 FRONT READING LIGHT ASSY. 1 |COLOURED
— 3 CROSS SLOTTED HEAD SLEF-TAPPING SCREW| 2
e — ] 4 | 1017001443 REAR READING LIGHT ASSY. 1 |COLOURED
1018005496 SUNROOF DOME LIGHT BRACKET 1
51 1017001942 HIGHT-MOUNTED BRAKE LIGHT 1 | PLASTIC
PJHZD% — 101700194200601 HIGHT-MOUNTED BRAKE LIGHT 1 | RUSSIA




7060 FRONT WINDSHIELD WIPER

NO.| PART NO. DES. QTY| REMARK
1 | 1017002049 [WIPER MOTOR & CONNECTING ROD ASSY.| 1
4 HEXAGON HEAD BOLT & WASHER ASSY. | 2
5| 1017002069 MASTER WIPER BLADE 1
6 | 1017002070 SECONDARY WIPER BLADE 1
7 HEXAGON HEAD NUT & WASHER ASSY. 2
8 MASTER WIPER ARM 1
9 SECONDARY WIPER ARM 1
10| 1017002052 RIGHT WIPER BLADE & ARM ASSY. 1
11| 1017002051 LEFT WIPER BLADE & ARM ASSY. 1
12 1017002077 NUT COVER 2




7070 FRONT WINDSHIELD WASHER

NO.| PART NO. DES. QTY| REMARK

1| 1017002184 WATER RESERVIOR & WASHER MOTOR 1

1017002192 WASHER MOTOR 1
2 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1
3 | 1017002185 WASHER NOZZLE 1
4 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 3
51 1017002187 WASHER HOSE 1
6 WASHER HOSE CLIP | 1
7 WASHER HOSE CLIP Il 1




7080 AUDIOR SYSTEM

NO.| PART NO. DES. QTY|REMARK
1 1017002787 | ANTENNA WIRING HARNESS ASSY.(AMPLIFIER)| 1
2 MULTIPLE CD WIRING HARNESS 1
3 | 1017002755 REAR SPEAKER 2
4 HEXAGON FLANGE SCREW 6
5 HEXAGON FLANGE BOLT 3
6 CROSS CLOTTED HEAD SCREW 6
7 MULTIPLE CD BOX LEFT BRACKET 1
8 | 1017002756 MULTIPLE CD BOX 1
9 Q2735519 CROSS SLOTTED HEAD SELF-TAPPING SCREW/| 4
10| 1017002752 MULTIPLE CD-ROM & BRACKET ASSY. 1

1017002751 SINGLE CD-ROM & BRACKET ASSY. 1
1017002783 SINGLE CD-ROM & MP3 ASSY. 1
1017002761 RADIO ASSY. 1

11| 1017002768 FRONT ALT SPEAKER 2
12 CROSS SLOTTED HEAD SELF-TAPPING SCREW/| 4
13 LACE 5
14 MULTIPLE CD BOX RIGHT BRACKET 1
15| 1017002754 FRONT SPEAKER 2
16 BIG WASHER 6
17 RIVET 6
18| 1017002759 ANTENNA WIRING HARNESS 1




7090 CIGARETTE LIGHTER & HORN

NO.| PART NO. DES. QTY| REMARK
1 [372510000205-01 CIGARETTE LIGHTER 1
2 HEXAGON FLANGE BOLT 1
3 | 1017003230 HORN ASSY. 1 |BASIN TYPE




7100 BATTERY

NO.| PART NO. DES. QTY| REMARK
1| 1017003338 BATTERY BRACKET 1
2 | 1017003336 BATTERY PRESSURE PLATE ASSY. 1
3 BATTERY 1
4 | 1017003337 BATTERY PULL ROD 1
5 HEXAGON FLANGE LOCKING NUT 2
6 | 3703240005 BATTERY TERMINAL SUB-ASSY. 1
7 | 1017005953 BATTERY NEGATIVE GROUND WIRE 1




7110 ON-VEHICLE HANDSFREE PHONE

NO. PART NO. DES. QTY| REMARK
1 MIC JACK 1
2 11017003922-01 ON-VEHICLE HANDSFREE PHONE 1

1057003922 ON-VEHICLE HANDSFREE PHONE 1 |BLUE TEETH
3 CROSS SLOTTED HEAD SELF-TAPPING SCREW| 2
4 ON-VEHICLE HANDSFREE PHONE PANEL | 1
5 1017003924 | ON-VEHICLE HANDSFREE PHONE WIRE (MOTOLORA) | 1
6 1017003925 | ON-VEHICLE HANDSFREE PHONE WIRE (NOKIA)[ 1
1017003926 |ON-VEHICLE HANDSFREE PHONE WIRE (SIMENS)| 1




7120 SRS ASSY.

NO.| PART NO. DES. QTY| REMARK
1| 1017003537 SRS ECU 1
2 Q32006 HEXAGON FLANGE NUT 5
3 | 1017003538 DAB MODULE ASSY. 1 |COLOURED
101700353800601 DAB MODULE ASSY. 1 | RUSSIA
3 4 INNER HEXAGON FLOWER COLUMN HEAD SCREW| 2
5] 1017003536 PAB MODULE ASSY. 1 |COLOURED
101700353600601 PAB MODULE ASSY. 1 | RUSSIA
7 Q1840816 HEXAGON FLANGE BOLT 1




7130 INSTRUMENT PANEL WIRE HARNESS

NO.| PART NO. DES. QTY| REMARK
1| 1017004434 |INSTRUMENT PANEL WIRING HARNESS AssY.| 1 | PQBF
1057004410 |INSTRUMENT PANEL WIRING HARNESS ASSY.| 1 | wiosrs
1017004453 |INSTRUMENT PANEL WIRING HARNESS ASSY.| 1 | AT
1017004252 |INSTRUMENT PANEL WIRING HARNESS ASSY.| 1 | RUSSIA
1057004532 |INSTRUMENT PANEL WIRING HARNESS ASSY.| 1 | GB
2 INSTRUMENT PANEL WIRING HARNESS SUB-ASSY.| 1
3 FUSE BLOCK 1
4 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
5 HEXAGON FLANGE SELF-TAPPING SCREW| 1
6 FRONT DOOR WIRING HARNESS BRACKET]| 2
7 INSTRUMENT PANEL WIRE HARNESS BRACKET| 1 A
8 INSTRUMENT PANEL WIRE HARNESS BRACKET| 1 B
9 CROSS SLOTTED HEAD SELF-TAPPING SCREW| 2
10 LABEL 1




7140 BODY WIRING HARNESS

NO.| PART NO. DES. QTY| REMARK
1 | 1017004845 FLOOR WIRING HARNESS ASSY. 1
1057004845 FLOOR WIRING HARNESS ASSY. 1 | RUSSIA
2 BOOT(OIL PUMP) 1
3 BOOT(LICENSE PLATE LIGHT) 1
4 | 1017004846 DEFROST GROUND WIRE 1
5 | 1017005623 REAR DOOR WIRING HARNESS ASSY. | 1
1017005333 |DRIVER SIDE DOOR WIRING HARNESS ASSY.| 1
1017005484 |PASSENGER SIDE DOOR WIRING HARNESS ASSY.| 1
6 ADHESIVE 3




7150 ABS WIRING HARNESS

Nej

NO.| PART NO. DES. QTY| REMARK
1 1017009293 LF WHEEL SPEED SENSOR ASSY. 1
2 1017009293 LF WHEEL SPEED SENSOR ASSY. 1 OBD
3 FRONT CLIP 2
4 LF WIRING HARNESS CLIP 1
6 | 1017009294 RF WHEEL SPEED SENSOR ASSY. 1
1017009294 RF WHEEL SPEED SENSOR ASSY. 1 OBD
1014004119 [(RF WHEEL SPEED SENSOR ASSY.(W/O ABS)| 1 OBD
7 RF WIRING HARNESS CLIP 1
8 | 1017009296 REAR WHEEL SPEED SENSOR 2
1017009301 LR WHEEL SPEED SENSOR 1 OBD
1017009302 RR WHEEL SPEED SENSOR 1 OBD
9 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4
10 1017009299 LR WHEEL SPEED SENSOR WIRING HANRESS ASSY.| 1
11 LR WHEEL SPEED SENSOR WIRING HANRESS| 1
12 LR CLIP | 1
13 LR CLIP Il 1
14 LACE 2
15 1017009300 |RR WHEEL SPEED SENSOR WIRING HARNESS ASSY.| 1
16 RR WHEEL SPEED SENSOR WIRING HARNESS| 1
17 RR CLIP | 1
18 RR CLIP I 1
19 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 6
20 1017009279 WARNING LIGHT DRIVE MODULE 1




7160 FUSE BLOCK BODY

NO.| PART NO. DES. QTY| REMARK
1017004249 FUSE BOX(BATTERY) 1
1017004439 FUSE BOX ASSY. 1
1017004245 FUSE BOX COVER 1
JQDJIDQ-B RELAY 1
JQDJIDQ-C RELAY 1
1057004472 WIPER RELAY 1
1057004744 FLASH RELAY 1
JQDCAL30 INSERT FUSE 30A 1
JQDCAL20 INSERT FUSE 20A 1
JQDPDL10 SHIM FUSE 10A 1
JQDPDL15 SHIM FUSE 15A 1
JQDPDL20 SHIM FUSE 20A 1
JQDPDL30 SHIM FUSE 30A 1
JQDPDL7.5 SHIM FUSE 7.5A 1

JQDBL30 PLATE FUSE 30A 1
JQDBL40 PLATE FUSE 40A 1
JQDBL60 PLATE FUSE 60A 1
JQDBL110 PLATE FUSE 110A 1




7170 BODY ELECTRIC CONTROL (REMOTE CONTROL)

NO. PART NO. DES. QTY| REMARK
1 11017002356-01 CENTE RALIZED CONTROLLER 1
2 Q32006 HEXAGON FLANGE NUT 4
3 1017003351 |[CENTERALIZED CONTROLLER RETAINING BRACKET| 1
4 Q2734816 CROSS BIG SEMI-ROUND HEAD TAPPING SCREW| 2
5 CROSS HEAD SCREW & PLATE WASHER SET| 2
6 1017003349 | CENTRAL CONTROL LOCK REMOTE CONTROL| 2

%
&

= 6




7180 PARKING SENSOR

NO.| PART NO. DES. QTY| REMARK

1| 1017003436 PARKING SENSOR DISPLAY 1
1017010155 PARKING SENSOR DISPLAY(DIGITAL) | 1 | 5778

2 | 1017003432 PARKING SENSOR 4
1017010154 PARKING SENSOR(DIGITAL) 4| IR

3 | 1017003433 PARKING SENSOR BRACKET 4

4 CROSS HEXAGON HEAD BOLT & SPRING WASHER ASSY. 1

5 | 1017003431 PARKING SENSOR MAINFRAME 1
1017010153 | PARKING SENSOR MAINFRAME(DIGITAL) | 1 [ 475X

6 | 1017003437 | PARKING SENSOR WIRING HARNESS | 1
1017010156 |PARKING SENSOR WIRING HARNESS(DIGITAL)| 1 | AFTER

2008.6




7190 FRONT WIRING HARNESS

NO. PART NO. DES. QTY| REMARK
1 1017004244 | ENGINE COMPARTMENT WIRING HARNESS ASSY.| 1
1017004475 |ENGINE COMPARTMENT WIRING HARNESS ASSY.| 1 RUSSIA
1017004268 | ENGINE COMPARTMENT WIRING HARNESS ASSY.| 1 OBD
1017009854 ENGINE COMPARTMENT WIRING HARNESS ASSY.(ABS) 1 RADIATOR
1017009856 ENGINE COMPARTMENT WIRING HARNESS ASSY.(W/O ABS) 1 FORWARD
1057004290 |, ENSIECOPRTIE T NG|
1017017006 |ENGINE COMPARTMENT WIRING HARNESS ASSY.| 1 MK70
2 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
3 Q32006 HEXAGON FLANGE NUT 1
4 Q1460625 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1
5 BOOT 1# (COWL PANEL) 1
6 BOOT 2# (WIPER MOTOR) 1
7 1017004249 FUSE BLOCK ASSY. 1
8 FUSE BLOCK COVER 1
9 FUSE BLOCK BODY 1
10 FUSE BLOCK LOWER COVER 1
11 LABEL 1




7200 ENGINE ECU BRACKET

NO.| PART NO. DES. QTY| REMARK
1 1086001116 ENGINE ECU(OBD) 1
2 1017007059 ECU LEFT BRACKET ASSY. 1
3 | 1017007056 ECU RIGHT BRACKET ASSY. 1
4 CROSS SLOTTED HEAD SELF-TAPPING SCREW| 1
5 "C" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW| 2
6 CLIP 1
7 HEXAGON FLANGE BOLT 4




7210 COMPRESSOR FIXING

NO.| PART NO. DES. QTY| REMARK
1| 1018002690 COMPRESSOR ASSY. 1
2 | Q150B08105 HEXAGON HEAD BOLT 4
3 PLAIN WASHER 4
4 SPRING WASHER 4
5| 1018002691 COMPRESSOR BRACKET 1
6 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 3
7 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1
8 | 1018002692 TENSIONER ASSY. 1
9 | 1018002703 MULTI-WEDGE BELT 4PK-810 1




7220 COMPRESSOR HOSE ASSY.

NO. PART NO. DES. QTY| REMARK
RADIATOR
1 1018002699 COMPRESSOR EXHAUST HOSE 1 BACKWARD
RADIATOR
1017009661 COMPRESSOR EXHAUST HOSE 1 FORWARD
2 1018002700 COMPRESSOR SUCTION HOSE 1
3 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
4 SINGLE PIPE CLIP 1
5 CROSS SLOTTED HEAD BOLT & PLAIN WASHER ASSY.| 5 M6x30
6 1018002701 LIQUID PIPE 1
7 [1018002702-01| HIGH & LOWER PRESSURE PIPE ASSY. | 1 | RADIATOR
i : BACKWARD
RADIATOR
1017009660 HIGH & LOWER PRESSURE PIPE ASSY. 1 FORWARD
8 1018002716 DUAL-WAY CLIP 1
9 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
10| 1018002714 A/C PRESSURE SWITCH 1




7230 CONDENSER

NO.| PART NO. DES. QTY| REMARK
1| 1018002713 CONDENSOR ASSY. il Eyeoaival
1017009659 CONDENSOR ASSY. 1| REoAoN
2 HEXAGON FLANGE COLUMN SCREW M8x32| 2
3 | 1018002727 CONDENSOR UPPER CUSHION 2
4 | 1018002726 CONDENSOR LOWER CUSHION 2
5 | 1018002718 CONDENSOR FAN MOTOR ASSY. 1
6 CROSS SLOTTED HEAD BOLT & PLAIN WASHER ASSY.| 1 M6x%30
7 | 1018002726 CONDENSOR FAN UPPER CUSHION 1
8 | 1018002727 CONDENSOR FAN LOWER CUSHION 1




7240 A/C HEADFRAME

b

T

NO.] PART NO. DES. QTY| REMARK
1| 1018002725 A/C HEADFRAME ASSY. 1
2 HEXAGON BOLT, SPRING WASHER & BIG PLATE WASHER SET| 5
3 HEXAGON BOLT, SPRING WASHER & BIG PLATE WASHER SET| 2
4 | 1016001526 SEAL 1
5 WATER OUTLET PIPE SEAL 1
6 | 1017008027 1# WATER PIPE 1
7 | 1017008028 2# WATER PIPE 1

8101702005 A/C CONNECTING HEAT WATER PIPE 1 |4CYLINDERS
8 DUAL STEEL HOOP 4
9 | 1018002622 WATER OUTLET PIPE 1




7250 A/C HEADUNIT ASSY.

NO.[ PART NO. DES. QTY| REMARK
1 A/C UPPER BODY 1
2 A/C LOWER BODY 1
3 AIR INTAKE BODY 1
4 CROSS SLOTTED HEAD SELF-TAPPING SCREW ST3.8x16| 14
5 | 1018002732 EVAPORATOR ELEMENT 1
6 | 1018002733 THERMISTOR 1
7 | 1018002734 "H" TYPE EXPANSION VALVE 1
8 INNER HEXAGON COLUMN HEAD SCREW M5x35| 2
9 | 1018002735 HEATER ELEMENT 1
10 HEATER ELEMENT FIXING CLIP 1
11 CROSS SLOTTED HEAD SELF-TAPPING SCREW ST3.8x14| 1
12| 1018002736 BLOWER MOTOR & IMPELLER ASSY. 1
13 CROSS SLOTTED HEAD SELF-TAPPING SCREW ST5.0x16| 3
14| 1018002760 ADJUSTABLE RESISTOR 1
15 REAR AIR OUTLET BODY 1
16 SCREEN BRACKET 1
17| 1018002773 AIR SCREEN 1




7260 CONTROL SYSTEM ASSY.

NO. PART NO. DES. QTY| REMARK
1 1018002628 CONTROL SYSYTEM ASSY. 1
2 Q2204216 | CROSS SLOTTED HEAD SELF-TAPPING SCREW & PLAIN WASHER ASSY. [ 2
3 1018002705 KNOB 3




PICTURE INDEX

8010 TOOLS & 8020 FLOOR 8030 INSTRUMENT 8040 I/PUPPER PART |8050 INSTRUMENT 8060 GLOVE
ACCESSORIES INTERIOR TRIM & PANEL B - PANEL LOWER PART |[COMPARTMENT
- £ = e
- tal .}‘.9 1':“ - }‘.’?‘-7
8000 TRIM 'ﬁf(;‘r 2 ‘,\;’%‘
N B =N
A L._ "'.-""'f‘ - @E% *-a

8210 RF DOOR LOCK
& HANDLE

el

f by i
- :,;‘; s
ﬁb’ J‘.?#_
-3
8200 RF DOOR 8080 INSTRUMENT
INTERIOR TRIM PANEL FRAME
PLATE ASSY. -"ﬁ}_ﬁ
2
“h?a?’- < o
L .
?’;%:..-.-i, g
8190 RF DOOR 8090 FRONT PILLAR
INTERIOR TRIM TRIM BOARD
B
& I 1
B o |
) [N | |
L I
- AYY

8180 LF DOOR LOCK

8100 REAR PILLAR

& HANDLE TRIM BOARD
: ~' i~
'\‘ 3 ?ﬂ_ ”} ) ‘J |__- | ]|
il -u,x*h,‘.%; ;-'} Y [ f |
"'._.:;_ '\-'ﬂll'i:y"
8170 LF DOOR 8160 LF DOOR 8150 SEAT BELT 8140 ROOF INTERIOR |8130 ROOF INTERIOR [8120 TRUNK LID 8110 TRUNK
INTERIOR TRIM INTERIOR TRIM TRIM TRIM INTERIOR TRIM INTERIOR TRIM
BOARD ASSY. 0 - o o eld . . 5 -
. { B UM & o
\E___—ﬂr'-lﬁ A JJ ZZ Q\ﬁ\“« ‘ > >
LN . | 5 o % i =
@ S (i =7 a2




PICTURE INDEX

8000 TRIM

8220 LR DOOR
INTERIOR TRIM

=1

8230 LR DOOR
INTERIOR TRIM
PLATE ASSY.

8240 LR DOOR LOCK
& HANDLE

Cal ‘-u-}

X 1
s [N

W\ N

e

8250 RR DOOR
INTERIOR TRIM

8260 RR DOOR
INTERIOR TRIM
BOARD SUB-ASSY.

8270 RR DOOR LOCK
& HANDLE

-

8420 ENGINE HOOD
INTERIOR TRIM

8410 SUNROOF
FIXINIG

8400 EXTERIOR
TRIMS & ACCESSORY

8390 REARVIEW
MIRROR

8280 FRONT DOOR
WEATHERSTRIP

8290 REAR DOOR
WEATHERSTRIP

8300 FRONT DOOR
GLASS REGULATOR

8310 REAR DOOR
GLASS REGULATOR

8380 REAR
WINDSHIELD

8370 FRONT
WINDSHIELD

8360 REAR BUMPER
ASSY.

8350 FRONT BUMPER
SUB-ASSY.

8340 FRONT BUMPER
SUB-ASSY.

8330 REAR SEAT

8320 FRONT SEAT




PICTURE INDEX

8000 TRIM

8430 SEAT REPAIR
KIT

8440 KEY & LOCK
CYLINDER REPAIR
KIT




8010 TOOLS & ACCESSORIES

NO.

PART NO.

DES.

QTY

REMARK

—_

© 0o N o 0o b~ O DN

1018004850
1018004851

3900124101

3911110300

JACK ASSY.
JACK ROCKER
SCREWDRIVER
TIRE SLEEVE
SLIP JOINT PLIER
ONBOARD TOOLKIT
TRIANGULAR WARNING PLATE ASSY.
TRIANGULAR WARNING PLATE BOX

TRIANGULAR WARNING PLATE

5-PIECE PACKAGE
(SEAT COVERING, STEERING WHEEL
BUSH, MAT,PARKING BRAKE HANDLE)




8020 CARPET & INSULATOR

—t

NO.[ PART NO. DES. QTY| REMARK
1018005698 CARPET 1
1 1018005688 ENGINE HOOD SOUND INSULATOR 1
2 1018004659 |[COWL PANEL OUTER PANEL HEAR INSULATOR| 1
3 | 1018004658 | COWL PANEL SOUND INSULATOR ASSY. | 1
7 4 | 1018005087 RF POLE SOUND INSULATOR 1
5| 1018005793 ROOF HEAT INSULATOR (860%150%5) 2
6 | 1018005794 ROOF HEAT INSULATOR (820x280x%5) 2
7 | 1018005818 | REAR BAFFLE PLATE SOUND INSULATOR | 1
8 | 1018005704 FRONT FLOOR RR SOUND INSULATOR 1
9 | 1018005702 FRONT FLOOR LR SOUND INSULATOR 1
10| 1018005703 FRONT FLOOR RF SOUND INSULATOR 1
11| 1018005701 FRONT FLOOR LF SOUND INSULATOR 1
12| 1018005086 LF POLE SOUND INSULATOR 1




8030 INSTRUMENT PANEL

NO.[ PART NO. DES. QTY| REMARK
1 1018005930 |INSTRUMENT PANEL UPPER COVER ASSY.[ 1 [COLORFUL
2 Q1460625 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
3 1018003494 |INSTRUMENT PANEL UPPER COVER SUB-ASSY.| 1 |SINGLE SRS

1018003495 |INSTRUMENT PANEL UPPER COVER SUB-ASSY.| 1 [DUAL SRS
105800349400601 [ INSTRUMENT PANEL UPPER COVER SUB-ASSY.| 1 RUSSIA
INSTRUMENT PANEL UPPER COVER SUB-ASSY.| 1
4 Q32006 HEXAGON FLANGE NUT 2
5 JQ691F06 "E" TYPE CLIP 3
6 1018003500 |INSTRUMENT PANEL LOWER COVER SUB-ASSY.| 1 [COLORFUL
7 Q1460620 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2
8 | 1018005920 GLOVE COMPARTMENT 1 |COLORFUL
101800592000601 GLOVE COMPARTMENT 1 | RUSSIA
9 [ 1018005866 "E" TYPE CLIP (@8) 2

10| 1018005236 CUP SEAT 1 |COLORFUL
11| 1018005204 A/C LOWER PART RIGHT VENT PIPE 1
12| 1018005255 |A/C LOWER PART RIGHT CONNECTING PIPE| 1
13| 1018005237 PARKING BRAKE COVER PLATE 1 |COLORFUL

101800523700601 PARKING BRAKE COVER PLATE 1 | RUSSIA

14 CONSOLE ASSY. 1 |COLORFUL
15 JQ398M85 PLASTIC NUT 1
16| 1018005254 |A/C LOWER PART LEFT CONNECTING PIPE| 1
17 CROSS SLOTTED HEAD SELF-TAPPING SCREW & PLAIN WASHER ASSY. | 1
18| 1018005203 A/C LOWER PART LEFT VENT PIPE 1
19 CROSS SLOTTED HEAD SELF-TAPPING SCREW & PLAIN WASHER ASSY. | 1

20 CROSS SLOTTED HEAD SELF-TAPPING LOCKING SCREW| 2




8030 INSTRUMENT PANEL

NO.] PART NO. DES. QTY| REMARK

21| 1018005901 [COMBINATION SWITCH LOWER TRIM COVER| 1 |COLORFUL
22| 1018005900 [COMBINATION SWITCH UPPER TRIM COVER| 1 |COLORFUL

23 CROSS SLOTTED HEAD SELF-TAPPING SCREW & PLAIN WASHER ASSY. | 2
24 1JQ694D63Y653 "J" TYPE CLIP 1
25 Q2204813 CROSS SLOTTED HEAD SELF-TAPPING SCREW & PLAIN WASHERASSY. | O

26| 1018003531 [INSTRUMENT PANEL LOWER COVER ASSY.| 1 |COLORFUL
27 COMBINATION SWITCH UPPER TRIM COVER PLUG| 1 |COLORFUL
28| 1018005937 CD COVER 1 |COLORFUL
101800593700694 CD COVER(CRYSTAL BLACK) 1 | RUSSIA




8040 INSTRUMENT PANEL UPPER COVER ASSY.

NO.| PART NO. DES. QTY| REMARK
1 1018003494 |INSTRUMENT PANEL UPPER COVER SUB-ASSY.[ 1 |SINGLE SRS
1018003495 |INSTRUMENT PANEL UPPER COVER SUB-ASSY.[ 1 [DUAL SRS
105800349400601 | INSTRUMENT PANEL UPPER COVER SUB-ASSY.[ 1 | RUSSIA
2 1018005164 |INSTRUMENT PANEL UPPER SOUND INSULATOR| 1 |250x130%10
3 1018005163 [INSTRUMENT PANEL UPPER SOUND INSULATOR| 1 |150x150x10
4 Q2204813 CROSS SLOT'LIIE_?J:EVCAD\SS'-FEL;XSAQ’?ING SCREW & 13
5 RIGHT VENT PIPE 1
6 1018005202 DEFROST VENT PIPE ASSY. 1
7 DEFROST VENT PIPE REAR COVER 1
8 DEFROST VENT PIPE FRONT COVER 1
9 LEFT VENT PIPE 1
10| 1018005161 |INSTRUMENT PANEL UPPER SOUND INSULATOR| 1 |400x400%10
11 INSTRUMENT PANEL UPPER COVER SPONGE (SHORT)| 1
121 1018005970 WIND DIRECTION ADJUSTER 2
13 INSTRUMENT PANEL UPPER COVER SPONGE (LONG)| 1
14 UPPER GLOVE COMPARTMENT ASSY. 1
15 UPPER GLOVE COMPARTMENT FIXING BRACKET| 1
16 UPPER GLOVE COMPARTMENT BOTTOM | 1
17 UPPER GLOVE COMPARTMENT COVER 1
18 1018005162 |INSTRUMENT PANEL UPPER SOUND INSULATOR| 1 |150x370%10




8050 INSTRUMENT PANEL LOWER COVER ASSY.

NO.] PART NO. DES. QTY| REMARK
1 1018005312 | LOWER COVER LEFT SOUND INSULATOR | 1
2 STEERING WHEEL LOWER GLOVE COMPARTMENT ASSY.| 1
3 1018005314 |[LOWER COVER LEFT CENTER SOUND INSULATOR| 1
4 CENTER VENT PIPE 1
5 1018005315 |[LOWER COVER RIGHT CENTER SOUND INSULATOR| 1
6 | 1018005919 | ENGINE HOOD CONTROL HANDLE ASSY. | 1 |COLORFUL
7 Q2204813 CROSS SLOTT:E%:?/C\ESSHEEL;-;\FQQ,YP.ING SCREW & 9
8 | 1018003500 |[INSTRUMENT PANEL LOWER COVER BODY| 1 |COLORFUL

101800350000601 INSTRUMENT PANEL LOWER COVER BODY| 1 | RUSSIA

9 | 1018005313 |LOWER COVER RIGHT SOUND INSULATOR] 1




8060 GLOVE COMPARTMENT

NO.] PART NO. DES. QTY| REMARK
1 GLOVE COMPARTMENT BODY 1 |COLORFUL
2 GLOVE COMPARTMENT COVER 1
3 GLOVE COMPARTMENT CUSHION (LEFT, RIGHT)| 1
4 GLOVE COMPARTMENT TAB 1
5 GLOVE COMPARTMENT CUSHION (CENTER)| 1
6 | 1018005282 GLOVE COMPARTMENT PULL HANDLY 1

1018005243 GLOVE COMPARTMENT PULL HANDLY 1 [COLORFUL
1018005281 | GLOVE COMPARTMENT SOUND INSULATOR]| 1




8070 CONSOLE ASSY.

NO.] PART NO. DES. QTY| REMARK
1 | 1018005236 CUP HOLDER 1 |COLORFUL
101800523600601 CUP HOLDER 1 | RUSSIA
2 | 1018005167 |CONSOLE SOUND INSULATOR(L 240x110x10)| 1
3 | 1018005165 |[CONSOLE SOUND INSULATOR(L 380%100x10)| 1
4 1101800592700603 CONSOLE BODY 1 |COLORFUL
101800592700601 CONSOLE BODY 1 | RUSSIA
5 | 1018005166 |CONSOLE SOUND INSULATOR(R 380%100%10)| 1
6 | 1018005168 |[CONSOLE SOUND INSULATOR(R 240%x110x10)| 1
7 | 1018005169 | CONSOLE SOUND INSULATOR(R 300%120%10)| 1




8080 INSTRUMENT PANEL FRAME

NO.] PART NO. DES. QTY| REMARK
1 1018005209 INSTRUMENT PANEL RIGHT SHIELD 1
2 Q32006 HEXAGON FLANGE NUT 1
3 HEXAGON FLANGE TOOTHED BOLT 1
4 1012000524 | INSTRUMENT PANEL RIGHT FIXING BRACKET ASSY.| 1
5| 1012005488 |INSTRUMENT PANEL SUPPORT BAR ASSY.| 1
6 1012000455 | INSTRUMENT PANEL LEFT FIXING BRACKET ASSY.| 1
7 HEXAGON FLANGE NUT 9
8 HEXAGON FLANGE BOLT 6
9 HEXAGON HEAD BOLT & PLAIN WAHSER ASSY.| 8
10| 1018005208 INSTRUMENT PANEL LEFT SHIELD 1
11| 1012005481 CENTER CROSS MEMBER ASSY. 1




8090 FRONT DOOR SILL & FRONT PILLAR TRIM BOARD

101800317500653

101800317500601

RF PILLAR LOWER TRIM BOARD SUB-ASSY.
RF PILLAR LOWER TRIM BOARD SUB-ASSY.

PART NO. DES. QTY| REMARK
1018005732 LF PILLAR UPPER TRIM BOARD 1 [COLORFUL
1058004660 "D" TYPE CLIP 4

SPONGE (100x100%100) 2
1018005762 RF PILLAR UPPER TRIM BOARD 1 [COLORFUL
LF PILLAR LOWER TRIM BOARD GASKET | 1
LF PILLAR LOWER TRIM BOARD 1 [COLORFUL
CIRCLIP 2
LF DOOR SILL INTERIOR TRIM BOARD 1 [COLORFUL
1018005722 LF DOOR SILL SHIELD ASSY. 1
SPONGE PAD 4
1018005760 | RF PILLAR LOWER TRIM BOARD GASKET | 1
RF PILLAR LOWER TRIM BOARD 1 [COLORFUL
RF DOOR SILL INTERIOR TRIM PLATE 1 [COLORFUL
101800575200601 RF DOOR SILL SHIELD ASSY. 1
LF PILLAR UPPER TRIM BOARD ASSY. 1 [COLORFUL
RF PILLAR UPPER TRIM BOARD ASSY. 1 [COLORFUL
101800349100653 | LF PILLAR LOWER TRIM BOARD SUB-ASSY.| 1
101800317600601 | LF PILLAR LOWER TRIM BOARD SUB-ASSY.| 1 | RUSSIA

RUSSIA




8100 REAR DOOR SILL & REAR PILLAR TRIM BOARD

25LH
Z6RH

15LH
16RH

NO.] PART NO. DES. QTY| REMARK
1 LR PILLAR UPPER TRIM BOARD GASKET | 1
2 RR PILLAR UPPER TRIM BOARD GASKET | 1
3 [101800574000650 LR PILLAR UPPER TRIM BOARD 1
4 [101800577000650 RR PILLAR UPPER TRIM BOARD 1
5 JQG69I0E82 "D" TYPE CLIP 16
6 | 1018005068 REAR VENT COVER PLATE 1
7 | 1018005735 LR PILLAR LOWER TRIM BOARD 1 |COLORFUL
8 | 1018005765 RR PILLAR LOWER TRIM BOARD 1 |COLORFUL
9 LR DOOR SILL INTERIOR TRIM BOARD 1 |COLORFUL
101800572300601 LR DOOR SILL SHIELD 1
10 RR DOOR SILL INTERIOR TRIM BOARD 1 |COLORFUL
101800575300601 RR DOOR SILL SHIELD 1
11 SIDE WALL LOWER TRIM BOARD MOUNTING CLIP| 1
12 CIRCLIP 2
13 SPONGE PAD 1
14 SAFETY BELT SLIDER 1 |COLORFUL
15[ 101800488500650] CENTER PILLAR UPPER TRIM BOARD.LH | 1
16 [ 101800488600650] CENTER PILLAR UPPER TRIM BOARD.RH | 1
171 JQ695C85 "K" TYPE CLIP 1
18 CENTER PILLAR LOWER TRIM BOARD BRACKET.LH| 1
19 CENTER PILLAR LOWER TRIM BOARD BRACKET.RH| 1
20 CENTER PILLAR LOWER TRIM BOARD GASKET.LH| 1
21 CENTER PILLAR LOWER TRIM BOARD GASKET.RH| 1
22 [101800349200653| CENTER PILLAR LOWER TRIM BOARD.LH | 1

23

101800317600653

CENTER PILLAR LOWER TRIM BOARD.RH




8100 REAR DOOR SILL & REAR PILLAR TRIM BOARD

NO.

PART NO.

DES.

QTY

REMARK

24
25
26
27

28

101800488500650

101800488600650

101800349200653

101800349200601

101800317600653

101800317600601

CENTER PILLAR SPONGE
CENTER PILLAR UPPER TRIM BOARD ASSY.LH
CENTER PILLAR UPPER TRIM BOARD ASSY.RH
CENTER PILLAR LOWER TRIM BOARD SUB-ASSY.LH
CENTER PILLAR LOWER TRIM BOARD SUB-ASSY.LH
CENTER PILLAR LOWER TRIM BOARD SUB-ASSY.RH

CENTER PILLAR LOWER TRIM BOARD SUB-ASSY.RH

RUSSIA

RUSSIA




8110 TRUNK INTERIOR TRIM & ACCESSORY

NO.[ PART NO. DES. QTY| REMARK
1 1018005821 [TRUNK COMPARTMENT LEFT TRIM BOARD| 1
2 1018004851 JACK BELLCRANK 1
3 1018005823 | TRUNK COMPARTMENT RIGHT TRIM BOARD| 1
4 1018005829 TRUNK COMPARTMENT CARPET 1
5 TRUNK COMPARTMENT LEFT CUSHION 1
6 1018005310 |TRUNK COMPARTMENT LEFT COVER PLATE| 1
7 TRUNK COMPARTMENT RIGHT CUSHION | 1
8 1018005306 |[TRUNK COMPARTMENT RIGHT COVER PLATE| 2
9 1018005065 SPARE TIRE COVER PLATE 1
10 SPARE TIRE COVER PLATE INSULATOR (40x40%x40)| 3
11 SPARE TIRE COVER PLATE INSULATOR (40x40x50)| 3
12 SPARE TIRE COVER PLATE INSULATOR (50x50%20)| 6
13| 1018005445 |SPARE TIRE COVER PLATE METAL CLIP (SMALL)| 2
14| 1018005175 SPARE TIRE COVER PLATE CLIP 1
15| 1018005176 SPARE TIRE COVER PLATE CLIP SEAT 1
16| 1018005066 HOOK 1
17| 1018005173 |SPARE TIRE COVER PLATE METAL CLIP (BIG)| 5
18 1038000301 TIRE SLEEVE 1
191 1018004750 TRUNK COMPARTMENT WEATHERSTRIP | 1
20| 1018005824 REAR END WALL INTERIOR TRIM PLATE 1
21| 1018005342 |TRUNK COMPARTMENT BAFFLE PLATE TRIM PLATE| 1 |COLORFUL
105800349400601 | TRUNK COMPARTMENT BAFFLE PLATE TRIM PLATE[ 1 | RUSSIA
22 SPEAKER GRILLE 2
23| Q2204213 | CROSS SLOTTED HEAD SELF-TAPPING SCREW & PLAIN WASHER ASSY. | 8
24 JQ691C66 "E" TYPE CLIP 10




8110 TRUNK INTERIOR TRIM & ACCESSORY

NO.] PART NO. DES. QTY| REMARK
25| 1018005817 "E" TYPE CLIP 3
26| 1018001968 SPARE TIRE PRESSURE PLATE 1
27 SPARE TIRE PRESSURE PLATE BOLT 1
28| 1018005819 |REAR BAFFLE PLATE LOWER TRIM BOARD]| 1
29| JQG690E82 "D" TYPE CLIP 5
30 | 101800534200650 | TRUNK COMPARTMENT BAFFLE PLATE TRIM BOARD ASSY.| 1
31| 1018003963 SPARE TIRE PAD 4
32 REAR BAFFLE PLATE SOUND INSULATOR | 1
1018005011 RUBBER BLOCK @20 4 | RUSSIA
101800543300601 PLASTIC CUSHION 4 [ RUSSIA
101800581700601 E CLIP 8 [ RUSSIA




8120 TRUNK LID INTERIOR TRIM & ACCESSORY

390304101302

REAR GEELY LOGO

NO.] PART NO. DES. QTY| REMARK
1 1018005692 TRUNK LID INTERIOR TRIM BOARD 1
2 | 1018005017 TRUNK LID CUSHION 2
3 JQ691C66 "E" TYPE CLIP 15
4 HEXAGON HEAD BOLT & WASHER ASSY. | 4
5| 1018004688 TRUNK LID LOCK BUCKLE ASSY. 1
6 LOCK CYLINDER SNAP RING 1
7 TRUNK LID LOCK CYLINDER ASSY. 1
8 TRUNKLID LOCK ROD ASSY. 1
9 | 1018005658 TRUNK LOCK ASSY. 1
10 INTERIOR TRIM BOARD LEFT PLUG 1
11 1018005223 | TRUNK LID HINGE TORSION BAR PLASTIC CLIP| 2
12 INTERIOR TRIM BOARD RIGHT PLUG 1
13 Q1840616 HEXAGON FLANGE BOLT 2

1018004753 | FUEL FILLER CAP & TRUNK UNLOCKING CONTROL ASSY.| 1




8130 ROOF INTERIOR TRIM & ACCESSORY(W/O SUNROOF)

NO.] PART NO. DES. QTY| REMARK
1 [ 1018005786 ROOF INTERIOR TRIM BOARD 1
2 | 1018005800 SUN VISOR CLIP 2
3 | 1018005800 SUN VISOR CLIP SEAT 2
4 "F" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW| 4

5| 1058005671 LEFT SUN VISOR ASSY. 1 |COLORFUL

6 [ 1018002096 RF SAFE PULL HANDLE ASSY. 1 |COLORFUL
1018005334 | RF SAFE HANDLE MOUNTING SUPPORT PLATE ASSY.| 1
7 CROSS SLOTTED HEAD SCREW 8

8 | 1018001982 RR SAFE PULL HANDLE ASSY. 1 |COLORFUL
1018005335 |RR SAFE HANDLE MOUNTING SUPPORT PLATE ASSY.| 1

9 | 1018005803 ROOF INTERIOR TRIM "E" TYPE CLIP 3 [COLORFUL

10| 1018002069 LR SAFE PULL HANDLE ASSY. 1 |COLORFUL
1018005333 LR SAFE HANDLE MOUNTING SUPPORT PLATE ASSY.| 1

11| 1058005673 RIGHT SUN VISOR ASSY. 1 |COLORFUL
12| 1018002266 GLASSES BOX 1




8140 ROOF INTERIOR TRIM & ACCESSORY (SUNROOF)

1T 167 16

NO.| PART NO. DES. QTY| REMARK
1 [ 1018005785 ROOF ITERIOR TRIM BOARD 1
1058005785 |ROOF ITERIOR TRIM BOARD (KNITTING+HEIGHTEN)| 1
2 [101800580000650-01 SUN VISOR CLIP 2
3 |101800580000650-01 SUN VISOR CLIP SEAT 2
4 "F" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW| 4
5| 1058005673 RIGHT SUN VISOR ASSY. 1 [COLORFUL
6 | 1018002096 FRONT SAFE PULL HANDLE ASSY. 1 [COLORFUL
7 CROSS SLOTTED HEAD SCREW 6
8 | 1018005334 |RF SAFE HANDLE MOUNTING SUPPORT PLATE ASSY.| 1
9 | 1018005798 ROOF RF INTERIOR LINER 1
10| 1018001982 RR SAFE PULL HANDLE ASSYY. 1 [COLORFUL
11| 1018005335 |RR SAFE HANDLE MOUNTING SUPPORT PLATE ASSY.| 1
12| 1018005797 ROOF RR INTERIOR LINER 1
13| 1018005803 ROOF INTERIOR TRIM "E" TYPE CLIP 3
14 HEXAGON FLANGE BOLT 9
15| 1018005333 |LR SAFE HANDLE MOUNTING SUPPORT PLATE ASSY.| 1
16| 1018002069 LR SAFE PULL HANDLE ASSY. 1 [COLORFUL
17 "C" TYPE HEXAGON FLANGE SELF-TAPPING SCREW| 6
18| 1018005784 ROOF LR INTERIOR LINER 1
19| 1018005783 ROOF LF INTERIOR LINER 1
20| 1058005671 LEFT SUN VISOR ASSY. 1 [COLORFUL
21 JQ691F06 "E" TYPE CLIP 4
1018005110 SUNFROOF FRONT WATER HOSE 1

1018005695

SUNFROOF REAR WATER HOSE




8150 SEAT BELT

NO.[ PART NO. DES. QTY| REMARK

1 1018005764 LF SEAT BELT ASSY. 1 |COLORFUL

1018009124 LF SEAT BELT ASSY.(E-MARK) 1 |COLORFUL

1018005870 LF SEAT BELT ASSY.(PRETENSIONER) 1 |COLORFUL
1018009128 |LF SEAT BELT ASSY.(PRETENSIONER/E-MARK)| 1

2 | 1018005766 RF SEAT BELT ASSY. 1 |COLORFUL

1018009125 RF SEAT BELT ASSY.(E-MARK) 1 |COLORFUL

1018005878 RF SEAT BELT ASSY.(PRETENSIONER) 1 |COLORFUL
1018009129 |RF SEAT BELT ASSY.(PRETENSIONER/E-MARK)| 1

3 | 1018003024 REMOTE ADJUSTER ASSY. 2 |COLORFUL

4 | 1018005887 LF SEAT BELT BUCKLE ASSY. 1 |COLORFUL
101800912600652 LF SEAT BELT BUCKLE ASSY.(DARK) 1

51 1018005888 RF SEAT BELT BUCKLE ASSY. 1 |COLORFUL
101800912700652 RF SEAT BELT BUCKLE ASSY.(DARK) 1

6 | 1013000056 LR SEAT BELT ASSY. 1 |COLORFUL

7 | 1018005886 |[RR SEAT BELT BLUCKLE & LAP BELT ASSY.| 1 |COLORFUL

8 | 1013000059 LR SEAT BELT BUCKLE ASSY. 1 |COLORFUL

9 SLIDER COVER 2 |COLORFUL

10| 1013000056 RR SEAT BELT ASSY. 1 |COLORFUL




8160 LF DOOR INTERIOR TRIM & ACCESSORY

NO.] PART NO. DES. QTY| REMARK
1 1018005661 LFDOOR GLASS REGULATOR 1
2 | 1018005665 FRONT DOOR CHECK 1
3 JQG9I0ES2 "D" TYPE CLIP 1
4 | 1018005631 LF DOOR INTERIOR QUARTER TRIM 1
5 LF DOOR INTERIOR TRIM BOARD ASSY. 1
6 [ 1038001715 DOOR CUSHION 1
7 | 1018005048 FRONT DOOR HOLE COVER 1
8 | 1018004706 LF DOOR WATERPROOF FILM ASSY. 1
9 LF DOOR ANTI-NOISE BLOCK 1
10 LF DOOR WEATHERSTRIP 1
11| 1018005293 LEFT DOOR INTERIOR HANDLE ASSY. 1
12 O SoREW & PLAN WasHER ASSY. | 2
13 CROSS SLOTTED HEXAGON HEAD SELF-TAPPING SCREW| 1
14 [101800562900653 DOOR INTERIOR TRIM HANDLE 1

101800562900601 DOOR INTERIOR TRIM HANDLE 1 | RUSSIA
151 JQ398M85 THROUGH HOLE INSERT PLASTIC NUT 3
16 INTERIOR HANDLE MOUNTING BRACKET | 1
17 BUTYL TAPE 1




8170 LF DOOR INTERIOR TRIM BOARD ASSY.

NO.] PART NO. DES. QTY| REMARK

1 LF INTERIOR TRIM BOARD SOUND INSULATOR(465x210x10)[ 1
2 | 1018005137 |LF DOOR INTERIOR TRIM BOARD SUB-ASSY.| 1
101800513700601| LF DOOR INTERIOR TRIM BOARD SUB-ASSY.| 1 | RUSSIA
101800578900601| LF DOOR INTERIOR TRIM BOARD SUB-ASSY.| 1 | RUSSIA
3 |JQ694D63Y653 "J"' TYPE CLIP 1
4 JQG690E82 "D" TYPE CLIP 1

5 LF INTERIOR TRIM BOARD SOUND INSULATOR(600x420x10)| 1




8180 LF DOOR LOCK & HANDLE

14

16

10

8 13 ﬂ. 12

NO.] PART NO. DES. QTY| REMARK
1 1018005293 |LEFT DOOR INTERIOR UNLOCKING HANDLE ASSY.| 1 |COLOURED
2 JQ398M85 THROUGH HOLE INSERT PLASTIC NUT 1
3 "C" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW| 1
4 | 1058005289 |LF DOOR LOCK ASSY.(W/O LOCK ACTUATOR)| 1

1018005289 LF DOOR LOCK ASSY. 1
5 INNER HEXAGON FLOWER HEAD SCREW | 3
6 CROSS SLOTTED HEAD SCREW & PLAIN WASHER ASSY.| 5
7 "C" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW | 1
8 1018004995 |[DOOR EXTERIOR UNLOCKING HANDLE HOLE COVER| 1
9 [1018005039-01 | DOOR EXTERIOR UNLOCKING HANDLE ASSY.| 1
10 1018005039 LF DOOR EXTERIOERLJAI\ICL}?EC;_KX\éCSEYI-fANDLE MOUNTING 1
11 LF DOOR LOCK CYLINDER ASSY. 1
12| 1018005043 LOCK STRIKER 1
13 INNER HEXAGON FLOWER HEAD SCREW | 2
14| 1018005283 DOOR EXTERIOR HANDLE FRONT LINER | 1
15| 1018005284 DOOR EXTERIOR HANDLE REAR LINER 1
16| 1018003964 KEY ASSY. 1
17 LF DOOR LOCKING CABLE ASSY. 1
18 FRONT DOOR LOCK INTERIOR LOCKING CABLE ASSY.| 1
19 CABLE CLIP 1

1018008853 LF DOOR LOCK ACTUATOR ASSY. 1




8190 RF DOOR INTERIOR TRIM & ACCESSORY

NO.] PART NO. DES. QTY| REMARK
1 RF DOOR WEATHERSTRIP 1
2 | 1018004707 RF DOOR WATERPROOF FILM ASSY. 1
3 RF DOOR ANTI-NOISE BLOCK 1
4 | 1018005048 FRONT DOOR HOLE COVER 1
5| 1038001715 DOOR CUSHION 1
6 RF DOOR INTERIOR TRIM BOARD ASSY. | 1

7 [101800564200653 RF DOOR INTERIOR QUARTER TRIM 1 [COLOURED
8 | JQ690ES82 "D" TYPE CLIP 1
9 | 1018005294 RIGHT DOOR INTERIOR HANDLE ASSY. 1
10| 1018005665 FRONT DOOR CHECK 1
11| 1018005660 RF DOOR GLASS REGULATOR 1
12 O SoREW & PLAN WasHER ASSY. | 2
13 CROSS SLOTTED HEXAGON HEAD SELF-TAPPING SCREW| 1
14 [101800562900653 DOOR INTERIOR TRIM HANDLE 1

101800562900601 DOOR INTERIOR TRIM HANDLE 1 | RUSSIA
151 JQ398M85 THROUGH HOLE INSERT PLASTIC NUT 3
16 INTERIOR HANDLE MOUNTING BRACKET | 1
17 BUTYL TAPE 1




8200 RF DOOR INTERIOR TRIM PLATE ASSY.

NO.] PART NO. DES. QTY| REMARK

1 RF INTERIOR TRIM BOARD SOUND INSULATOR(465x210x10) | 1

2 | 1018005138 |RF DOOR INTERIOR TRIM BOARD SUB-ASSY.[ 1 |COLOURED
101800513800601 | RF DOOR INTERIOR TRIM BOARD SUB-ASSY.| 1 | RUSSIA
101800579000601 [RF DOOR INTERIOR TRIM BOARD SUB-ASSY.| 1 | RUSSIA
3 |JQ694D63Y653 "J" TYPE CLIP 2

4 JQB690ES82 "D" TYPE CLIP 7

5 RF INTERIOR TRIM BOARD SOUND INSULATOR(600x420x10) | 1




8210 RF DOOR LOCK & HANDLE

1

15

NO.] PART NO. DES. QTY| REMARK
1 1018005294 |RIGHT DOOR INTERIOR UNLOCKING HANDLE ASSY.| 1 |COLOURED
2 JQ398M85 THROUGH HOLE INSERT PLASTIC NUT 1
3 "C" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW| 1
4 | 1058005290 |RF DOOR LOCK ASSY.(W/O LOCK ACTUATOR)| 1

1018005290 RF DOOR LOCK ASSY. 1
5 INNER HEXAGON FLOWER HEAD SCREW | 3
6 CROSS SLOTTED HEAD SCREW & PLAIN WASHER ASSY.| 2
7 "C" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW | 1
8 1018004995 |DOOR EXTERIOR UNLOCKING HANDLE HOLE COVER| 1 [COLOURED
9 [1018005040-01 | DOOR EXTERIOR UNLOCKING HANDLE ASSY.| 1
10 1018005040 RF DOOR EXTERIOBRRUAI\CI:I;(OEC_)I_KAIQCS-JYI-.IANDLE MOUNTING 1
11 RF DOOR LOCK CYLINDER ASSY. 1
12| 1018005043 LOCK STRIKER 1
13 INNER HEXAGON FLOWER HEAD SCREW | 2
14| 1018005283 DOOR EXTERIOR HANDLE FRONT LINER | 1
15| 1018005284 DOOR EXTERIOR HANDLE REAR LINER 1
16| 1018003958 RF DOOR LOCKING CABLE ASSY. 1
17 FRONT DOOR INTERIOR UNLOCKING CABLE ASSY.| 1
18 CABLE CLIP 1

1018006215

RF DOOR LOCK ACTUATOR ASSY.




8220 LR DOOR INTERIOR TRIM & ACCESSORY

13

BUTYLE TAPE

NO.] PART NO. DES. QTY| REMARK
1 1018005663 LR DOOR GLASS REGULATOR 1
2 LR DOOR LOCK & HANDLE 1
3 | 1018005666 REAR DOOR CHECK 1

4 | 1018005145 |LR DOOR INTERIOR TRIM BOARD SUB-ASSY.| 1 |COLOURED
5 CHILDREN LOCK BOOT 1
6 | 1018004704 REAR DOOR WATER-PROOF FILM 1
7 | 1018005479 LR DOOR WEATHERSTRIP 1
8 CROSS SLOTTED HEXAGON HEAD SELF-TAPPING SCREW| 2
9 CROSS SLOTTED HEAD SELF-TAPPING SCREW| 1
10| 1018005629 DOOR INTERIOR TRIM HANDLE 1

101800562900601 DOOR INTERIOR TRIM HANDLE 1 | RUSSIA
11 JQ398M85 THROUGH HOLE INSERT PLASTIC NUT 2
12 INTERIOR HANDLE MOUNTING BRACKET | 1




8230 LR DOOR INTERIOR TRIM PLATE ASSY.

NO.] PART NO. DES. QTY| REMARK

1 | 1018005145 |LR DOOR INTERIOR TRIM PLATE SUB-ASSY.[ 1 |COLOURED
101800514500601| LR DOOR INTERIOR TRIM PLATE SUB-ASSY.| 1 [ RUSSIA

101800579500601 LR DOOR INTERIOR TRIM PLATE SUB-ASSY.| 1 | RUSSIA
2 JQB690ES82 "D" TYPE CLIP 6
3 LR DOOR SOUND INSULATOR (525Xx230X10)| 1
4 LR DOOR SOUND INSULATOR (600x500%x10)| 1
5 |JQ694D63Y653 "J" TYPE CLIP 1




8240 LR DOOR LOCK & HANDLE

NO.[ PART NO. DES. QTY| REMARK
1 1018005293 |LEFT DOOR INTERIOR UNLOCKING HANDLE ASSY.| 1 [COLOURED
2 JQ398M85 THROUGH HOLE INSERT PLASTIC NUT 1
3 "C" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW| 1
4 | 1058005291 |RL DOOOR LOCK ASSY.(W/O LOCK ACTUATOR)| 1

1018005291 RL DOOOR LOCK ASSY. 1
5 INNER HEXAGON FLOWER COUNTERSUNK SCREW | 3
6 CROSS SLOTTED HEAD SCREW & PLAIN WASHER ASSY.[ 1
7 "C" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW | 1
8 1018004769 | REAR DOOR EXTERIOR UNLOCKING HANDLE POLE COVER| 1 |COLORFUL
9 (1018005041-01 LR DOOR EXTERIOR HANDLE ASSY. 1
11| 1018005043 LOCK STRIKER 1
12 INNER HEXAGON FLOWER COUNTERSUNK SCREW | 2
13| 1018005283 DOOR EXTERIOR HANDLE FRONT LINER | 1
14| 1018005284 DOOR EXTERIOR HANDLE REARLINER 1
151 1018003957 | REAR DOOR INTERIOR UNLOCKING CABLE ASSY.| 1
16| 1018003729 LR DOOR LOCKING CABLE ASSY. 1
17 CABLE CLIP 1

1018008854 LR DOOR LOCK ACTUATOR ASSY.




8250 RR DOOR INTERIOR TRIM & ACCESSORY

13

BUTYL TAPE

NO.] PART NO. DES. QTY| REMARK
1 [ 1018005480 RR DOOR WEATHERSTRIP 1
2 | 1018004704 REAR DOOR WATERPROOF FILM 1
3 CHILDREN LOCK BOOT 1

4 | 1018005146 |RR DOOR INTERIOR TIM BOARD SUB-ASSY.| 1 [COLORFUL
5| 1018005666 REAR DOOR CHECK 1
6 RR DOOR LOCK & HANDLE 1
7 | 1018005662 RR DOOR GLASS REGULATOR 1
8 CROSS SLOTTED HEAD SELF-TAPPING SCREW| 1

9 | 1018005629 DOOR INTERIOR TRIM HANDLE 1 [COLORFUL

101800562900601 DOOR INTERIOR TRIM HANDLE 1 [ RUSSIA
1018005294 RIGHT DOOR INTERIOR HANDLE 1
10 CROSS SLOTTED HEXAGON HEAD SELF-TAPPING SCREW| 2
11 INTERIOR HANDLE MOUNTING BRACKET | 1
121 JQ398M85 THROUGHT HOLE INSERT PLASTIC NUT | 3




8260 RR DOOR INTERIOR TRIM BOARD SUB-ASSY.

Lh

NO.] PART NO. DES. QTY| REMARK
1 | 1018005146 |RR DOOR INTERIOR TRIM BOARD SUB-ASSY.| 1 [COLOURED
101800514600601| RR DOOR INTERIOR TRIM BOARD SUB-ASSY.| 1 [ RUSSIA
101800579600601| RR DOOR INTERIOR TRIM BOARD SUB-ASSY.| 1 | RUSSIA
2 [JQ694D63Y653 "J" TYPE CLIP 1
3 JQG690E82 "D" TYPE CLIP 6
4 RR DOOR SOUND INSULATOR(525%230%10)| 1
5 RR DOOR SOUND INSULATOR(600x500%10)( 1




8270 RR DOOR LOCK & HANDLE

NO.| PART NO. DES. QTY| REMARK
1 1018005294 |RIGHT DOOR INTERIOR UNLOCKING HANDLE ASSY.| 1 |COLOURED
2 | JQ398M85 THROUGH HOLE INSERT PLASTIC NUT 1
3 "C" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW | 1
4 1058005292 |RR DOOOR LOCK ASSY.(W/O LOCK ACTUATOR)| 1

1018005292 RR DOOOR LOCK ASSY.
5 INNER HEXAGON FLOWER COUNTERSUNK SCREW | 3
6 CROSS SLOTTED HEAD SCREW & PLAIN WASHER ASSY.| 1
7 "C" TYPE CROSS SLOTTED HEAD SELF-TAPPING SCREW | 1
8 | 1018004769 |REAR DOOR EXTERIOR UNLOCKING HANDLE POLE COVER| 1
9 11018005042-01 RR DOOR EXTERIOR HANDLE ASSY. 1
111 1018005043 LOCK STRIKER 1
12 INNER HEXAGON FLOWER COUNTERSUNK SCREW | 2
13| 1018005283 | DOOR EXTERIOR HANDLE FRONT LINER | 1
14| 1018005284 DOOR EXTERIOR HANDLE REARLINER 1
151 1018003957 | REAR DOOR INTERIOR UNLOCKING CABLE ASSY.| 1
16| 1018003959 RR DOOR LOCKING CABLE ASSY. 1
17 CABLE CLIP 1

1018008855 RR DOOR LOCK ACTUATOR ASSY. 1




8280 FRONT DOOR WEATHERSTRIP

NO.] PART NO. DES. QTY| REMARK
1 1018004788 LF DOORFRAME WEATHERSTRIP 1
2 | 1018004789 RF DOORFRAME WEATHERSTRIP 1
3 | 1018005477 LF DOOR WEATHERSTRIP 1
4 | 1018005478 RF DOOR WEATHERSTRIP 1
5| 1058005005 LF DOOR GLASS GUIDE RAIL 1
6 | 1058005006 RF DOOR GLASS GUIDE RAIL 1
7 DOOR WEATHERSTRIP CLIP A 2
8 DOOR WEATHERSTRIP CLIP B 2
9 | 1018005633 LF DOOR INTERIOR TRIM LOWER SEAL 1
10| 1018005644 RF DOOR INTERIOR TRIM LOWER SEAL 1
11| 1018004790 |LF DOOR GLASS EXTERIOR WEATHERSTRIP| 1
12| 1018004791 |RF DOOR GLASS EXTERIOR WEATHERSTRIP| 1
13| 1018005634 |LF DOOR GLASS INTERIOR WEATHERSTRIP| 1
14| 1018005645 |RF DOOR GLASS INTERIOR WEATHERSTRIP| 1




8290 REAR DOOR WEATHERSTRIP

NO.] PART NO. DES. QTY| REMARK
1 1018004764 LR DOORFRAME WEATHERSTRIP 1
2 | 1018004765 RR DOORFRAME WEATHERSTRIP 1
3 | 1018004700 |LR DOOR QUARTER GLASS WEATHERSTRIP | 1
4 |1 1018004701 |RR DOOR QUARTER GLASS WEATHERSTRIP| 1
5| 1018005479 LR DOOR WEATHERSTRIP 1
6 | 1018005480 RR DOOR WEATHERSTRIP 1
7 | 1018005583 LR DOOR GLASS GUIDE RAIL 1
8 | 1018005570 RR DOOR GLASS GUIDE RAIL 1
9 DOOR WEATHERSTRIP CLIP A 6
10 DOOR WEATHERSTRIP CLIP B 2
11| 1018005686 |LR DOOR GLASS INTERIOR WEATHERSTRIP| 1
12| 1018005678 |RR DOOR GLASS INTERIOR WEATHERSTRIP| 1
13| 1018004766 |LR DOOR GLASS EXTERIOR WEATHERSTRIP| 1
14| 1018004767 |RR DOOR GLASS EXTERIOR WEATHERSTRIP| 1




8300 FRONT DOOR GLASS REGULATOR

9 (LH)
10(RH>

NO.] PART NO. DES. QTY| REMARK
1 1018005661 LF DOOR GLASS REGULATOR ASSY. 1
1018005418 LF DOOR GLASS REGULATOR ASSY. 1 [ RUSSIA
2 | 1018005660 RF DOOR GLASS REGULATOR ASSY. 1
1018005419 RF DOOR GLASS REGULATOR ASSY. 1 [ RUSSIA
3 HEXAGON FLANGE BOLT 6
4 [101800543200601 REGULATOR HANDLE 1
5| 1018005433 PLASTIC GASKET 1
6 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1
7 | 1012001129 | LF DOOR GLASS REAR GUIDE RAIL ASSY. | 1
8 | 1012001579 | RF DOOR GLASS REAR GUIDE RAIL ASSY.| 1
9 | 1058005001 LF DOOR GLASS ASSY. 1
1058005003 |[LF DOOR GLASS ASSY.(GREEN/HEAT INSULATOR)| 1
10| 1058005002 RF DOOR GLASS ASSY. 1
1058005004 |[RF DOOR GLASS ASSY.(GREEN/HEAT INSULATOR)| 1
11| 1018005129 FRT DOOR GLASS RUBBER STRIP 1
12| 1018005128 FRT DOOR GLASS LOWER BRACKET 1




8310 REAR DOOR GLASS REGULATOR

15 (LH)
16 (RH)

18

NO.| PART NO. DES. QTY| REMARK
1| 1018005663 LR DOOR GLASS REGULATOR ASSY. 1
1018005424 LR DOOR GLASS REGULATOR ASSY. 1 | RUSSIA
2 | 1018005662 RR DOOR GLASS REGULATOR ASSY. 1
1018005425 RR DOOR GLASS REGULATOR ASSY. 1 | RUSSIA
3 HEXAGON FLANGE BOLT 4
4 1018005432 REGULATOR HANDLE 1 |COLOURED
5 | 1018005433 PLASTIC GASKET 1
6 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1
7 1018005592 LR DOOR GLASS BAFFLE PLATE ASSY. 1
8 1018005579 RR DOOR GLASS BAFFLE PLATE ASSY. 1
9 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1
10 CROSS SLOTTED HEAD SCREW 1
11] 1018005225 | LR DOOR GLASS BAFFLE PLATE END CAP | 1
12| 1018005226 | RR DOOR GLASS BAFFLE PLATE END CAP| 1
13| 1018005586 LR DOOR QUARTER GLASS 1
1018004774 |LR DOOR QUARTER GLASS(GREEN/HEAT INSULATING)| 1
141 1018005573 RR DOOR QUARTER GLASS 1
1018004775 | RR DOOR QUARTER GLASS(GREEN/HEAT INSULATING)| 1
15| 1018005130 |LR DOOR GLASS ASSY.(TOUGHENED GLASS)| 1
1018005131 |LR DOOR GLASS ASSY.(GREEN/HEAT INSULATING)| 1
16| 1018005132 |RR DOOR GLASS ASSY.(TOUGHENED GLASS)| 1
1018005133 | RR DOOR GLASS ASSY.(GREEN/HEAT INSULATING)| 1
171 1018005135 REAR DOOR GLASS RUBBER STRIP 1
18 1018005299 | LR DOOR GLASS LOWER BRACKET ASSY. | 1

1018005303

RR DOOR GLASS LOWER BRACKET ASSY.




8320 FRONT SEAT

NO.] PART NO. DES. QTY| REMARK
1 [ 1018005650 LF SEAT ASSY. 1
1018004745 LF SEAT ASSY. 1 [LEATHER
1018006182 LF SEAT ASSY.(ELECTRIC HEAT) 1 | RUSSIA
1018011019 |LF SEAT ASSY.(ELECTRIC HEAT/LEATHER)| 1 | RUSSIA
1018005651 RF SEAT ASSY. 1
1018004746 RF SEAT ASSY. 1 [LEATHER
1058005651 RF SEAT ASSY.(ELECTRIC HEAT) 1 | RUSSIA
1018011279 |RF SEAT ASSY.(ELECTRIC HEAT/LEATHER)| 1 | RUSSIA
2 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4
3 LF SEAT LEFT MOUNTING BRACKET TRIM COVER| 1
RF SEAT LEFT MOUNTING BRACKET TRIM COVER| 1
4 LF SEAT RIGHT MOUNTING BRACKET TRIM COVER| 1
RF SEAT RIGHT MOUNTING BRACKET TRIM COVER| 1
5| 1018005837 TRIM COVER MOUNTING CLIP 1




8330 REAR SEAT

NO.

PART NO.

DES.

QTY

REMARK

© 0o N o 0o b W

-
o

11

1018004726
1018004727
105800472600601
1018004694
1018004693
105800469400601

101800472800650

101800472900650

105800472800601
1018004657

LR SEAT ASSY.
LR SEAT ASSY.
LR SEAT ASSY.
RR SEAT ASSY.
RR SEAT ASSY.
RR SEAT ASSY.
REAR SEAT HINGE
HEXAGON FLANGE BOLT
REAR SEAT HINGE MOUNTING BOLT & WASHER
REAR SEAT CUSHION CENTER BRACKET
HEXAGON FLANGE BOLT
REAR SEAT BACK CENTER HINGE
HEXAGON FLANGE BOLT
REAR SEAT CUSHION ASSY.
REAR SEAT CUSHION ASSY.
REAR SEAT CUSHION ASSY.
REAR SEAT CUSHION CLIP

N AN -~

—_

COLORFUL
LEATHERLG
RUSSIA
COLORFUL
LEATHERLG

RUSSIA

COLORFUL
LEATHERLG

RUSSIA




8340 FRONT BUMPER SUB-ASSY.

NO.| PART NO. DES. QTY| REMARK
1 FRONT BUMPER SUB-ASSY. 1
2 | 1018005854 RADIATOR GRILL MOUNTING BOLT 2
3| JQBY4ET9 "J" TYPE CLIP 2
4 | 1018005092 FRONT BUMPER MOUNTING CLIP 2
5 JQ2226325 CROSS SLOTTED HEXAGON HEAD SELF-TAPPING SCREW| 2
6 | 1018005962 |FRONT BUMPER LEFT MOUNTING BRACKET| 1
7 | 1018005963 |FRONT BUMPER RIGHT MOUNTING BRACKET| 1
8 CROSS SLOTTED HEXAGON HEAD SELF-TAPPING SCREW| 2
9 | 1018002998 FRONT BUMPER CUSHION 1
1018003564 | FRONT BUMPER UPPER TRIM BOARD | 1

1018011226 | FRONT BUMPER UPPER TRIM BOARD | 1 | RADIATOR

FORWARD




8350 FRONT BUMPER SUB-ASSY.

NO.] PART NO. DES. QTY| REMARK
1 1018005851 FRONT BUMPER 1
2 | 1018002984 FRONT BUMPER BOTTOM LEFT COVER 1
3 | 1018002985 | FRONT BUMPER BOTTOM RIGHT COVER | 1
4 | 1018002986 |FRONT BUMPER BOTTOM CENTER COVER| 1
5| 1018002987 FRONT TOW HOOK COVER PLATER 1
6 | 1018002988 RADIATOR GRILL 1
7 "B" TYPE LEAF SPRING NUT 4
8 JQ31306 "U" TYPE CLAMP NUT 2
9 | 1018002989 FRONT BUMPER LEFT MOLDING 1
10| 1018002990 FRONT BUMPER RIGHT MOLDING 1

FRONT BUMPER MOLDING MOUNTING BOLT| 6
"I" TYPE HEXGON NUT 6
11| 1039021011 FRONT GEELY LOGO 1




8360 REAR BUMPER ASSY.

NO.] PART NO. DES. QTY| REMARK
1 1018004861 RIGHT MOUNTING STOPPER 1
2 | 1018004863 |REAR BUMPER RIGHT MOUNTING BRACKET| 1
3 CROSS BIG ROUND HEAD TAPPING SCREW/| 1
4 1018004868 |REAR BUMPER RIGHT MOUNTING BRACKET CLIP| 1
5 1018005096 |[REAR BUMPER MOUNTING BRACKET CLIP SET| 1
6 HEXAGON FLANGE NUT 1
7 HIGH-DENSITY SPONGY WASHER 4
8 | 1018004853 REAR BUMPER MOUNTING BOLT(2) 2
9 | 1018004860 | REAR BUMPER MOUNTING BOLT(1) LONG | 1
10| 1018005772 REAR BUMPER 1

1018004865 REAR BUMPER(PARKING SENSOR) 6

11 U TYPE CLAMP NUT 6
12| 1018004864 |REAR BUMPER LEFT MOUNTING BRACKET| 1
13| 1018004862 LEFT MOUNTING STOPPER 1
14| JQB694ET79 J CLIP 8
101200421502 | LEFT SIDE WALL TAILLIGHT FIXING PLATE | 1
101200467502 |RIGHT SIDE WALL TAILLIGHT FIXING PLATE]| 1
280305500102 LICENSE MOUNTING BRACKET ASSY. 1
1018005353 LICENSE TRIM PLATE 1




8370 FRONT WINDSHIELD

NO.] PART NO. DES. QTY| REMARK
1 1057002509 INTERIOR REARVIEW MIRROR ASSY. 1
2 WINDSHIELD STOPPER (I) 2
3 WINDSHIELD STOPPER (1) 2
2 4 | 1018003951 |FRONT WINDSHIELD SUB-ASSY.(ANTENNA)| 1
& 5| 1018005751 FRONT WINDSHIELD RUBBER STRIP 1
6 | 1018004759 FRONT WINDSHIELD WEATHERSTRIP 1




8380 REAR WINDSHIELD

NO.[ PART NO. DES. QTY| REMARK
1 WINDSHIELD STOPPER (1) 2
2 WINDSHIELD STOPPER (Il) 2
3 | 1018004757 | REAR WINDSHIELD(TOUGHENED GLASS) | 1
[ ]—5 J——F5 1018004755 |REAR WINDSHIELD (DEFROST HEATING WIRE)| 1

@ HEAT

1 = 1 1018004821 |REAR WINDSHIELD (GREEN/DEFROST HEATING WIRE)[ 1 | |\« i"AToR
4 | 1018004756 REAR WINDSHIELD WEATHERSTRIP 1
%; 5 WINDSHIELD CUSHION 2

& | 5

\
I

(W]

\
)

\
)

(




8390 REARVIEW MIRROR

NO.] PART NO. DES. QTY| REMARK

1 [1018004816-01| OUTSIDE REARVIEW MIRROR,RH (POWER)| 1

1058004816 | OUTSIDE REARVIEW MIRROR,RH (MANUAL)| 1
1018004815-01| OUTSIDE REARVIEW MIRROR,LH (POWER)| 1

1058004815 | OUTSIDE REARVIEW MIRROR,LH (MANUAL)| 1
2 FRONT DOOR OUTER MAT,RH 1
FRONT DOOR OUTER MAT,LH 1
3 | 1018004710 | FRONT DOOR OUTER QUARTER TRIM,RH | 1
1018004709 | FRONT DOOR OUTER QUARTER TRIM,LH | 1

4 JQ690C79 "D" TYPE CLIP 1
5 JQ695B.1 "K" TYPE CLIP 1
6 HEXAGON FLANGE BOLT 3
7 | 1058000022 OUTSIDE REARVIEW MIRROR LENS,RH 1

1058000020 OUTSIDE REARVIEW MIRROR LENS,LH 1




8400 EXTERIOR TRIMS & ACCESSORY




8400 EXTERIOR TRIMS & ACCESSORY

NO.[ PART NO. DES. QTY| REMARK| [NO.| PART NO. DES. QTY | REMARK
EXTERIOR TRIM & ACCESSORIES 1 241 1018004650 |[LEFT SPLASH GUARD -REAR BUMPER| 1
1 1018005831 LEFT VENT COVER PLATE ASSY. 1 25| 1018004651 |RIGHT SPLASH GUARD-REAR BUMPER| 1
2 [ 1018005836 RIGHT VENT COVER PLATE ASSY. 1 26| JQG694E79 "J" TYPE CLIP 2
3 | 1018005842 SEAL- VENT COVER PLATE 1 27| 1018004652 PLASTIC EXPANSION CLIP (¢ 7) 4
4 1018005840 PLASTIC CLIP (¢ 5.5) 2 28 BRACKET-SPLASH GUARD-REAR BUMPER| 2
5| 1018005841 FIXING CLIP-VENT COVER PLATE 8 29 CROSS RECESSED BOLT 2
6 1018005351 |FRT ENGINE COMPARTMENT WATER DEFLECTOR ASSY. | 1 30 RUBBER BRACKET-SPLASH GUARD-REAR BUMPER | 2
7 FRONT GUIDE BOARD SPONGE 2 31| 1018004682 LOWER SHIELD-ENGINE,LH 1
8 FRONT GUIDE BOARD SPONGE (LONG) 1 32| 1018004683 LOWER SHIELD-ENGINE,RH 1
9 CROSS RECESSED BOLT & WASHER 8 33 Q32006 HEXAGON FLANGE BOLT 2
10 FRT DOOR MOLDING, LH 1 34 CROSS RECESSED BOLT & WASHER| 3
11 FRT DOOR MOLDING, RH 1 35| JQ398M85 PLASTIC NUT 4
12 REAR DOOR MOLDING, LH 1 36| JQ2235525 | RO S e e e © | 4
13 REAR DOOR MOLDING, RH 1 37| 1018003590 [BRACKET-REAR BUMPER SPLASH GUARD| 1
14| 1018004819 ROOF TRIM MOLDING, LH 1 38| 1018003801 FRONT SPLASH GUARD, LH 1
15| 1018004820 ROOF TRIM MOLDING, RH 1 39| 1018003802 FRONT SPLASH GUARD, RH 1
16 ROOF TRIM MOLDING FIXING CLIP 4 1018003803 REAR SPLASH GUARD, LH 1
1012000018 ROOF TRIM MOLDING END CAP 2 | RUSSIA 1018003804 REAR SPLASH GUARD, RH 1
17| 1018005076 FRT WING LINER, LH 1 40 1018004817 OIL FILLER CAP ASSY. 1
18| 1018005077 FRT WING LINER, RH 1 101200088802 | OIL FILLER CAP ASSY. (ELECTROPHORESIS)| 1

19| 1018004652 PLASTIC EXPANSION CLIP (¢ 7) 14 101800510900652 ROOF TRIM MOLDING 2 | RUSSIA
20 JQ398M85 PLASTIC BOLT 6 101800573500601| LR SIDE WALL LOWER TRIM PLATE 1
21 CORSS RECESSED BOLT & WASHER 12 101800576500601| RR SIDE WALL LOWER TRIM PLATE | 1

22 1018005861 "S" TYPE CLIP 2
23 JQ2226325 CROSS SLOTTED HEAD SELF-TAPPING SCREW & 2

PLAIN WASHER ASSY,




8410 SUNROOF FIXING

NO.] PART NO. DES. QTY| REMARK
1 [ 1018005097 SUNROOF ASSY. 1 [COLOURED
105800509700652 SUNROOF ASSY. 1 [ RUSSIA

2 Q32006 HEXAGON FLANGE BOLT 10
3 | 1012003658 |SUNROOF REINFORCEMENT FRONT BRACKET| 2
4 HEXAGON FLANGE BOLT 8
5 SUNROOF CONNECTING PLATE 2
6 | 1012003659 |SUNROOF REINFORCEMENT REAR BRACKET| 2
7 | 1018005110 SUNROOF FRONT WATER PIPE 2
8 METAL SPRING HOOP 4
9 | 1018005695 SUNROOF REAR WATER PIPE 2
10 REAR WATER PIPE RUBBER BUSH 2
11| 1018005496 SUNROOF DOME LIGHT BRACKET 1

12| 1018005109 ROOF MOLDING 1 [COLOURED
13| 1018011403 SUNROOF GLASS 1
14| 1017000991 |SUNROOF WIREHARNESS CONTROL MODULE]| 1
15| 1018011400 SUNROOF MOTOR 1
16| 1012000018 ROOF MOLDING END CAP 1
1018011401 SUNROOF DEFLECTOR 1
1018011402 SUNROOF SUN VISOR 1




8420 ENGINE HOOD INTERIOR TRIM & ACCESSORY

NO.] PART NO. DES. QTY| REMARK
1 1018005689 ENGINE HOOD INTERIOR SEAL 1
2 ENGINE HOOD INTERIOR SEAL FIAXING CLIP| 6
3 | JQ398N145 | ENGINE HOOD SUPPORT BAR CLIP SEAT | 1
4 | 1018005058 ENGINE HOOD SUPPORT BAR CLIP 1
5| 1018004724 ENGINE HOOD SUPPORT BAR ASSY. 1
6 ENGINE HOOD SUPPORT BAR 1
7 ENGINE HOOD SUPPORT BAR BOOT 1
8 | 1018005018 ENGINE HOOD CUSHION 4
9 CABLE CLIP 1
10 PIPE CLIP 1
11| 1018003564 FRONT BUMPER UPPER TRIM BOARD 1
12 {JQ694D63Y653 "J" TYPE CLIP 3

1018004747 ENGINE HOOD CABLE ASSY. 1




8430 SEAT REPAIR KIT

101800912300652

HEIGHT ADJUSTER ASSY.(DARK)

NO.] PART NO. DES. QTY| REMARK

SEAT REPAIR KIT 1

1 [101800384400650 FRONT SEAT PILLOW 2
FRONT SEAT PILLOW(LEATHER) 2

2 [101800384600650 REAR SEAT PILLOW 2
REAR SEAT PILLOW(LEATHER) 2

3 (1018003848-01 RF SEAT RIGHT ADJUSTER ASSY. 1
4 11018003849-01 RF SEAT LEFT ADJUSTER ASSY. 1
5 [1018003850-01 LF SEAT RIGHT ADJUSTER ASSY. 1
6 | 1018003851-01 LF SEAT LEFT ADJUSTER ASSY. 1




8440 KEY & LOCK CYLINDER REPAIR KIT

NO.

PART NO.

DES.

QTY

REMARK

1018003964

1018003964-02

KEY & LOCK CYLINDER REPAIR KIT

KEY & LOCK CYLINDER REPAIR KIT

ANTI-THEFT




CONTENT

© 00 N O 0o A WO DN -

N = a2 a a a a a A a -
o ©O© 0o N o oA W N -~ O

PETROL ENGINE ASSY.

PETROL ENGINE COMPONENTS
CYLINDER BLOCK SUB-ASSY.

CYLINDER HEAD COVER COMPONENTS
CYLINDER HEAD

CYLINDER BLOCK COMPONENTS

TIMING BELT COVER AND BELT PULLEYS
PISTON CONNECTING ROD COMPONETS
CRANKSHAFT FLYWHEEL COMPONENT
CAMSHAFT

VALVE

TIMING BELT

OIL PUMP ASSY.

OIL STRAINER AND OIL PAN COMPONENTS
THERMOSTAT ASSY.

WATER PUMP ASSY.

THROTTLE

INTAKE MANIFOLD COMPONENTS
EXHAUST MANIFOLD COMPONENTS
FUEL INJECTOR

21
22
23
24
25
26
27
28
29

IGNITION CABLE ASSY.

ECU & IGNITION COIL
ALTERNATOR COMPONENTS
STARTER

FUEL PUMP ASSY.

ENGINE MOUNTING

PHASE SENSOR AND BASE
COLD AIR INTAKE BOX
CLUTCH ASSY.




1 PETROL ENGINE ASSY.

NO. DES QTY|REMARK]
10 PETROL ENGINE ASSY. 1
= 3
11 PETROL ENGINE FILM COVER (FOR TRANSPORTATION)| 1 1.3L
@_| 2 12 PETROL ENGINE MAINTAINANCE PASTER 1
13 PETROL ENGINE MAINTAINANCE PASTER 1 1.5L
W ; (3] o
Q =
&) =
(s} [w)




2 PETROL ENGINE COMPONENTS




3 CYLINDER BLOCK SUB-ASSY.

NO.| PART NO. DES QTY|REMARK
E000010010 CYLINDER BLOCK SUB-ASSY. 1 1.3L
E000010002 CYLINDER BLOCK SUB-ASSY. 1 1.5L




4 CYLINDER HEAD COVER COMPONENTS

NO.| PART NO. DES QTY|REMARK]
10 | 1086001126 CYLINDER HEAD COVER 1
11 [E010400201 | CYLINDER HEAD COVER OIL BAFFLER GASKET| 1
12 | E010400301 OIL BAFFLER A 1
13 [ E010400401 OIL BAFFLER B 1
14 1 1086001127 CYLINDER HEAD COVER GASKET 1
15 [ E010410005 CYLINDER HEAD OIL SEAL ASSY. 4
16 | E010400601 OIL CAP 1
17 [ E010402001 CONTROL VALVE 1
18 | E010400501 VENTILATION HOSE JOINT 1
19 OIL CAP SEAL WASHER 1
20 | E010401001 WIRE HARNESS BRACKET 1
21 WIRE HARNESS BRACKET FIXING BOLT M6x16| 1
22 | E010400901 SEAL SHEATH 1
23 CYLINDER HEAD COVER COMPONENTS 1
24 11086000532 CYLINDER HEAD COVER NUT 4
25| E010401501 WASHER ASSY. 4
26 | 2000000701 MR479Q PETROL ENGINE SCUTCHEON 1
27 | E010002601 DOUBLE END STUD M6x83 4
28 COVER @7x10 (FOR TRANSPORTATION) 1
29 | E000000701( MR479QA PETROL ENGINE SCUTCHEON 1




5 CYLINDER HEAD

5

NO.| PART NO. DES QTY|REMARK]

11 | E010001601 CYLINDER HEAD GASKET 1

12 STEEL BALL 2

13| 1086090101 CYLINDER HEAD 1 1.5L
1086090100 CYLINDER HEAD 1 1.3L

14 | E010500301 SEALING COVER B 2

15 | E010500601 SPARK PLUG TUBE 4

16 [E010500901-01 CYLINDER HEAD BOLT M10x1.25x108 5

17 |E010500801-01 CYLINDER HEAD BOLT M10x1.25x90 5

18 | E010501001 WASHER $20.5x3 10

20 CYLINDER HEAD PLUG M20x1.5 3

21 CYLINDER HEAD PLUG WASHER 3

22 ALIGNING PIN BUSH 6

23 | E010500201 SEALING COVER A 2

24 SEMICIRCLE PLUG 1

25| E010001701 WATER OUTLET 1

26 WATER OUTLET FIXING BOLT 2

27 WATER OUTLET (FOR SHANGHAI MAPLE ONLY)| 1

28 COVER ®©32x14 (FOR TRANSPORTATION) 1




6 CYLINDER BLOCK COMPONENTS

NO.| PART NO. DES QTY|REMARK|
10 [ E020300104 CYLINDER BLOCK 1
11 MAIN BEARING CAP (1ST. 2ND. 4TH. 5TH) | 4
12 MAIN BEARING (3RD) 1
13 | E020300201 ALIGNING PIN ®11x8 2
14 [ E020300401 OIL GALLERY BOLT R3/8x10 2
15 | E020300301 HANGING PIN ®6x22 1
16 [ E020301401 UPPER MAIN BEARING 5
17 | E020301501 LOWER MAIN BEARING 5
18 [E020301601| CRANKSHAFT UPPER THRUST WASHER 2
19 | E020301701| CRANKSHAFT LOWER THRUST WASHER 2
20 | E020300901 SEALING COVER 940 1
21 | E020300601 SEALING COVER ®35 4
2211086001166 KNOCK SENSOR(479Q) 1

21500400041 KNOCK SENSOR(479QA) 1
23 | E020300801 ALIGNING PIN ©13x12 2
24 | E020300501 ALIGNING PIN ©10x22 2
25 | E020300701 ALIGNING PIN ®6x14 2
26 HEXAGON SOCKET DOUBLE END SCREW CANNULA| 1
27 | E020302001| MASTER BEARING CAP BOLT M10x1.25x60 | 10
28 | E020302101 DOUBLE END STUD M6x18 2
29 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE | 2 M6
30 CYLINDER BLOCK COMPONENTS 1
31 BOLT M8x12 1




6 CYLINDER BLOCK COMPONENTS

NO.| PART NO. DES QTY|REMARK]| |NO.| PART NO. DES QTY|REMARK
32 | E020301201 DRAIN PLUG R1/4x12 1
33 | E020800005 OIL FILTER COMPONENTS 1
34 | E020600005 OIL PRESSURE SWITCH 1
35 SPEED SENSOR MOUNTING BRACKET ALIGNING PIN BUSH| 2
36 | E020000201 SPEED SENSOR MOUNTING BRACKET 1
37 | E20110003 |HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 3
38 | 1086001168 ENGINE SPEED SENSOR 1
41 [ 2000410104 | ENGINE RIGHT MOUNTING BRACKET(CK-1) | 1
1086000442 ENGINE RIGHT MOUNTING BRACKET(MK) 1
E000410101 | ENGINE RIGHT MOUNTING BRACKET(OLD TYPE)| 1
42 BOLT 3
43 [ E050000301 O RING 34.5x2.65 1




7 TIMING BELT COVER & BELT PULLEYS

16

HEXAGON FLANGE BOLT-PRODUCT GRADE B

NO.| PART NO. DES QTY|REMARK]
10 | E030300005 CRANKSHAFT PULLEY 1

11 [E030100101 NO.1 TIMING BELTS COVER 1

12 | E030000301 TIMING BELT GUIDE 1

13 [ E030000201 CRANKSHAFT TIMING PULLEY 1

14 | E030100201 NO.2 TIMING BELTS COVER 1

15 [E030100301 NO.3 TIMING BELTS COVER 1

M6x20




8 PISTON CONNECTING ROD COMPONETS

%| —

TS|
| 3 | 5

NO.| PART NO. DES QTY|REMARK]
11 TOP COMPRESSION RING 4

12 SECOND COMPRESSION RING 4

13 OIL RING EXP&ER 4

14 OIL RING SIDE RAIL 8

15 OIL RING COMPONENTS 4

16 [E020110010 PISTON RING COMPONENTS 4

17 | E020100103-01 PISTON 4 1.3L
26 | E020100106 PISTON 4 1.5L
18 | E020100403 PISTON PIN 4

19 CONNECTING ROD BODY 4

20 CONNECTING ROD BOLT 8

21 CONNECTING ROD HEAD 4

22 CONNECTING ROD NUT 8

23 | E020120501 CONNECTING ROD BEARINGS 8

24 | E020120005 CONNECTING ROD COMPONETS 4

25 PISTON CONNECTING ROD COMPONETS 4

27 MR479QA PISTON CONNECTING ROD COMPONETS| 4




9 CRANKSHAFT FLYWHEEL COMPONENT

NO.| PART NO. DES QTY|REMARK]
11 | E020210301 | CRANKSHAFT BELT PULLEY FIXING BOLT| 1

12 WASHER 1

13 | E020210201 SEMICIRCLE KEY 1

14 | E020210103 CRANKSHAFT MR479Q 1

15 CRANKSHAFT COMPONENTS 1

21 | E020500201( REAR OIL SEAL RETAINER GASKET 1

22 | E020500005 | CRANKSHAFT REAR OIL SEAL RETAINER| 1

23 | E20103011 |HEXAGON FLANGE BOLT-PRODUCT GRADE B| 6 M6x16
24 [ E020510005| CRANKSHAFT REAR OIL SEAL ASSY. | 1

25 REAR OIL SEAL RETAINER COMPONENTS| 1

26 | E020000101 CLUTCH HOUSING PLATE 1

27 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 M6x13
31 FLYWHEEL GEAR RING 1

32 |1 1086000783 FLYWHEEL 1

33 [ E020220501| FLYWHEEL FIXING BOLT M10x1.25x23 | 6

34 | E020220301 ALIGNING PIN ®8x20 3

35 [ E020220104 FLYWHEEL COMPONENTS 1

41 SENSOR PLATE 1

42 CRANKSHAFT FLYWHEEL COMPONENTS| 1

43 | E020210106 CRANKSHAFT MR479QA 1

44 CRANKSHAFT COMPONENTS 1

45

MR479QA CRANKSHAFT FLYWHEEL COMPONENTS




10 CAMSHAFT

NO.| PART NO. DES QTY|REMARK]

10 | E010110101 INTAKE CAMSHAFT 1 1.3L
2100603121 INTAKE CAMSHAFT 1 1.5L

12 | E010110301 DRIVING GEAR 1

13 | E010110501 SUB-GEAR 1

14 | E010110401 CAMSHAFT GEAR SPRING 1

15 | E010110701 WAVE WASHER 1

16 | E010110801 SNAP RING 1

17 | E010110601 DRIVING GEAR ALIGNING PIN ®5x8 1

18 | E010110201 SUB-GEAR ALIGNING PIN ®5x7 1

19 | E010120201 ALIGNING PIN ®5x12 1

20 | E010000103 | INTAKE CAMSHAFT BEARING CAP A 1

21 EXHAUST CAMSHAFT BEARING CAP A | 1

22 EXHAUST CAMSHAFT BEARING CAP B | 1

23 | E010000203 CAMSHAFT BEARING CAP 8

25 | E010002701 CAMSHAFT BEARING CAP BOLT 18

30 | E010120101 EXHAUST CAMSHAFT 1 1.5L
1086001125 EXHAUST CAMSHAFT 1 1.3L

31 | E010120301 TRANSMITTING GEAR 1

32 | E030000101 CAMSHAFT TIMING BELT GUIDE 1

33 | E010130010 [ EXHAUST CAMSHAFT OIL SEAL ASSY. | 1

34 SNAP RING 1

36 INTAKE CAMSHAFT COMPONENTS 1

37 EXHAUST CAMSHAFT COMPONENTS | 1

38 | E030000801 |CAMSHAFT TIMING BELT GUIDE FIXING BOLT| 1




11 VALVE

AN

NO.| PART NO. DES QTY|REMARK]
10 | E010001201 SHIM 16
11 [ 1086001194 VALVE TAPPET 16
12 | E010001001 VALVE KEEPER 32
13 | E010000901 VALVE SPRING SEAT 16
14 | E010000801 VALVE SPRING 16
15 [ EO10510005 INTAKE OIL SEAL ASSY. 8
16 | E010000701 VALVE SPRING RETAINER 16
17 | EO10500703 VALVE GUIDE 16
18 | E010000501 INTAKE VALVE 8
20 | E010000601 EXHAUST VALVE 8
21 | E010520005 EXHAUST OIL SEAL ASSY. 8




12 TIMING BELT

13

E030000901

TIMING BELT TENSIONER FIXING BOLT

NO.| PART NO. DES QTY|REMARK]
10 | E030000701 TIMING BELT 1
11 [ EO30000501 TENSION SPRING 1
12 | E030200005 BELT TENSIONER COMPONENTS 1

M10x1.25x40




13 OIL PUMP ASSY.

NO.| PART NO. DES QTY|REMARK]
10 | EO40000401 | CRANKSHAFT FRONT OIL SEAL RETAINER GASKET| 1

11 SCREW M6x10 5

12 OIL PUMP BODY COVER 1

13 DRIVING ROTOR 1

14 DRIVEN ROTOR 1

15 OIL PUMP BODY 1

16 | E040000601 OIL PUMP SHORT FIXING BOLT M8x25 5

17 [ E040000701 OIL PUMP FIXING BOLT M8x35 2

18 PISITION BUSH 1

19 [ E040000801 DOUBLE END STUD M6x22 2

20 RETAINER 1

21 | E040110005 CRANKSHAFT FRONT OIL SEAL ASSY. 1

22 OIL PUMP PRESSURE RELIEF VALVE 1

23 SPRING 1

24 SNAP RING 1

25 HEXAGON SOCKET PLUG R3/8x10 1

26 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE | 2 M6
27 | E040100005 OIL PUMP ASSY. 1




14 OIL STRAINER & OIL PAN COMPONENTS

NO.| PART NO. DES QTY|REMARK|
10 | E020400005 OIL PAN COMPONENT 1

11 BAFFLE BOARD 1

12 NUT M12x1.25 1

13 OIL PAN 1

14 | E020400201 OIL DRAIN PLUG WASHER 1

15 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE [ 2 M6
16 | E020400101 OIL DRAIN PLUG M12x1.25x16 1

17 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 19 [ M6x12
21 [E020900101 OIL STRAINER GASKET 1

22 [ E020900005 OIL STRAINER 1

23 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE [ 2 M6
24 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 | M6x12
30 | 2000100006 OIL DIPSTICK 1

31 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1 | M6x12
32 O RING 10x1.8 1

33 PETROL ENGINE QUALIFICATION CERTIFICATION| 1 1.3L
34 PETROL ENGINE QUALIFICATION CERTIFICATION]| 1 1.5L




15 THERMOSTAT ASSY.

NO.| PART NO. DES QTY|REMARK]
10 | E060100005 WATER INLET HOUSING 1
11 SIMPLE CIRCULATION WATER INLET/OUTLET PIPE JOINT| 2
12 COOLING WATER BYPASS HOSE JOINT 2
13 [ 1086001129 WATER TEMPERATURE SENSOR 1 1.3L
1086001163 WATER TEMPERATURE SENSOR 1 1.5L
14 [ E040000701 OIL PUMP FIXING BOLT 1
15 | E010400901 SEAL WASHER 1
16 [ E060020005 THERMOSTAT 1
17 | E060000101 WATER INTEL 1
18 DOUBLE END STUD M6x25 2
19 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE | 2 M6
20 THERMOSTAT ASSY. 1
21 | E010501301 DOUBLE END STUD M8x45 2
22 WATER INLET 1
23 PLUG FOR WATER TEMPERAURE SWITCH SCREW| 1
24 COVER ©32X14 (FOR TRANSPORTATION) 1
25 COVER ©17X12 (FOR TRANSPORTATION) | 2




16 WATER PUMP ASSY.

NO.| PART NO. DES QTY|REMARK]

10 | E050000201 WATER PUMP PULLEY 1 CK
2160197501 WATER PUMP PULLEY 1 MK

11 PULLEY SEAT 1

12 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4 [ M6x12

13 WATER PUMP PIVOT BEARING 1

14 WATER PUMP FIXING BOLT M8x35 3

15 WATER PUMP BODY 1

16 ROTOR 1

17 WATER PUMP GASKET 1

18 WATER PUMP SUCTION COVER 1

19 | E050200501 WATER PUMP INLET PIPE GASKET 1

20 | E050200201 INLET HOSE 1

21 Q67645 CLIP 2

22 | E050210005| WATER TEMPERATURE GAUGE SENSOR 1

231 1086001162 2# WATER INLET PIPE 1

24 | E050100005 WATER PUMP BODY ASSY. 1

25 WATER PUMP SEAL 1

26 WATER PUMP ASSY. 1

27 DOUBLE END STUD M6x25 1

28 | E010501401 DOUBLE END STUD M8x33.5 2




17-2 THROTTLE

.

NO.| PART NO. DES QTY] REMARK

10 | 2110710012 THROTTLE BODY COMPONENTS 1 1.3L
1086001158-01 THROTTLEBODY COMPONENTS 1 1.5L
2110300008-01 THROTTLE ASSY. 1 AT

11 | 1086001161 | MR 479Q/QA THROTTLE BODY GASKET | 1

12 FUEL TUBE FIXING BOLT 2

13 HEXAGON FLANGE NUT M8 2

141 1107130002 STEP MOTOR 1 1.3L
1086001156 STEP MOTOR 1 1.5L

15 | E150070005 THROTTLE POSITION SENSOR 1 1.3L
1086001157 THROTTLE POSITION SENSOR 1 1.5L




18 INTAKE MANIFOLD COMPONENTS

NO.[ PART NO. DES QTY|REMARK
11 HEXAGON FLANGE BOLT M8x14 2
12 ACCELERATOR LEVER CLIP 1
13 DOUBLE END STUD M6x25 2
14 | 1086001147 INTAKE MANIFOLD 1 1.3L
1086001172 INTAKE MANIFOLD 1 1.5L
15 | E020300601 COVER 1
16 | E010200301 STRAIGHT PIPE JOINT A 1
17 | EO10200601 HEXAGON HEAD PIPE JOINT R1/18x18 1
18 DUSTPROOF PLUG 1
19 | E010200501 STRAIGHT PIPE JOINT B 1
23 | E010200201 BENDED PIPE JOINT 1
24 | 1086001167 | INTAKE TEMPERATURE & PRESSURE SENSOR (479Q) | 1
1086000786 | INTAKE TEMPERATURE & PRESSURE SENSOR (479QA)[ 1
25 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 | M6x16
26 | 1086005001 COOLING WATER BYPASS HOSE 2
27 1 1086001173 [FUEL RETURN PIPE & BRACKET ASSY.(479Q)| 1
1086001174 |FUEL RETURN PIPE & BRACKET ASSY.(479QA)| 1
28 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE | 2 M6
29 | E010001301 INTAKE MANIFOLD GASKET 1
31 | E010501501 DOUBLE END STUD M8x35 2
32 INTAKE MANIFOLD STAY FIXING BOLT M8x16| 1
33 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1 | M6x16
34 | 2010200901 INTAKE MANIFOLD STAY 1
35 | 1086001195 FUEL RETURN HOSE 1
36 INTAKE MANIFOLD FIXING BOLT 7




18 INTAKE MANIFOLD COMPONENTS

NO.| PART NO. DES QTY|REMARK] [NO.| PART NO. DES QTY|REMARK]
37 DOUBLE END STUD M8x62 2

40 [ E010200005 INTAKE MANIFOLD COMPONENTS 1

41 HEXAGON HEAD BOLT & PLAIN WASHER ASSY. | 1 |M10x1.25x20

42 PIPE 2

43 CLIP 2

44 CLIP 4

45 CLIP 2

46 COVER @3.5x9 (FOR TRANSPORTATION) 1

47 COVER ©7x10 (FOR TRANSPORTATION) 1

1086000233

INTAKE TEMPERATURE & PRESSURE SENSOR BRACKET




19 EXHAUST MANIFOLD COMPONENTS

NO.| PART NO. DES QTY|REMARK]

10 EXHAUST MANIFOLD 1

11 [ 1086001114 OXYGEN SENSOR 1 1.3L
2150020003 OXYGEN SENSOR 1 1.5L

12 EXHAUST MANIFOLD STAY 1

13 | E010300901 DOUBLE END STUD M10x1.25x40 5

14 [ EO10310005 UPPER HEAT INSULATOR 1

15 UPPER/LOWER HEAT INSULATOR FIXING BOLT| 6 | M6x12

16 EXHAUST MANIFOLD STAY FIXING BOLT M8x25| 1

17 NUT M10x1.25 5

18 | E010300401 LOWER HEAT INSULATOR 1

19 | E010001401 EXHAUST MANIFOLD GASKET 1

20 | 1086001181 EXHAUST MANIFOLD TWC 1 1.5L
1086001179 EXHAUST MANIFOLD TWC 1 1.3L

21 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1 [M10x1.25x20

22 WIRE CLIP 1




20 FUEL INJECTOR

NO.| PART NO. DES QTY|REMARK]

11| E110220005 FUEL INLET HOSE COMPONENTS 1

13 | E110200401 FUEL HOSE BOLT GASKET 2

15| E010201001 FUEL RAIL INSULATOR 2 1.3L
1086001196 FUEL RAIL INSULATOR 2 1.5L

16 | E150140005 FUEL PRESSURE REGULATOR(1.3L) 1
1086001155 FUEL PRESSURE REGULATOR(1.5L) 1
1086001165 |FUEL PRESSURE REGULATOR CASING(1.3L)| 1
1086001150 [FUEL PRESSURE REGULATOR CASING(1.5L)| 1

17| 2110110101 O RING 1

22| 1086001164 FUEL RAIL COMPONENTS 1

23 | E110200101 FUEL INJECTOR FIXING BRACKET 4

24 | 1086000734 FUEL INJECTOR ASSY.(1.3L) 4
1086001154 FUEL INJECTOR ASSY.(1.5L) 4

25| 1086001118 O RING 15x8x3.5 8

32 [ 1086001160 VACUUM HOSE 1 1.3L
1086001192 VACUUM HOSE 1 1.5L

33 | 1104510101 CHARCOAL CANISTER HOSE 1

34 | 1016001357 CHARCOAL CANISTER 1

35| 1104148001 FUEL EVAPORATIVE EMMISSION HOSE 1

36 | E150090005 CHARCOAL CANISTER VALVE 1

37 | E010004001 PCV HOSE 1




21 IGNITION CABLE ASSY.

NO.| PART NO. DES QTY|REMARK]
11 | EO00000301 REAR HANGER 1

12 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 [M10x1.25x20
13 | E000000201 FRONT HANGER 1

14 | E120300005 SPARK PLUG 4
2111086000785 HIGH PRESSURE LEAD ASSY. 1

22 FOUR WIRES CLAMP 1

23 THREE WIRES CLAMP 1

24 DOUBLE WIRES CLAMP 1




22 ECU & IGNITION COIL

NO.| PART NO. DES QTY|REMARK
11 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4 [ M6x50
12 | E150130005 IGNITION COIL 1 1.3L

1086001171 IGNITION COIL 1 1.5L
13 | E120205001 IGNITION COIL INSTALLATION BRACKET 1
14 BOLT M8x31 3
15| 1086001178 ECU 1 1.3L
1016003757 ECU(ANTI-THEFT) 1 1.3L
18 | 1086001169 ECU 1 1.5L
1016003316 ECU(ANTI-THEFT) 1 1.5L
17 | 1086001131 ENGINE WIRING HARNESS ASSY. 1 1.3L
1017010232 [ENGINE WIRING HARNESS ASSY. (ANTI-THEFT)| 1 1.3L
19 | 1017007988 ENGINE WIRING HARNESS ASSY. 1 1.5L
1017010233 [ENGINE WIRING HARNESS ASSY. (ANTI-THEFT)| 1 1.5L




23 ALTERNATOR COMPONENTS

NO.| PART NO. DES QTY|REMARK]
10 | E090200005 ALTERNATOR ADJUSTING BRACKET 1

11 | 2090200501 | ADJUSTING BRACKET BOLT M10x1.25x23 2

12 | E090200201 ADJUSTING BLOCK 1

13 | 2090000801 |ALTERNATOR UPPER/LOWER ADJUSTING BOLT| 1 | M8x89
14 NUT WITH STOP TAB M10x1.25 1

15 | E090000101 ALTERNATOR BRACKET 1

16 | 1086001111 ALTERNATOR COMPONENTS 90A 1

17 ALTERNATOR FRONT/REAR ADJUSTING BOLT| 1 | M8x43
18 ALTERNATOR BRACKET UPPER FIXING BOLT| 2 | M8x25
19 ALTERNATOR BRACKET LOWER FIXING BOLT| 1 | M8x30
20 | E090000501 | ALTERNATOR FIXING BOLT M10x1.25x105 1

21 | E030000401 DRIVING BELT 1

22 | E090100101 MR479Q GENERATOR ADJUSTER 1




24 STARTER

NO.| PART NO. DES QTY|REMARK|
20 | E080000010 STARTER COMPONENTS 1
21 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 2 |M10x1.25x40
22 | 2080000102 MAGNETIC SWITCH 1




25 FUEL PUMP ASSY.

NO.| PART NO. DES QTY|REMARK]
10 FUEL PUMP ASSY. 1

11 CROSS RECESSED HEXAGON BOLT 8 | M5x14
12 FUEL PUMP BRACKET 1

13 FUEL PUMP 1
1411601285180 FUEL PUMP&FUEL LEVEL SENSOR 1




26 ENGINE MOUNTING

NO.| PART NO. DES QTY|REMARK|
10 ENGINE REAR MOUNTING ASSY. 1
1 HEXAGON HEAD BOLT & THICK PLAIN WASHER ASSY.| 2 |M10x1.25x30
12 HEXAGON HEAD BOLT M10x1.25x110 2
13 | 1600437180 [ENGINE REAR MOUNTING INSULATOR ASSY.| 1
14 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 1 M12x1.25x95
15 [ 1600501180 | REAR MOUNTING BRACKET CONNECTING PLATE ASSY.| 1
16 HEXAGON FLANGE BOLT-PRODUCT GRADE B M1x1.25x30| 3
17 | 1600434180 ENGINE REAR MOUNTING BRACKET 1
18 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 2 |M10x1.25x25
20 ENGINE LEFT MOUNTING ASSY. 1
21 HEXAGON FLANGE BOLT-PRODUCT GRADE A M10x1.25| 1
22 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 1 |M12x1.25x25
23 [1600564180| ENGINE LEFT MOUNTING BRACKET ASSY. | 1
24 (1600436180 | ENGINE LEFT MOUNTING INSULATOR ASSY.| 1
25 THICK PLAIN WASHER M12x1.25x25 1
26 HEXAGON FLANGE BOLT-PRODUCT GRADE A M12x1.25| 1
27 1 1600566180 | ENGINE RIGHT MOUNTING BRACKET REINFORCEMENT| 1
28 HEXAGON HEAD BOLT 2 |M12x1.25x30
29 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 4 |M10x1.25x25
31 ENGINE RIGHT MOUNTING INSULATOR REINFORCEMENT| 1
32 AXIS PIN 1
33 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1 |M12x1.25
34 ENGINE RIGHT UPPER MOUNTING BRACKET| 1
35 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 |m12x1.25x0
36 HEXAGON HEAD BOLT M10x1.25x38 2




26 ENGINE MOUNTING

NO.

40
41
42
43
44
45
46

PART NO. DES QTY|REMARK| |NO.|  PART NO. DES QTY|REMARK
2000410104 | ENGINE RIGHT MOUNTING BRACKET ASSY. | 1
HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 1 | M10x1.25x50
1600418180 | ENGINE RIGHT MOUNTING BRACKET ASSY. | 1
HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 1 | M12x1.25x95
LONG NUT WITH SPRING WASHER 1
HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 3 | M10x1.25x20
1600435180 |ENGINE RIGHT MOUNTING INSULATOR ASSY.| 1




27 CAMSHAFT POSITION SENSOR

30

NO.| PART NO. DES QTY|REMARK]
20 CAMSHAFT POSITION SENSOR SEAT COMPONENTS| 1
2111136000166 CAMSHAFT POSITION SENSOR 1 1.3L
22 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1 [ M6x20
23 HEXAGON HEAD BOLT 2 | Mox16
30 CAMSHAFT POSITION SENSOR & SEAT COMPONENTS| 1




28 COLD AIR INTAKE BOX

NO.| PART NO. DES QTY|REMARK]

10 COLD AIR INTAKE BOX ASSY. 1
11 HEXAGON NUT & WAVE WASHER ASSY. M6 | 2
12 BOWL-SHAPED WASHER 2
13 FLEXIBLE WASHER 1
16 HEXAGON HEAD BOLT & LARGE PLAIN WASHER ASSY.| 1
17 WASHER 1

1

18 11109401005 COLD AIR INTAKE BOX LOWER BRACKET




29 CLUTCH ASSY.

NO.| PART NO. DES QTY|REMARK]
111 1086001146 FRICTION PLATE ASSY. 1
| "i]- 12 [ 1086001145 PRESSUREPLATE ASSY. 1
13 HEXAGON HEAD BOLT M8x16 6
‘ 14 CLUTCH ASSY. 1




CONTENT

© 00 N O 0o A WO DN -

N = a2 a a a a a A a -
o ©O© 0o N o oA W N -~ O

PETROL ENGINE ASSY.

PETROL ENGINE COMPONENTS
CYLINDER BLOCK SUB-ASSY.

CYLINDER HEAD COVER COMPONENTS
CYLINDER HEAD

CYLINDER BLOCK COMPONENTS

TIMING BELT COVER AND BELT PULLEYS
PISTON CONNECTING ROD COMPONETS
CRANKSHAFT FLYWHEEL COMPONENT
CAMSHAFT

VALVE

TIMING BELT

OIL PUMP ASSY.

OIL STRAINER AND OIL PAN COMPONENTS
THERMOSTAT ASSY.

WATER PUMP ASSY.

THROTTLE

INTAKE MANIFOLD COMPONENTS
EXHAUST MANIFOLD COMPONENTS
FUEL INJECTOR

21
22
23
24
25
26
27
28
29

IGNITION CABLE ASSY.

ECU & IGNITION COIL
ALTERNATOR COMPONENTS
STARTER

FUEL PUMP ASSY.

ENGINE MOUNTING

PHASE SENSOR AND BASE
COLD AIR INTAKE BOX
CLUTCH ASSY.




1 PETROL ENGINE ASSY.

NO. DES QTY|REMARK]
10 PETROL ENGINE ASSY. 1
= 3
11 PETROL ENGINE FILM COVER (FOR TRANSPORTATION)| 1 1.3L
@_| 2 12 PETROL ENGINE MAINTAINANCE PASTER 1
13 PETROL ENGINE MAINTAINANCE PASTER 1 1.5L
W ; (3] o
Q =
&) =
(s} [w)




2 PETROL ENGINE COMPONENTS




3 CYLINDER BLOCK SUB-ASSY.

NO.| PART NO. DES QTY|REMARK
E000010010 CYLINDER BLOCK SUB-ASSY. 1 1.3L
E000010002 CYLINDER BLOCK SUB-ASSY. 1 1.5L

1086001043 CYLINDER BLOCK SUB-ASSY. 1 16L




4 CYLINDER HEAD COVER COMPONENTS

NO.| PART NO. DES QTY|REMARK]
10 | E010400101 CYLINDER HEAD COVER 1
11 [E010400201 | CYLINDER HEAD COVER OIL BAFFLER GASKET| 1
12 | E010400301 OIL BAFFLER A 1
13 [ E010400401 OIL BAFFLER B 1
14 | E010001501 CYLINDER HEAD COVER GASKET 1
15 [ E010410005 CYLINDER HEAD OIL SEAL ASSY. 4
16 | E010400601 OIL CAP 1
17 [ E010402001 CONTROL VALVE 1
18 | E010400501 VENTILATION HOSE JOINT 1
19 OIL CAP SEAL WASHER 1
20 | E010401001 WIRE HARNESS BRACKET 1
21 WIRE HARNESS BRACKET FIXING BOLT M6x16| 1
22 | E010400901 SEAL SHEATH 1
23 |E010400005( CYLINDER HEAD COVER COMPONENTS 1
24 11086000532 CYLINDER HEAD COVER NUT 4
25| E010401501 WASHER ASSY. 4
26 | 2000000701 MR479Q PETROL ENGINE SCUTCHEON 1
27 | E010002601 DOUBLE END STUD M6x83 4
28 COVER @7x10 (FOR TRANSPORTATION) 1
29 | E000000701( MR479QA PETROL ENGINE SCUTCHEON 1




5 CYLINDER HEAD

5

NO.| PART NO. DES QTY|REMARK]
11 | E010001601 CYLINDER HEAD GASKET 1 |1.3L/1.5L
2100309021 CYLINDER HEAD GASKET 1 1.6L
12 STEEL BALL 2
13 [ EO10500105 CYLINDER HEAD 1 [1.3L/1.5L
14 | E010500301 SEALING COVER B 2
15 | E010500601 SPARK PLUG TUBE 4
16 [E010500901-01 CYLINDER HEAD BOLT M10x1.25x108 5
17 |E010500801-01 CYLINDER HEAD BOLT M10x1.25x90 5
18 | E010501001 WASHER $20.5x3 10
20 CYLINDER HEAD PLUG M20x1.5 3
21 CYLINDER HEAD PLUG WASHER 3
22 ALIGNING PIN BUSH 6
23 | E010500201 SEALING COVER A 2
24 SEMICIRCLE PLUG 1
25| E010001701 WATER OUTLET 1
26 WATER OUTLET FIXING BOLT 2
27 WATER OUTLET (FOR SHANGHAI MAPLE ONLY)| 1
28 COVER ®©32x14 (FOR TRANSPORTATION) 1




6 CYLINDER BLOCK COMPONENTS

NO.| PART NO. DES QTY|REMARK|

10 | E020300104 CYLINDER BLOCK 1 [1.3L1.5L
2100203121 CYLINDER BLOCK 1.6L

11 MAIN BEARING CAP (1ST. 2ND. 4TH. 5TH) | 4

12 MAIN BEARING (3RD) 1

13 | E020300201 ALIGNING PIN ®11x8 2

14 | E020300401 OIL GALLERY BOLT R3/8x10 2

15 | E020300301 HANGING PIN ®6x22 1

16 | 020301401 UPPER MAIN BEARING 5

17 | E020301501 LOWER MAIN BEARING 5

18 | E020301601| CRANKSHAFT UPPER THRUST WASHER | 2

19 | E020301701| CRANKSHAFT LOWER THRUST WASHER | 2

20 | E020300901 SEALING COVER 940 1

21 | E020300601 SEALING COVER ®35 4

22 | E150040005 KNOCK SENSOR 1

23 | E020300801 ALIGNING PIN ®13x12 2

24 | E020300501 ALIGNING PIN ®10x22 2

25 | E020300701 ALIGNING PIN ®6x14 2

26 HEXAGON SOCKET DOUBLE END SCREW CANNULA| 1

27 |E020302001| MASTER BEARING CAP BOLT M10x1.25x60 | 10

28 | E020302101 DOUBLE END STUD M6x18 2

29 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE| 2 M6

30 CYLINDER BLOCK COMPONENTS 1

31 BOLT M8x12 1

32 | E020301201 DRAIN PLUG R1/4x12 1

33 | E020800005 OIL FILTER COMPONENTS 1




6 CYLINDER BLOCK COMPONENTS

NO.| PART NO. DES

34 | E020600005 OIL PRESSURE SWITCH

35 SPEED SENSOR MOUNTING BRACKET ALIGNING PIN BUSH

36 | E020000201 SPEED SENSOR MOUNTING BRACKET

37 | E20110003 |HEXAGON HEAD BOLT & PLAIN WASHER ASSY.

38 [ E150030005 ENGINE SPEED SENSOR
2150030006 ENGINE SPEED SENSOR
3170933320 ENGINE SPEED SENSOR

41 [ 2000410104 ENGINE RIGHT MOUNTING BRACKET
1086000442 ENGINE RIGHT MOUNTING BRACKET
E000410101 | ENGINE RIGHT MOUNTING BRACKET(OLD TYPE)

42 BOLT

43 [ E050000301 O RING 34.5x2.65

QTY|

REMARK

EURO Il
EURO I
AT
CK-1
MK

NO.

PART NO.

DES

QTY

REMARK




7 TIMING BELT COVER & BELT PULLEYS

16

HEXAGON FLANGE BOLT-PRODUCT GRADE B

NO.| PART NO. DES QTY|REMARK]
10 | E030300005 CRANKSHAFT PULLEY 1

11 [E030100101 NO.1 TIMING BELTS COVER 1

12 | E030000301 TIMING BELT GUIDE 1

13 [ E030000201 CRANKSHAFT TIMING PULLEY 1

14 | E030100201 NO.2 TIMING BELTS COVER 1

15 [E030100301 NO.3 TIMING BELTS COVER 1

M6x20




8 PISTON CONNECTING ROD COMPONETS

| —

%
TS|
e, |3 | 5.

NO.| PART NO. DES QTY|REMARK]

11 TOP COMPRESSION RING 4

12 SECOND COMPRESSION RING 4

13 OIL RING EXP&ER 4

14 OIL RING SIDE RAIL 8

15 OIL RING COMPONENTS 4

16 [E020110010 PISTON RING COMPONENTS 4 (1.3L/1.5L
2100404021 PISTON RING COMPONENTS 1.6L

17 |E020100103-01 PISTON 4 1.3L

26 | E020100106 PISTON 4 1.5L
2100401121 PISTON 4 1.6L

18 | E020100403 PISTON PIN 4

19 CONNECTING ROD BODY 4

20 CONNECTING ROD BOLT 8

21 CONNECTING ROD HEAD 4

22 CONNECTING ROD NUT 8

23 | E020120501 CONNECTING ROD BEARINGS 8

24 | E020120005 CONNECTING ROD COMPONETS 4

25 PISTON CONNECTING ROD COMPONETS 4

27 MR479QA PISTON CONNECTING ROD COMPONETS| 4




9 CRANKSHAFT FLYWHEEL COMPONENT

NO.| PART NO. DES QTY|REMARK]
11 | E020210301 | CRANKSHAFT BELT PULLEY FIXING BOLT| 1

12 WASHER 1

13 | E020210201 SEMICIRCLE KEY 1

14 | E020210103 MR479Q CRANKSHAFT 1

15 CRANKSHAFT COMPONENTS 1

21 | E020500201( REAR OIL SEAL RETAINER GASKET 1

22 | E020500005 | CRANKSHAFT REAR OIL SEAL RETAINER| 1

23 | E20103011 |HEXAGON FLANGE BOLT-PRODUCT GRADE B| 6 M6x16
24 [ E020510005| CRANKSHAFT REAR OIL SEAL ASSY. | 1

25 REAR OIL SEAL RETAINER COMPONENTS| 1

26 | E020000101 CLUTCH HOUSING PLATE 1

27 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 M6x13
31 FLYWHEEL GEAR RING 1

32 | E020220104 FLYWHEEL 1 1.3L

1086000783 FLYWHEEL 1 1.5L
2100503021 FLYWHEEL 1 1.6L

33 [ E020220501| FLYWHEEL FIXING BOLT M10x1.25x23 | 6

34 | E020220301 ALIGNING PIN ©8x20 3

35 | E020220104 FLYWHEEL COMPONENTS 1

41 SENSOR PLATE 1

42 CRANKSHAFT FLYWHEEL COMPONENTS| 1

43 |E020210106] MR479QA & MR481QA CRANKSHAFT | 1

44 MR479QA CRANKSHAFT COMPONENTS| 1

45

MR479QA CRANKSHAFT FLYWHEEL COMPONENTS




10 CAMSHAFT

NO.| PART NO. DES QTY|REMARK]

10 | E010110101 INTAKE CAMSHAFT 1 |1.3L/1.5L
2100603121 INTAKE CAMSHAFT 1 1.6L
1106018094 | INTAKE CAMSHAFT(SPECIAL CHILE) 1 1.6L

12 | E010110301 DRIVING GEAR 1

13 | E010110501 SUB-GEAR 1

14 | E010110401 CAMSHAFT GEAR SPRING 1

15| E010110701 WAVE WASHER 1

16 | E010110801 SNAP RING 1

17 | E010110601 DRIVING GEAR ALIGNING PIN ®5x8 1

18 | E010110201 SUB-GEAR ALIGNING PIN ®5x7 1

19 | E010120201 ALIGNING PIN ®5x12 1

20 | E0O10000103 | INTAKE CAMSHAFT BEARING CAP A 1

21 EXHAUST CAMSHAFT BEARING CAP A | 1

22 EXHAUST CAMSHAFT BEARING CAPB | 1

23 | E010000203 CAMSHAFT BEARING CAP 8

25 | E010002701 CAMSHAFT BEARING CAP BOLT 18

30 | E010120101 EXHAUST CAMSHAFT 1
1106018095 | EXHAUST CAMSHAFT(SPECIAL CHILE) | 1 1.6L

31 | E010120301 TRANSMITTING GEAR 1

32 | E030000101 CAMSHAFT TIMING BELT GUIDE 1

33 [ E010130010 | EXHAUST CAMSHAFT OIL SEAL ASSY. | 1

34 SNAP RING 1

36 [ E010110005| INTAKE CAMSHAFT COMPONENTS 1

37 | E010120005 | EXHAUST CAMSHAFT COMPONENTS | 1

38 | E030000801 | CAMSHAFT TIMING BELT GUIDE FIXING BOLT| 1




11 VALVE

AN

NO.| PART NO. DES QTY|REMARK]

10 | E010001201 SHIM 16

11 [ 1086001194 VALVE TAPPET 16

12 | E010001001 VALVE KEEPER 32

13 | E010000901 VALVE SPRING SEAT 16

14 | E010000801 VALVE SPRING 16

15 [ EO10510005 INTAKE OIL SEAL ASSY. 8

16 | E010000701 VALVE SPRING RETAINER 16

17 | EO10500703 VALVE GUIDE 16

18 | E010000501 INTAKE VALVE 8 |1.3L/1.5L
2100701221 INTAKE VALVE 8 1.6L

20 | E010000601 EXHAUST VALVE 8 |1.3L/1.5L
2100701321 EXHAUST VALVE 8 1.6L

21 | E010520005 EXHAUST OIL SEAL ASSY. 8




12 TIMING BELT

13

E030000901

TIMING BELT TENSIONER FIXING BOLT

NO.| PART NO. DES QTY|REMARK]
10 | E030000701 TIMING BELT 1
11 [ EO30000501 TENSION SPRING 1
12 | E030200005 BELT TENSIONER COMPONENTS 1

M10x1.25x40




13 OIL PUMP ASSY.

NO.| PART NO. DES QTY|REMARK]
10 | EO40000401 | CRANKSHAFT FRONT OIL SEAL RETAINER GASKET| 1

11 SCREW M6x10 5

12 OIL PUMP BODY COVER 1

13 DRIVING ROTOR 1

14 DRIVEN ROTOR 1

15 OIL PUMP BODY 1

16 | E040000601 OIL PUMP SHORT FIXING BOLT M8x25 5

17 [ E040000701 OIL PUMP FIXING BOLT M8x35 2

18 PISITION BUSH 1

19 [ E040000801 DOUBLE END STUD M6x22 2

20 RETAINER 1

21 | E040110005 CRANKSHAFT FRONT OIL SEAL ASSY. 1

22 OIL PUMP PRESSURE RELIEF VALVE 1

23 SPRING 1

24 SNAP RING 1

25 HEXAGON SOCKET PLUG R3/8x10 1

26 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE | 2 M6
27 | E040100005 OIL PUMP ASSY. 1




14 OIL STRAINER & OIL PAN COMPONENTS

NO.| PART NO. DES QTY|REMARK|
10 | E020400005 OIL PAN COMPONENT 1

11 BAFFLE BOARD 1

12 NUT M12x1.25 1

13 OIL PAN 1

14 | E020400201 OIL DRAIN PLUG WASHER 1

15 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE [ 2 M6
16 | E020400101 OIL DRAIN PLUG M12x1.25x16 1

17 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 19 [ M6x12
21 [E020900101 OIL STRAINER GASKET 1

22 [ E020900005 OIL STRAINER 1

23 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE [ 2 M6
24 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 | M6x12
30 | 2000100006 OIL DIPSTICK 1

31 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1 | M6x12
32 O RING 10x1.8 1

33 PETROL ENGINE QUALIFICATION CERTIFICATION| 1 1.3L
34 PETROL ENGINE QUALIFICATION CERTIFICATION]| 1 1.5L




15 THERMOSTAT ASSY.

NO.| PART NO. DES QTY|REMARK]
10 | E060100005 WATER INLET HOUSING 1

11 SIMPLE CIRCULATION WATER INLET/OUTLET PIPE JOINT| 2

12 COOLING WATER BYPASS HOSE JOINT 2

13 [ 1086001088 WATER TEMPERATURE SENSOR 1

14 | E040000701 OIL PUMP FIXING BOLT 1

15 [ E010400901 SEAL WASHER 1

16 | E060020005 THERMOSTAT 1

17 [E060000101 WATER INTEL 1

18 DOUBLE END STUD M6x25 2

19 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE | 2 M6
20 THERMOSTAT ASSY. 1

21 | E010501301 DOUBLE END STUD M8x45 2

22 WATER INLET (FOR SHANGHAI MAPLE ONLY)| 1

23 PLUG FOR WATER TEMPERAURE SWITCH SCREW| 1

24 COVER ©32X14 (FOR TRANSPORTATION) 1

25 COVER ©17X12 (FOR TRANSPORTATION) | 2




16 WATER PUMP ASSY.

NO.| PART NO. DES QTY|REMARK]

10 | E050000201 WATER PUMP PULLEY 1 CK-1
2160197501 WATER PUMP PULLEY 1 MK

11 PULLEY SEAT 1

12 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4 [ M6x12

13 WATER PUMP PIVOT BEARING 1

14 WATER PUMP FIXING BOLT M8x35 3

15 WATER PUMP BODY 1

16 ROTOR 1

17 WATER PUMP GASKET 1

18 WATER PUMP SUCTION COVER 1

19 | E050200501 WATER PUMP INLET PIPE GASKET 1

20 | E050200201 INLET HOSE 1

21 Q67645 CLIP 2

22 | E050210005| WATER TEMPERATURE GAUGE SENSOR 1

23 | E050200401 2# WATER INLET PIPE 1

24 | E050100005 WATER PUMP BODY ASSY. 1

25 WATER PUMP SEAL 1

26 WATER PUMP ASSY. 1

27 DOUBLE END STUD M6x25 1

28 | E010501401 DOUBLE END STUD M8x33.5 2




17-1 THROTTLE(EURO 1)

¢ |

14 | E150080005
15 |E110300203-01
16 | E110330005
17 [E110320005
18 | E110300301
19 [E110301301
20 | E150070005
21 | E390030901

ADJUSTER-IDLE
ADJUSTER-IDLE SEAT
CONTROL ROCKER COMPONENTS
THROTTLE BODY COMPONENTS
ADJUSTER-IDLE GASKET
SEAL WASHER
THROTTLE POSITION SENSOR
THROTTLE COVER

NO.| PART NO. DES QTY|REMARK]
10 | E110320005 THROTTLE BODY COMPONENTS 1
11 [E110301001 THROTTLE BODY GASKET 2
12 THROTTLE BODY MOUNTING BOLT M8x54 | 2
13 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE | 1 M8




17-2 THROTTLE(EURO llI)

.

NO.| PART NO. DES QTY] REMARK

10 | 2110710012 THROTTLE BODY COMPONENTS 1 1.3L
1086001158-01 THROTTLEBODY COMPONENTS 1 1.5L
2110005023 THROTTLE BODY COMPONENTS 1 1.6L
1086000674-01 THROTTLE ASSY. 1 1.6L
2110300008-01 THROTTLE ASSY. 1 AT

11 | E110301001 THROTTLE BODY GASKET 1 | 1.3L/1.5L
2110301021 THROTTLE BODY GASKET 1 1.6L

12 FUEL TUBE FIXING BOLT 2

13 HEXAGON FLANGE NUT M8 2

14 | 1107130002 STEP MOTOR 1 | 1.3L/1.5L
2150080008 STEP MOTOR 1 1.6L

15 [ E150070005 THROTTLE POSITION SENSOR 1




18 INTAKE MANIFOLD COMPONENTS

NO.| PART NO. DES QTY|REMARK]

11 HEXAGON FLANGE BOLT M8x14 2

12 ACCELERATOR LEVER CLIP 1

13 DOUBLE END STUD M6x25 2

14 | E010200101 INTAKE MANIFOLD 1 CK-1
1086000511 INTAKE MANIFOLD 1 MK
1106016015 INTAKE MANIFOLD(SPECIAL CHILE) 1 1.6L

15 | E020300601 COVER 1

16 | E010200301 STRAIGHT PIPE JOINT A 1

17 | E010200601 HEXAGON HEAD PIPE JOINT R1/18x18 1

18 DUSTPROOF PLUG 1

19 | E010200501 STRAIGHT PIPE JOINT B 1

23 | E010200201 BENDED PIPE JOINT 1

24 | E050010005 | INTAKE TEMPERATURE & PRESSURE SENSOR| 1 | EURO II
2150010006 | INTAKE TEMPERATURE & PRESSURE SENSOR| 1 [EURO Il

25 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.[ 2 | M6x16

26 | E110300501 COOLING WATER BYPASS HOSE 2

27 | E110120005 FUEL RETURN PIPE & BRACKET ASSY. 1

28 PREVAILING TORQUE TYPE HEXAGON NUT WITH FLANGE | 2 M6

29 | E010001301 INTAKE MANIFOLD GASKET 1

31 | E010501501 DOUBLE END STUD M8x35 2

32 INTAKE MANIFOLD STAY FIXING BOLT M8x16( 1

33 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.[ 1 | M6x16

34 | 2010200901 INTAKE MANIFOLD STAY 1

35| E110100101 FUEL RETURN HOSE 1

36 INTAKE MANIFOLD FIXING BOLT 7




18 INTAKE MANIFOLD COMPONENTS

NO.| PART NO. DES QTY|REMARK] [NO.| PART NO. DES QTY|REMARK]
37 DOUBLE END STUD M8x62 2

40 [ E010200005 INTAKE MANIFOLD COMPONENTS 1

41 HEXAGON HEAD BOLT & PLAIN WASHER ASSY. | 1 |M10x1.25x20

42 PIPE 2

43 CLIP 2

44 CLIP 4

45 CLIP 2

46 COVER @3.5x9 (FOR TRANSPORTATION) 1

47 COVER ©7x10 (FOR TRANSPORTATION) 1




19 EXHAUST MANIFOLD COMPONENTS

NO.| PART NO. DES QTY|REMARK]

10 EXHAUST MANIFOLD 1

11 (2150020006 OXYGEN SENSOR 1 1.3L
2150020003 OXYGEN SENSOR 1 1.5L
E150020005 OXYGEN SENSOR 1 [EUROII

12 EXHAUST MANIFOLD STAY 1

13 | E010300901 DOUBLE END STUD M10x1.25x40 5

14 | E010310005 UPPER HEAT INSULATOR 1

15 UPPER/LOWER HEAT INSULATOR FIXING BOLT| 6 | M6x12

16 EXHAUST MANIFOLD STAY FIXING BOLT M8x25| 1

17 NUT M10x1.25 5

18 | E010300401 LOWER HEAT INSULATOR 1

19 | E010001401 EXHAUST MANIFOLD GASKET 1

20 | E010300005 EXHAUST MANIFOLD COMPONENTS 1
1106016015 | EXHAUST MANIFOLD COMPONENTS(SPECIAL CHILE)| 1 1.6L

21 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1 |M10x1.25x20

22 WIRE CLIP 1




20 FUEL INJECTOR

NO.| PART NO. DES QTY|REMARK]

11| E110220005 FUEL INLET HOSE COMPONENTS 1

13 | E110200401 FUEL HOSE BOLT GASKET 2

15| E010201001 FUEL RAIL INSULATOR 2

16 | E150140005 FUEL PRESSURE REGULATOR 1

17| 2110110101 O RING 1

22 | E110200201 FUEL RAIL COMPONENTS 1
1086000753 FUEL RAIL COMPONENTS 1 RHD

23 | E110200101 FUEL INJECTOR FIXING BRACKET 4

24 | E150060005 FUEL INJECTOR ASSY. 4

25| 1086001118 O RING 15x8x3.5 8

32 | E100512201 VACUUM HOSE 1

33 | 1601809180 CANISTER DESORPTION HOSE 1
1601810180 CANISTER AIR INTAKE HOSE 1

34 | 1016001357 CONTROL CANISTER 1

35| 1104148001 FUEL EVAPORATIVE EMMISSION HOSE 1

36 | E150090005 CHARCOAL CANISTER VALVE 1

37 | E010004001 PCV HOSE 1




21 IGNITION CABLE ASSY.

NO.| PART NO. DES QTY|REMARK]
11 | EO00000301 REAR HANGER 1

12 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 [M10x1.25x20
13 | E000000201 FRONT HANGER 1

14 | E120300005 SPARK PLUG 4

21 | E120200008 HIGH PRESSURE LEAD ASSY. 1

22 FOUR WIRES CLAMP 1

23 THREE WIRES CLAMP 1

24 DOUBLE WIRES CLAMP 1




22 ECU & IGNITION COIL

NO.| PART NO. DES QTY|REMARK
11 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 4 [ M6x50
12 | E150130005 IGNITION COIL 1
13 | E120205001 IGNITION COIL MOUNTING BRACKET 1
3 14 BOLT M8x31 3
I‘ 15| E150110005 ECU (EURO II) 1 1.3L
*‘:‘ 2150110003 ECU(EURO III) 1 1.3L
' 18 | E150110010 ECU (EURO II) 1 11.5L/1.6
2150110008 ECU (EURO ) 1 |1.5L/11.6
20 | 1086001116 ECU (EURO III+OBD) 1 1.5L
1106010227 ECU (EURO I11+OBD) 1 1.3L

16 | E000500005 | ENGINE WIRING HARNESS ASSY.(EUROID | 1
17 | 2000500024 |ENGINE WIRING HARNESS ASSY. (EURO Il, DUAL FANS ) | 1 CK-1
2000500024-01| ENGINE WIRING HARNESS ASSY. (EURO III)(DUAL FANS)| 1 CK-1

2000500026 |ENGINE WIRING HARNESS ASSY. (EURO Ill) (DUAL FANS,AT) | 1 CK-1
19 [ 1086001110 |ENGINE WIRING HARNESS ASSY. (EURO III+OBD)| 1 CK-1
1086001112 | ENGINE WIRING HARNESS ASSY. (EURO I11+OBD)| 1 MK




23 ALTERNATOR COMPONENTS

NO.| PART NO. DES QTY|REMARK]
10 | E090200005 ALTERNATOR ADJUSTING BRACKET 1

11 | 2090200501 | ADJUSTING BRACKET BOLT M10x1.25x23 2

12 | E090200201 ADJUSTING BLOCK 1

13 | 2090000801 |ALTERNATOR UPPER/LOWER ADJUSTING BOLT| 1 | M8x89
14 NUT WITH STOP TAB M10x1.25 1

15 | E090000101 ALTERNATOR BRACKET 1

16 | E090100005 ALTERNATOR COMPONENTS 75A 1 |1.3L/1.5L

1086001111 ALTERNATOR COMPONENTS 90A 1 1.6L

17 ALTERNATOR FRONT/REAR ADJUSTING BOLT| 1 | M8x43
18 ALTERNATOR BRACKET UPPER FIXING BOLT| 2 | M8x25
19 ALTERNATOR BRACKET LOWER FIXING BOLT| 1 | M8x30
20 | E090000501 | ALTERNATOR FIXING BOLT M10x1.25x105 1

21 | E030000401 DRIVING BELT 1

22 | E090100101 MR479Q GENERATOR ADJUSTER 1




24 STARTER

NO.| PART NO. DES QTY|REMARK]
20 | E080000010 STARTER COMPONENTS 1 [1.3L/1.5L
E370801021 STARTER COMPONENTS 1 1.6L
21 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 2 | M10x1.25x40
22 MAGNETIC SWITCH 1




25 FUEL PUMP ASSY.

NO.| PART NO. DES QTY|REMARK]
10 FUEL PUMP ASSY. 1

11 CROSS RECESSED HEXAGON BOLT 8 | M5x14
12 FUEL PUMP BRACKET 1

13 FUEL PUMP 1
1411601285180 FUEL PUMP&FUEL LEVEL SENSOR 1




26 ENGINE MOUNTING

NO.| PART NO. DES QTY|REMARK|
10 ENGINE REAR MOUNTING ASSY. 1
1 HEXAGON HEAD BOLT & THICK PLAIN WASHER ASSY.| 2 |M10x1.25x30
12 HEXAGON HEAD BOLT M10x1.25x110 2
13 | 1600437180 [ENGINE REAR MOUNTING INSULATOR ASSY.| 1
14 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 1 M12x1.25x95
15 [ 1600501180 | REAR MOUNTING BRACKET CONNECTING PLATE ASSY.| 1
16 HEXAGON FLANGE BOLT-PRODUCT GRADE B M1x1.25x30| 3
17 | 1600434180 ENGINE REAR MOUNTING BRACKET 1
18 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 2 |M10x1.25x25
20 ENGINE LEFT MOUNTING ASSY. 1
21 HEXAGON FLANGE BOLT-PRODUCT GRADE A M10x1.25| 1
22 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 1 |M12x1.25x25
23 [1600564180| ENGINE LEFT MOUNTING BRACKET ASSY. | 1
24 (1600436180 | ENGINE LEFT MOUNTING INSULATOR ASSY.| 1
25 THICK PLAIN WASHER M12x1.25x25 1
26 HEXAGON FLANGE BOLT-PRODUCT GRADE A M12x1.25| 1
27 1 1600566180 | ENGINE RIGHT MOUNTING BRACKET REINFORCEMENT| 1
28 HEXAGON HEAD BOLT 2 |M12x1.25x30
29 HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 4 |M10x1.25x25
31 ENGINE RIGHT MOUNTING INSULATOR REINFORCEMENT| 1
32 AXIS PIN 1
33 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1 |M12x1.25
34 ENGINE RIGHT UPPER MOUNTING BRACKET| 1
35 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 2 |m12x1.25x0
36 HEXAGON HEAD BOLT M10x1.25x38 2




26 ENGINE MOUNTING

NO.

40
41
42
43
44
45
46

PART NO. DES QTY|REMARK| |NO.|  PART NO. DES QTY|REMARK
2000410104 | ENGINE RIGHT MOUNTING BRACKET ASSY. | 1
HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 1 | M10x1.25x50
1600418180 | ENGINE RIGHT MOUNTING BRACKET ASSY. | 1
HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 1 | M12x1.25x95
LONG NUT WITH SPRING WASHER 1
HEXAGON HEAD BOLT & SINGLE COIL SPRING LOCK WASHER| 3 | M10x1.25x20
1600435180 |ENGINE RIGHT MOUNTING INSULATOR ASSY.| 1




27 CAMSHAFT POSITION SENSOR

30

NO.| PART NO. DES QTY|REMARK]
20 | E120101001 | CAMSHAFT POSITION SENSOR SEAT COMPONENTS| 1 1.3L
21 | E150120005 CAMSHAFT POSITION SENSOR 1 1.3L
22 HEXAGON HEAD BOLT & PLAIN WASHER ASSY.| 1 [ M6x20
23 HEXAGON HEAD BOLT 2 | Mox16
30 CAMSHAFT POSITION SENSOR SENSOR & SEAT COMPONENTS | 1




28 COLD AIR INTAKE BOX

NO.| PART NO. DES QTY|REMARK]

10 COLD AIR INTAKE BOX ASSY. 1
11 HEXAGON NUT & WAVE WASHER ASSY. M6 | 2
12 BOWL-SHAPED WASHER 2
13 FLEXIBLE WASHER 1
16 HEXAGON HEAD BOLT & LARGE PLAIN WASHER ASSY.| 1
17 WASHER 1

1

18 11109401005 COLD AIR INTAKE BOX LOWER BRACKET




29 CLUTCH ASSY.

NO.| PART NO. DES QTY|REMARK]
111 1086001146 FRICTION PLATE ASSY. 1
| ,{]_ 2160006021 FRICTION PLATE ASSY. 1 1.6L
12 |1 1086001145 PRESSUREPLATE ASSY. 1
‘ 2160003021 PRESSUREPLATE ASSY. 1 1.6L
‘ 13 HEXAGON HEAD BOLT M8x16 6
14 CLUTCH ASSY. 1




S160 TRANSMISSION ASSY.

24

NO. PART NO. DES QTY|REMARK
1 3170102101 END CAP 1
2 3170122201 PRESS COVER 1
3 3170122401 OUTPUT SHAFT SPRING 1
4 3170100006 END CAP BOLT 4
5 3170121601 O RING-ODOMETER 2
6 3230330901 DRIVING GEAR-ODOMETER | 1
7 3170121005 DRIVEN GEAR-ODOMETER 1
8 3170120102 |CASE-ODOMETER DRIVEN GEAR| 1
9 3170121501 SPRING 1
10 3170100007 ODOMETER BOLT 1
11 3170121301 | ODOMETER LOCK WASHER | 1
12 3380209001 ODOMETER OIL SEAL 1
13 3170102002 SHIFT CABLE BRACKET 1
14 3170102001 SHIFT CABLE BRACKET 1
15 3170122301 |[SHIFT CABLE BRACKET BOLT| 4
16 3150010001 |SHIFT COVER TIGHTENING BOLT| 2
17 3160131006 CLUTCH SLAVE PUMP 1
18 3160121101 RELEASE FORK 1
19 3160122001 CLUTCH BEARING 1
20 3160132001 SUPPORTING POST 1
21 3160121201 SPRING 1
22 3160133005 BOOT 1
23 3170216001 SHIFT POSITION ASSY. 1
24 3170102301 ATTACHING BOLT 14
25 1700201180 VEHICLE SPEED SENSOR 1 CK-1
380211000503 VEHICLE SPEED SENSOR 1 MK




S160 TRANSAXLE ASSY.

NO. PART NO. DES QTY|REMARK
1 3170103001 S SHAPE OIL SEAL 1
2 3170200005 VENT PLUG ASSY. 1
3 3170206101 |REVERSE SHIFT FORK SHAFT| 1 5TH
4 3170206001 |SHIFT FORK-3RD AND 4TH GEAR| 1
5 343-6316002 BEARING-INPUT SHAFT 1
6 3170205901 |FORK SHAFT-1ST AND 2ND GEAR| 1
7 3204715101 BEARING-OUTPUT SHAFT 1
8 3170202401 GEAR SHIFT FORK SHAFT 1 [1ST,2ND
3408018101 |DIFFERENTIAL FRONT BEARING| 1
343-6315701 |DIFFERENTIAL REAR BEARING| 1
3170104901 |REAR BEARING-INPUT SHAFT| 1
3305517101 |FRONT BEARING-OUTPUT SHAFT| 1




S160 DIFFERENTIAL ASSY.

NO. PART NO. DES QTY|REMARK
1 3230330901 GEAR-ODOMETER DRIVING | 1
2 3230330701 SIDE GEAR GASKET 2
3 3230330601 PLANETARY GEAR GASKET | 2
4 3230330301 PLANETARY GEAR 2
5 3230331001 ELASTIC CYLINDER PIN 1
6 3230330401 PLANETARY GEAR SHAFT 1
7 3230330201 SIDE GEAR 2
8 3230330101 DIFFERENTIAL CASE 1
9 3230330801 DIFFERENTIAL RING GEAR 1

3230331401 |DIFFERENTIAL LEFT OIL SEAL| 1
3230332101 |DIFFERENTIAL RIGHT OIL SEAL| 1




S160 COVER-GEARSHIFT ASSY.

NO. PART NO. DES QTY|REMARK
1 3170212501 |GEARSHIFT GUIDE SHAFT BOOT| 1
2 3170210101 GUIDE SHAFT-GEARSHIFT 1
3 3170211105 ROCKER 1
4 3170211001 GEAR SHIFTER 1
5 3170214201 GEAR SHIFTER 1
6 3170214601 BRACKET -SHIFT LEVER 1
7 3170213001 RETURN SPRING B 1
8 3170211501 NUT 1
9 3170212601 RETURN SPRING A 1
10 3170203601 CYLINDER PIN 1




S160 GEARSHIFT SYSTEM ASSY.

NO. PART NO. DES QTY|REMARK
1 3170108201 REVERSE COUNTER GEAR 1
2 3170109201 |REVERSE COUNTER GEAR SHAFT| 1
3 3170205401 GUIDE BLOCK-5TH AND REVERSE GEAR| 1
4 3170202701 GEARSHIFT FORK SHAFT 1 (3TH,4TH
5 3150010002 GEARSHIFT FORK BOLT 2
6 3170202901 FIFTH GEAR SHIFT FORK 1
7 3170205601 |GUIDE BLOCK - REVERSE GEAR| 1
8 3170209201 PIN 1
9 3170205201 GUIDE BLOCK 1 [1ST,2ND
10 3170206301 ELASTIC CYLINDER PIN 2
11 3170209401 PIN 1
12 3170207701 FORK SHAFT SNAP RING 5




S160 OUTPUT SHAFT ASSY.

NO. PART NO. DES QTY|REMARK
1 3170110601 OUTPUT SHAFT 1
2 3343928101 NEEDLY ROLLER BEARING 1 1ST
3 3170111101 GEAR-1ST SPEED,OUTPUT 1
4 3170112801 | SYNCHRONIZER GEARRING| 1 1ST
5 3170112901 | SYNCHRONIZER GEARRING| 1 2ND
6 3170113101 GEAR-2ND SPEED,OUTPUT 1
7 3170104301 NEEDLY ROLLER SECLUSION RING| 1
8 3343923101 NEEDLY ROLLER BEARING 1 2ND
9 3170113601 GEAR-3RD SPEED,OUTPUT 1
10 3170113701 COVER ORIENTATION 1
11 3170113801 GEAR-4TH SPEED,OUTPUT 1 2ND
12 3170114001 GEAR-5TH SPEED,OUTPUT 1
13 3170110101 OUTPUT 5TH GEAR RING 1
14 3170112005 SYNCHRONIZER ASSY. 1 [1ST,2ND




S160 SHAFT-INPUT ASSY.

At rIn s g

i

NO. PART NO. DES QTY|REMARK

1 3170104101 SHAFT-INPUT 1

2 3170105201 GEAR-3RD SPEED,INPUT 1

3 3170106601 RING-3RD SPEED SYNCHRONIZING| 1

4 3170106701 |RING-4TH SPEED SYNCHRONIZING| 1

5 3170104201 |1ST,2ND,3RD,4TH SPEED SPRING| 2

6 3170105401 GEAR-4TH SPEED,INPUT 1

7 3343921101 NEEDLY ROLL BEARING 1 (3RD,4TH

8 3170104401 INPUT FOUTH GEAR THURST WASHER| 1

9 3170104501 BALL-ORIENTATION 1 4TH
10 3170105801 GEAR-5TH SPEED,INPUT 1

11 3170104601 | THRUST WASHER RETAINER| 1 4TH
12 3313620101 NEEDLY ROLLER BEARING 1 5TH
13 3170107601 |RING-5TH SPEED SYNCHRONIZING| 1

14 3170106001 SYNCHRONIZER ASSY. 1 (3RD,4TH
15 3170107005 SYNCHRONIZER ASSY. 1 5TH




S160G TRANSMISSION ASSY.

25

NO. PART NO. DES. QTY| REMARK
1 3170102101 END CAP 1
2 3170122211 PRESS COVER 1
3 3170122401 OUTPUT SHAFT SPRING 1
4 3170100006 END CAP BOLT 4
5 3170121601 O RING-ODOMETER 2
6 3230330901 DRIVING GEAR-ODOMETER 1
7 3170121005 DRIVEN GEAR-ODOMETER 1
8 3170120102 | CASE-ODOMETER DRIVEN GEAR | 1
9 3170121501 SPRING 1
10 3170100007 ODOMETER BOLT 1
11 3170121301 ODOMETER LOCK WASHER 1
12 3380209001 ODOMETER OIL SEAL 1
13 3170102002 SHIFT CABLE BRACKET 1
14 3170102001 SHIFT CABLE BRACKET 1
15 3170122301 SHIFT CABLE BRACKET BOLT 4
16 3150010001 | SHIFT COVER TIGHTENING BOLT | 2
17 3160131006 CLUTCH SLAVE PUMP 1
18 3160121101 RELEASE FORK 1
19 3160122001 CLUTCH BEARING 1
20 3160132001 SUPPORTING POST 1
21 3160121201 SPRING 1
22 3160133005 BOOT 1
23 3170216001 SHIFT POSITION ASSY. 1
24 3170102301 ATTACHING BOLT 14
25 1700201180 VEHICLE SPEED SENSOR 1 CK-1
380211000503 VEHICLE SPEED SENSOR 1 MK







S160G TRANSAXLE ASSY.

NO. PART NO. DES. QTY| REMARK
1 3170103001 S SHAPE OIL SEAL 1
2 3170200005 VENT PLUG ASSY. 1
3 3170206111 REVERSE SHIFT FORK SHAFT 1 5TH
4 3170206011 | SHIFT FORK-3RD AND 4TH GEAR | 1
5 343-6316002 FRONT BEARING-INPUT SHAFT 1
6 3170205911 [ FORK SHAFT-1ST AND 2ND GEAR| 1
7 3204715101 REAR BEARING-OUTPUT SHAFT | 1
8 3170202401 GEAR SHIFT FORK SHAFT 1 | 1ST,2ND
3408018101 DIFFERENTIAL FRONT BEARING | 1
343-6315701 DIFFERENTIAL REAR BEARING 1
3170104901 REAR BEARING-INPUT SHAFT 1
3305517101 FRONT BEARING-OUTER SHAFT | 1




S160G DIFFERENTIAL ASSY.

NO. PART NO. DES. QTY| REMARK
1 3230330901 GEAR-ODOMETER DRIVING 1
2 3230330701 SIDE GEAR GASKET 2
3 3230330601 PLANETARY GEAR GASKET 2
4 3230330301 PLANETARY GEAR 2
5 3230331001 ELASTIC CYLINDER PIN 1
6 3230330402 PLANETARY GEAR SHAFT 1
7 3230330201 SIDE GEAR 2
8 3230330111 DIFFERENTIAL CASE 1
9 3230330811 DIFFERENTIAL RING GEAR 1

3230331401 DIFFERENTIAL LEFT OIL SEAL 1
3230332101 DIFFERENTIAL RIGHT OIL SEAL | 1




S160G COVER-GEARSHIFT ASSY.

NO. PART NO. DES. QTY| REMARK
1 3170212501 | GEARSHIFT GUIDE SHAFT BOOT | 1
2 3170210101 GUIDE SHAFT-GEARSHIFT 1
3 3170211105 ROCKER 1
4 3170211001 GEAR SHIFTER 1
5 3170214201 GEAR SHIFTER 1
6 3170214601 BRACKET -SHIFT LEVER 1
7 3170213001 RETURN SPRING B 1
8 3170211501 NUT 1
9 3170212601 RETURN SPRING A 1
10 3170203601 CYLINDER PIN 1




S160G GEARSHIFT SYSTEM ASSY.

NO. PART NO. DES. QTY| REMARK
1 3170108201 REVERSE COUNTER GEAR 1
2 3170109201 [REVERSE COUNTER GEAR SHAFT| 1
3 3170205401 GUIDE BLOCK-5TH AND REVERSE GEAR| 1
4 3170202711 GEARSHIFT FORK SHAFT 1| 3TH,4TH
5 3150010002 GEARSHIFT FORK BOLT 2
6 3170202901 FIFTH GEAR SHIFT FORK 1
7 3170205601 GUIDE BLOCK - REVERSE GEAR | 1
8 3170209201 PIN 1
9 3170205201 GUIDE BLOCK 1 | 1ST,2ND
10 3170206301 ELASTIC CYLINDER PIN 2
11 3170209401 PIN 1
12 3170207701 FORK SHAFT SNAP RING 5




S160G OUTPUT SHAFT ASSY.

NO. PART NO. DES. QTY| REMARK
1 3170110611 OUTPUT SHAFT 1
2 3343928111 NEEDLY ROLLER BEARING 1 1ST
3 3170111111 GEAR-1ST SPEED,OUTPUT 1
4 3170112801 SYNCHRONIZER GEAR RING 1 1ST
5 3170112901 SYNCHRONIZER GEAR RING 1 2ND
6 3170113111 GEAR-2ND SPEED,OUTPUT 1
7 3170104301 | NEEDLY ROLLER SECLUSIONRING| 1
8 3343923111 NEEDLY ROLLER BEARING 1 2ND
9 3170113611 GEAR-3RD SPEED,OUTPUT 1
10 3170113711 COVER ORIENTATION 1
11 3170113811 GEAR-4TH SPEED,OUTPUT 1
12 3170114011 GEAR-5TH SPEED,OUTPUT 1
13 3170110101 OUTPUT 5TH GEAR RING 1
14 3170112011 SYNCHRONIZER ASSY. 1 | 1ST,2ND




S160G SHAFT-INPUT ASSY.

o

-l

"’.‘:ﬂﬂ_‘

f.._l.. oy '-*-"-l.".l_rﬂ

0340

7Ly

iy B

"
1=

NO. PART NO. DES. QTY| REMARK

1 3170104111 SHAFT-INPUT 1

2 3170105211 GEAR-3RD SPEED,INPUT 1

3 3170106601 | RING-3RD SPEED SYNCHRONIZING| 1

4 3170106701 | RING-4TH SPEED SYNCHRONIZING | 1

5 3170104201 |[1ST,2ND,3RD,4TH SPEED SPRING| 2

6 3170105411 GEAR-4TH SPEED,INPUT 1

7 3343921111 NEEDLY ROLL BEARING 1 | 3RD,4TH
8 3170104401 INPUT FOUTH GEAR THURST WASHER | 1

9 3170104501 BALL-ORIENTATION 1 4TH
10 3170105811 GEAR-5TH SPEED,INPUT 1

11 3170104601 THRUST WASHER RETAINER 1 4TH
12 3313620111 NEEDLY ROLLER BEARING 1 5TH
13 3170107601 | RING-5TH SPEED SYNCHRONIZING| 1

14 3170106011 SYNCHRONIZER ASSY. 1 | 3RD,4TH
15 3170107011 SYNCHRONIZER ASSY. 1 5TH




	COVER
	BODY PICTURE INDEX.1
	MK BODY.pdf
	2010 WHITE BODY ASSY.
	2020 BODY ASSY.
	2030 ENGINE COMPARTMENT
	2040 ROOF SKIN ASSY.
	2050 TRUNK BAFFLE PLATE ASSY.
	2060 LF DOOR ASSY.
	2070 RF DOOR ASSY.
	2080 LR DOOR ASSY.
	2090 RR DOOR ASSY.
	2100 ENGINE HOOD ASSY.
	2110 TRUNK LID ASSY.
	2120 FRONT CROSS MEMBER ASSY.

	CHASSIS PICTURE INDEX
	MK CHASSIS.pdf
	4010 BRAKE PEDAL.
	4020 ACCELERATOR PEDAL
	4030 CLUTCH CONTROL
	4040 BRAKE PIPELINE (ABS)
	4040 BRAKE PIPELINE (ABS).2
	4050 BRAKE PIPELINE1
	4050 BRAKE PIPELINE2
	4060 FRONT DISC BRAKE.1
	4070 FRONT STEERING KNUCKLE
	4080 REAR DRUM BRAKE.1
	4090 PARKING BRAKE CONTROL
	4100 STEERING LINKAGE
	4110 HEPS ASSY.
	4120 STEERING PIPELINE
	4130 MT CONTROL
	4140 AT CONTROL
	4150 FRONT SUSPENSION.1
	4150 FRONT SUSPENSION.2
	4160 REAR SUSPENSION
	4170 CONSTANT VELOCITY DRIVE
	4180 WHEEL
	4190 STEERING WHEEL ASSY.
	4200 MK CHASSIS REPAIR KIT.1
	4200 MK CHASSIS REPAIR KIT.2
	4210 MK CHASSIS REPAIR KIT

	POWER PICTURE INDEX
	MK POWER.pdf
	6010 MR479QA POWER SYSTEM ASSY.
	6020 MR481QA POWER SYSTEM ASSY.
	6030 ENGINE MOUNT
	6040 ENGINE MOUNT
	6050 FUEL TANK
	6060 FUEL LINE
	6070 FUEL PUMP ASSY.
	6080 AIR INTAKE SYSTEM
	6090 AIR CLEANER ASSY.
	6100 COOLING SYSTEM (MT)
	6110 COOLING SYSTEM (AT)
	6100-1 COOLING SYSTEM (MT)
	6110-1 COOLING SYSTEM (AT)
	6120 EXHAUST SYSTEM(1.5L)
	6130 EXHAUST SYSTEM(1.6L)

	BODY ELECTRICS PICTURE INDEX.1
	BODY ELECTRICS PICTURE INDEX.2
	MK ELECTRIC.pdf
	7010 COMBINATION METER
	7020 ELECTRIC SWITCH.1
	7030 FRONT COMBINATION LIGHT
	7040 EXTERIOR LAMP
	7050 INTERIOR LAMP
	7060 FRONT WINDSHIELD WIPER
	7070 FRONT WINDSHIELD WASHER
	7080 AUDIOR SYSTEM
	7090 CIGARETTE LIGHTER & HORN
	7100 BATTERY
	7110 ON-VEHICLE HANDSFREE PHONE
	7120 SRS ASSY.
	7130 INSTRUMENT PANEL WIRE
	7140 REAR WIRING HARNESS
	7150 ABS WIRING HARNESS
	7160 FUSE BLOCK BODY
	7170 BODY ELECTRIC CONTROL
	7180 PARKING SENSOR
	7190 FRONT WIRING HARNESS
	7200 ENGINE ECU BRACKET
	7210 COMPRESSOR FIXTURE
	7220 COMPRESSOR HOSE ASSY.
	7230 CONDENSER
	7240 AC HEADFRAME
	7250 AC HEADUNIT ASSY.
	7260 CONTROL SYSTEM ASSY.

	INTERIOR AND EXTERIOR TRIM.1
	INTERIOR AND EXTERIOR TRIM.2
	INTERIOR AND EXTERIOR TRIM.3
	MK TRIM.pdf
	8010 TOOLS & ACCESSORIES
	8020 CARPET & INSULATOR
	8030 INSTRUMENT PANEL.1
	8030 INSTRUMENT PANEL.2
	8040 IP UPPER COVER
	8050 IP LOWER COVER
	8060 GLOVE COMPARTMENT
	8070 CONSOLE ASSY.
	8080 INSTRUMENT PANEL FRAME
	8090 FRONT DOOR SILL
	8100 REAR DOOR SILL
	8100 REAR DOOR SILL.1
	8110 TRUNK INTERIOR TRIM
	8110 TRUNK INTERIOR TRIM.1
	8120 TRUNK LID INTERIOR TRIM
	8130 ROOF INTERIOR TRIM
	8140 ROOF INTERIOR TRIM
	8150 SEAT BELT
	8160 LF DOOR INTERIOR TRIM
	8170 LF DOOR INTERIOR TRIM
	8180 LF DOOR LOCK & HANDLE
	8190 RF DOOR INTERIOR TRIM
	8200 RF DOOR INTERIOR TRIM
	8210 RF DOOR LOCK & HANDLE
	8220 LR DOOR INTERIOR TRIM
	8230 LR DOOR INTERIOR TRIM
	8240 LR DOOR LOCK & HANDLE
	8250 RR DOOR INTERIOR TRIM
	8260 RR DOOR INTERIOR TRIM
	8270 RR DOOR LOCK & HANDLE
	8280 FRONT DOOR WEATHERSTRIP
	8290 REAR DOOR WEATHERSTRIP
	8300 FRONT DOOR GLASS REGULATOR
	8310 RR DOOR GLASS REGULATOR
	8320 FRONT SEAT
	8330 REAR SEAT
	8340 FRONT BUMPER SUB-ASSY.
	8350 FRONT BUMPER ASSY
	8360 REAR BUMPER ASSY.
	8370 FRONT WINDSHIELD
	8380 REAR WINDSHIELD
	8390 REARVIEW MIRROR
	8400 EXTERIOR TRIMS 1
	8400 EXTERIOR TRIMS 2
	8410 SUNROOF FIXTURE
	8420 ENGINE HOOD INTERIOR TRIM
	8430 SEAT REPAIR KIT
	8440 KEY & LOCK CYLINDER

	479 SERIES ENGINE CATALOG (EURO IV).pdf
	CONTENT
	1 PETROL ENGINE ASSY.
	2 PETROL ENGINE COMPONENTS
	3 CYLINDER BLOCK SUB-ASSY.
	4 CYLINDER HEAD COVER
	5 CYLINDER HEAD
	6 CYLINDER BLOCK COMPONENTS
	6 CYLINDER BLOCK COMPONENTS2
	7 TIMING BELT COVER
	8 PISTON CONNECTING ROD
	9 CRANKSHAFT FLYWHEEL
	10 CAMSHAFT
	11 VALVE
	12 TIMING BELT
	13 OIL PUMP ASSY.
	14 OIL STRAINER AND OIL PAN
	15 THERMOSTAT ASSY.
	16 WATER PUMP ASSY.
	17-2 THROTTLE
	18 INTAKE MANIFOLD COMPONENTS
	18 INTAKE MANIFOLD COMPONENTS2
	19 EXHAUST MANIFOLD COMPONENTS
	20 FUEL INJECTOR
	21 IGNITION CABLE ASSY.
	22 ECU & IGNITION COIL
	23 ALTERNATOR COMPONENTS
	24 STARTER
	25 FUEL PUMP ASSY.
	26 ENGINE MOUNTING
	26 ENGINE MOUNTING2
	27 CAMSHAFT POSITION SENSOR
	28 COLD AIR INTAKE BOX
	29 CLUTCH ASSY.

	479 SERIES ENGINE CATALOG (EURO II & III).pdf
	CONTENT
	1 PETROL ENGINE ASSY.
	2 PETROL ENGINE COMPONENTS
	3 CYLINDER BLOCK SUB-ASSY.
	4 CYLINDER HEAD COVER
	5 CYLINDER HEAD
	6 CYLINDER BLOCK COMPONENTS
	6 CYLINDER BLOCK COMPONENTS2
	7 TIMING BELT COVER
	8 PISTON CONNECTING ROD
	9 CRANKSHAFT FLYWHEEL
	10 CAMSHAFT
	11 VALVE
	12 TIMING BELT
	13 OIL PUMP ASSY.
	14 OIL STRAINER AND OIL PAN
	15 THERMOSTAT ASSY.
	16 WATER PUMP ASSY.
	17-1 THROTTLE(EURO II)
	17-2 THROTTLE(EURO III)
	18 INTAKE MANIFOLD COMPONENTS
	18 INTAKE MANIFOLD COMPONENTS2
	19 EXHAUST MANIFOLD COMPONENTS
	20 FUEL INJECTOR
	21 IGNITION CABLE ASSY.
	22 ECU & IGNITION COIL
	23 ALTERNATOR COMPONENTS
	24 STARTER
	25 FUEL PUMP ASSY.
	26 ENGINE MOUNTING
	26 ENGINE MOUNTING2
	27 CAMSHAFT POSITION SENSOR
	28 COLD AIR INTAKE BOX
	29 CLUTCH ASSY.

	S160 TRANSMISSION CATALOG .pdf
	S160 TRANSMISSION ASSY.
	S160 TRANSAXLE ASSY.
	S160 DIFFERENTIAL ASSY.
	S160 COVER-GEARSHIFT ASSY.
	S160 SHIFT SYSTEM ASSY.
	S160 OUTPUT SHAFT ASSY.
	S160 SHAFT-INPUT ASSY.

	S160G TRANSMISSION CATALOG.pdf
	TRANSMISSION ASSY.
	TRANSAXLE ASSY.
	DIFFERENTIAL ASSY.
	COVER-GEARSHIFT ASSY.
	SHIFT SYSTEM ASSY.
	OUTPUT SHAFT ASSY.
	SHAFT-INPUT ASSY.


